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TEST REPORT CERTIFICATION

Applicant : TP-LINK Technologies Co.. Ltd.

Manufacturer : TP-LINK Technologies Co.. Lud.
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(A) MODEL NO. P TL-WRO4IND: TL-WR94 [N
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(C} POWER SUPPLY : DC 12V From Adapter
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FCC Rules and Regulations Part 15 Subpart C 2007
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lo determine the maximum emission levels emanating from the device, The maximum
cmission levels are compared to the FCC Part 15 Subpart C limits both radiated and
conducted emissions.

The test results are contained in this test report and AUDIX TECHNOLOGY (SN IEN)
CO.. LTD. s assumed full responsibility for the accuracy and campleteness ol these tests.
Also, this report shows that the Equipment Under Test (EUT) is to be technically compliant
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
FCC Part 15: 15.207
Conducted Emission Test ANSI C63.4: 2003 PASS
KDB58074
FCC Part 15: 15.209
Radiated Emission Test ANSI C63.4: 2003 PASS
KDB58074
FCC Part 15: 15.247
6dB Bandwidth Test PASS
KDB58074
FCC Part 15: 15.247
Output Power Test PASS
KDB58074
. FCC Part 15: 15.247
Band Edge Compliance Test PASS
KDB58074
. FCC Part 15: 15.247
Power Spectral Density Test PASS
KDB58074
MPE ESTIMATION FCC Part 2: 2.1093 PASS
Antenna requirement FCC Part 15: 15.203 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187
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2. GENERAL INFORMATION

2.1.Description of Device (EUT)

Product name

Wireless N Router

Model Number

TL-WR94IND; TL-WR941N

The differences between them are:

TL-WRO941N router with three fixed antennas and The
TL-WR941ND router with three detachable antennas.
According to technical characteristic, this difference only
influence spurious emissions. So only the spurious emissions
from 30MHz to 1GHz were tested with two models, and the
other items were only tested with TL-WR941ND.

Operation frequency

IEEE 802.11b/g ,802.11n HT20:2412MHz- - -2462MHz
IEEE802.11n HT40:2422MHz- - - - - 2452MHz

Channel Number

IEEE 802.11b/g, 802.11n HT20: 11 Channels
IEEE 802.11n HT40: 7 Channels

Modulation Technology

DSSS for IEEE 802.11b and OFDM for IEEE 802.11¢g
OFDM for IEEE802.11n

Data Rate

IEEE 802.11b: 11/5.5/2/1Mbps.

IEEE 802.11g: 54/48/36/24/18/12/9/6Mbps.

IEEE 802.11n HT20: 130, 117, 104, 78, 65, 58.5, 52, 39, 26,
19.5,13, 6.5 Mbps

IEEE 802.11n HT40: 270, 243, 216, 162, 135, 121.5, 108, 81,
54,40.5, 27, 13.5Mbps

Output power

24.28dBm(Maximum PK measured)

Power

DC 12V from adapter AC 120V/60Hz

Antenna Assembly Gain

2dBi (maximum)

Applicant

TP-LINK Technologies Co., Ltd.

Building 7, Second Part, Honghualing Industrial Zone, Xili
town, Nanshan District, Shenzhen, China

Manufacturer

TP-LINK Technologies Co., Ltd.

Building 7, Second Part, Honghualing Industrial Zone, Xili
town, Nanshan District, Shenzhen, China

Power Adapter

Manufacture: LEADER ELECTRONICS INC.
M/N: MT12-4120100-A1
Cable: Unshielded, Detectable, 2.0m

Date of Test

Mar.17~Apr.30, 2008

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187
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Date of Receipt : [Mar.15, 2008

Sample Type . |Prototype production

2.2.Tested Supporting System Details
2.2.1.NOTEBOOK

M/N . PPO9S

S/N . N/A

Manufacturer : DELL

Power Adaptor : Manufacturer: DELL,

M/N: LA65NS1-00

Cable: Unshielded, Detachabled,
4.0m

(Bond one ferrite core)

2.2.2.CABLE
Lan Cable(a) . Unshielded, Detachabled, 10m
Lan Cable(b) - Unshielded, Detachabled, 1m

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187
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2.3.Date rate VS power
Chain 1 Chain 2 Chain3 Result
data rate Total
Mode (Mbps) cH Level(dBm) Level(dBm) Level(dBm) Power
(dBm)
CH6 15.65 15.26 15.89 20.38
11b 2 CH6 15.43 15.14 15.47 20.12
5.5 CH6 15.24 15.02 15.59 20.06
11 CH6 15.50 15.38 15.82 20.34
54 CH6 17.42 17.24 17.45 22.14
48 CH6 17.43 17.59 17.43 22.26
36 CH6 17.25 17.42 17.52 22.17
g 24 CH6 17.11 17.43 17.43 22.10
18 CH6 17.14 17.56 17.48 22.17
12 CH6 17.14 17.15 17.50 22.04
9 CH6 17.15 17.82 17.60 22.30
6 CH6 17.45 17.92 17.90 22.53
130 CH6 17.92 17.36 17.53 22.38
117 CH6 17.49 17.29 17.35 22.15
104 CH6 17.52 17.14 17.63 22.21
78 CH6 17.53 17.53 17.44 22.27
65 CH6 17.95 17.46 17.46 22.40
11n 58.5 CH6 17.63 17.89 17.62 22.49
HT20 52 CH6 17.59 17.46 17.43 22.27
39 CHo6 18.14 17.82 17.45 22.58
26 CH6 17.92 17.64 17.56 22.48
19.5 CH6 17.53 17.59 17.42 22.29
13 CH6 17.48 17.91 17.59 22.44
6.5 CH6 18.02 17.92 17.68 22.65
13.5 CH4 19.76 18.88 19.21 24.07
27 CH4 19.27 18.52 19.01 23.72
40.5 CH4 19.56 18.65 19.10 23.89
54 CH4 19.34 18.46 19.15 23.77
81 CH4 19.75 18.83 18.69 23.89
11n 108 CH4 19.36 18.45 19.11 23.76
HT40 121.5 CH4 19.63 18.44 18.95 23.81
135 CH4 19.59 18.63 19.10 23.90
162 CH4 19.48 18.62 19.02 23.83
216 CH4 19.57 18.47 19.06 23.83
243 CH4 19.78 18.41 19.12 23.91
270 CH4 19.63 18.35 19.07 23.82
total power=Chainl Level +Chain2 Level+Chain3 Level(Linear)
When IEEE 802.11b’s data rate was 1Mbps ; IEEE 802.11g’s data rate was 6Mbps,IEEE
802.11n HT20’s data rate was 6.5Mbps;IEEE802.11n HT40’s data rate was 13.5Mbps the EUT
have maximum output power and all the test was performed in this data rate set.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



2.4.Test Facility

Site Description
Name of Firm

3m Anechoic Chamber

3m & 10m Anechoic Chamber

EMC Lab.

FCC ID:TE7TWR941NX
page 2-4

Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

Jun. 13, 2006 File on Federal
Communication Commission
Registration Number: 90454

Jan. 31, 2007 File on Federal
Communication Commission
Registration Number: 794232

Accredited by DATech, German
Registration Number: DAT-P-091/99-01
Dec. 20, 2007

Accredited by NVLAP, USA
NVLAP Code: 200372-0

Apr. 01, 2007
2.5.Measurement Uncertainty
No. Item Uncertainty

1. | Uncertainty for Conducted Emission Test 1.22dB
2. | Uncertainty for Radiated Emission Test<1GHz 4.62dB

3. | Uncertainty for Radiated Emission Test>1GHz 4.79dB
4. | Uncertainty for Frequency measure 0.42%10°°
5. | Uncertainty for conducted power measure 0.112

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187
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3. POWER LINE CONDUCTED EMISSION TEST

3.1.Test Equipments

Item |Equipment Manufacturer Model No. |[Serial No. Last Cal. |Cal. Interval
1. |Test Receiver |Rohde & Schwarz|ESHS10 838693/001 May 11,07 |1 Year

2. |[LIS.N#2 Kyoritsu KNW-407 [8-1636-1 May 11, 07 |1 Year

3. |L.LS.N.#3 EMCO 3825/2 9006-1660 May 11, 07 |1 Year

4.  |Terminator Hubersuhner 50Q No. 1 May 11,07 |1 Year

5. |RF Cable MIYAZAKI 5D-2W LISN Cable 1# |Aug.11, 07 |1/2 Year

6. |Passive Probe |Rohde & Schwarz|ESH2-Z3  [299.7810.52  |May 11, 07 |1 Year

7. |Coaxial Switch |Anritsu MP59B M55367 Aug.11, 07 |1/2 Year

8.  |Pulse Limiter |Rohde & Schwarz|ESH3-72 100340 Aug.11,07 |1/2 Year

AC Mains ¢—|

3.2.Block Diagram of Test Setup

3.2.1.Block diagram of connection between the EUT and simulators

Test Receiver

L.IS.N.#2

Adapter

(EUT: Wireless N Router)

EUT 2P| Dymmy Load 1000
a
Notebook >, Outside the
test chamber

Audix Technology (Shenzhen) Co., Ltd.

a: Lan Cable 10m
b: Lan Cable 1m

Report No. ACS-F08187



FCC ID:TE7TWR941NX
page 3-2

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(nV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ SMHz 56 46
SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet
the commission requirement and operating regulations in a manner which tends to
maximize its emission characteristics in a normal application.

3.4.1.Wireless N Router (EUT)

Model Number : TL-WR941ND
Serial Number : N/A
Manufacturer : TP-LINK Technologies Co., Ltd.

3.4.2.Support Equipment : As Tested Supporting System Detail, in Section 2.2..

3.5.0perating Condition of EUT

3.5.1.Setup the EUT and simulator as shown as Section 3.2.
3.5.2.Turn on the power of all equipment.

3.5.3.Notebook ran the Control program with a LAN port of the EUT through Lan
cable, which can make the EUT work in test mode (TX mode)

3.5.4.The other ports of the EUT connected with 1002 Dummy Load.

3.6.Test Procedure

The EUT is connected to the power mains through a line impedance stabilization
network (L.I.S.N.#2). This provides a 50 ohm coupling impedance for the EUT.
Please refer the block diagram of the test setup and photographs. The other peripheral
devices power cord connected to the power mains through a line impedance
stabilization network (L.I.S.N.#3). Power on the PC and let it work normally, we use a
keyboard test soft ware, let EUT working in test mode, then test it. Both sides of AC
line are checked to find out the maximum conducted emission. In order to find the
maximum emission levels, the relative positions of equipment and all of the interface
cables shall be changed according to ANSI C63.4: 2003 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 10kHz.
The frequency range from 150kHz to 30MHz is checked.

The test result are reported on Section 3.7.,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



3.7.Power Line Conducted Emission Test Results
PASS.

FCC ID:TE7TWR941NX

page 3-3

(AIll emissions not reported below are too low against the prescribed limits.)

The EUT with the following test modes was tested and selected (mode 1) to read Q.P
values and average values, all the test results are listed in next pages.

EUT: Wireless N Router

Test Date: Mar.28, 2008

Model No. : TL-WR941ND

Temperature: 23°C

The details of test modes are as follows :

Humidity: 54%

Refi Test Data No.

No. Test Mode eference Test Data No
VA VB

L. TX Mode 43 2

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08187
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NO.6 Ke Feng Road,Block 52,
Shenzhen Scienced&Industry Park
Mantow, Shenzhen,Guang dong, China,
Tel+86-725-26630405

Fax+26-755- 26632877

Postcode 518057

Data: 3

Level (dBu
20 (dBuV)

File: Diemnc 002'DATA 2008 Report' T\TP-LINKACS8Q347.EMI (6)

Date: 2008-03-28

FCCPART 15 C

FCC PART 135 C {AVG)

40

\
"

u.15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site no CAUDIE Ho.l Conduction Data no 03
Di=s. ~Ant . - ENWa07 VA (1)
Limit (FCC PART 15 C
Env. ~Ins=s. Temp: 23" Humi:54% ESHS10 Enginesr Jamy
EUT ‘WMirele== ¥ Router H-H:TL-WR941HD
Power Rating DT 12V From adapter 120V-60Hz
Test Mode T mode
Heno :
LISH Cable Emni==ion
Ho Freqg Factor Lo== Feading Level Limit= Hargin Remarlk
(MH=) {dB) {dB) {dBuV) {dBuV) {dBu¥) {dB)

1 0.1s8 n.1s 10.15 39.05 49 . 38 bd . 64 15 . 26 QF

2 0.21 0.15 10.15 36.82 47 .12 63.23 16 .11 QF

3 0. 24 n.14 10.15 36 42 a6 71 62 26 15 &5 QF

4 0.25 n.13 10.15 36.10 4p . 38 6l.73 15 .35 QF

g 0. 41 n.0s8 10.14 2980 4002 §? GG 17 53 QF

3 5.3 0.10 10.20 26.G57 3. 87 60.00 23.13 QF
Remarks: 1 Emission Lewel=LISH Factor+Cable Losz=+Reading.

2.If the average limit 1= met when

uzeing a gquasi-peak detector.

the EUT =shall be deemed to meet both limit=s and measurement
with average detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187
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NO.6 Ke Feng Road,Block 52,
Shenzhen Scienced&Industry Park
Mantow, Shenzhen,Guang dong, China,
Tel+86-T35-26630405

Fax+26-755- 26632877

Postcode 518057

Data: 4

Level (dBu
20 (dBuV)

File: Diemnc 002'DATA 2008 Report' T\TP-LINKACS8Q347.EMI (6)

Date: 2008-03-28

FCCPART 15 C

FCC PART 15 C {AVG)

\
peals
Mﬁ .

40
J
u.15 2 5 1 2 ] 10 20 30
Frequency {(MHz)
Site no CAUDIE Ho.l Conduction LData no o4
Dis. ~<Ant . - ENW407 VB (1)
Limit ‘FCC PART 15 C
Env. ~In=. Temp: 23" Humi: 54X ESHS10 Enginesr Jamy
EUT Wirele=s= N REouter H-H:TL-WR941HND
Powver Rating DC 12V From adapter 120V.-60H=z
Test Mode Tz mode
Heno :
LISH Cable Emi==ion
Ho Freqg Factor Loss Eeading Level Limits Hargin ERemark
(HH=z) (dB) (dB) {dBu¥V) (dBu¥V} (dBu¥) (dB)
1 0.18 0.20 10.15 38.73 49 08 hd B4 15 5a QF
2 0.20 0.15 10.15 36.49 46,719 B3.62 le . 83 QF
3 0.23 0.14 10,15 34.70 44 .39 62,30 17 .31 QF
4 0.29 0n.12 10.15 30,46 0. 73 60.46 19 .73 QF
5 0.41 0.o8 10.14 28.78 39.00 L7 .59 18 .59 QF
B 2.40 0.06 10.16 22.05 32 27 e 00 23.73 QF
Remarks: 1 Emission Lewvel=LISH Factor+Cable Loss+Feading.

2.If the average limit i= met when

uszeing a quasi-pealk detector.

the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187
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4. RADIATED EMISSION TEST
4.1.Test Equipment
Frequency rang: 30~1000MHz
Item |Equipment Manufacturer Model No. |Serial No. Last Cal. |Cal. Interval
1. |3#Chamber |AUDIX N/A N/A Dec.20.07 |[1/2 Year
2. |EMI Spectrum |Agilent E7403A  [MY42000106 [May 11,07 |1 Year
3. |Test Receiver |Rohde & Schwarz(ESVS20 |830350/005 |Dec.19, 07 |1 Year
4.  |Amplifier HP 8447D 2944A04738 |Jan.09, 08 |[1/2 Year
5. |Bilog Antenna |Schaffner CBL6111C |2598 Feb.21, 08 |1 Year
6. |RF Cable JINGCHENG KLMR400 |3# Chamber No.1|Jan.09, 08 |1/2 Year
7. |RF Cable JINGCHENG JBY400  |3# Chamber No.2|Jan.09, 08 |1/2 Year
8. |RF Cable JINGCHENG JBY400  |3# Chamber No.3|Jan.09, 08 |1/2 Year
9. |RF Cable JINGCHENG JBY400  |3# Chamber No.4|Jan.09, 08 |1/2 Year
10. |Coaxial Switch|Anritsu MP59B M73989 Jan.09, 08 |1/2 Year
Frequency rang: above 1000MHz
Item |[Equipment |[Manufacturer [Model No.  [Serial No. Last Cal. Cal. Interval
1. |Spectrum |Agilent E4446A MY41440292 [May 11,07 |1 Year
2. |Amp HP 8449B 3008A00863 |May 11,07 (I Year
3. |Antenna EMCO 3115 9607-4877 Jan. 23,07 |1.5 Year
4  |Antenna EMCO 3116 00060088 May 28,07 |1 Year
5. |HF Cable [Hubersuhne [Sucoflex104 |- May 11,07 |1 Year

4.2.Block Diagram of Test Setup

4.2.1.Block diagram of connection between the EUT and simulators

b(4pcs)

AC Mains <«——| Adapter EUT

Dummy Load 100Q

a

Notebook —> Outside the
test chamber

a: Lan Cable 10m
b: Lan Cable Im

(EUT: Wireless N Router)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187
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4.2.2.In Anechoic Chamber
ANTENNA TOWER
| ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

y73 METERS

EUT and
Support System

1.5m(L)*1.0m(W)*0.8m(H) —) |TURNTABLE | (g M|ETER

(WOOD)
GROUND PLANE
4.3.Radiated Emission Limit
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(1V)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level pV/m
(2) The smaller limit shall apply at the cross point between two frequency
bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

4.4 EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

4.4.1.Wireless N Router (EUT)

Model Number : TL-WRY94IND
Serial Number : N/A
Manufacturer :  TP-LINK Technologies Co., Ltd.
4.4.2 Support Equipment : As Tested Supporting System Detail, in Section 2.2.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187
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4.5.0perating Condition of EUT

4.5.1.Setup the EUT and simulator as shown as Section 4.2.
4.5.2.Turn on the power of all equipment.

4.5.3.Notebook ran the Control program with a LAN port of the EUT through Lan
cable, which can make the EUT work in test mode (TX mode)

4.5.4.The other ports of the EUT connected with 100Q2 Dummy Load.

4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. Power on the EUT and let it work normally, we use a
keyboard test soft ware, let EUT working in test mode, then test it. EUT is set 3 meters
away from the receiving antenna, which is mounted on a antenna tower. The antenna
can be moved up and down between 1 meter and 4 meters to find out the maximum
emission level. Broadband antenna (calibrated bilog antenna) is used as receiving
antenna. Both horizontal and vertical polarization of the antenna are set on test.

The bandwidth of the EMI test receiver (R&S ESVS20) is set at 120kHz for frequency
range from 30MHz to 1000 MHz.

The bandwidth of the VBW is set at 1IMHz and RBW is set at 1IMHz for peak
emissions measurement above 1GHz and 1MHz RBW 10Hz VBW for average

emission above 1GHz

The frequency range from 30MHz to 10™ harmonic are checked.

4.7.Radiated Emission Test Results

PASS.

The frequency range from 30MHz to 1000MHz and above 1GHz is investigated.
Please see the following pages.

All the emissions 1GHz~4GHz and 18GHz~25GHz are peak measured and comply
with average limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187
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Page 4-4

MNo.h Ke Feng Road,El:ck 52,
ShenZhen Science & Industry Park
MNoutou, ShenZhen, Guanglbong, China
Tel:+86-755-26639495
Fax:+56-755-2663:2577

Posrtcode: 515057

Data: 2 File: D:'2008 Report Data'T\TP-LINKACSBA347.EMI (1)
a0 Level (dBulfim) Date: 2008-03-17
FCCPART15 C
|
|
ﬁ |
40 3 5 Fl 5
1
0 30 224. 418. 612, B806. 1000
Trace: {Discrete) Frequency (MHz)
Site no. 1 3# Chawxber Radiation Data no. 2
Di=. / Ant. 3m Z595 Ant.. pol. HORIZCOMTAL
Limir FCC PLRT1G C
Emv. 7 In=s. 24*C/560% ESVS10 Enginesr Hario
EUT Wireless M Router
Fower Rating DC 12V From ALdapter AC 120V/a60H=
Test Mode TE Mode
TL-WES41N
Ant. Cabhle Ewi==ion
Fred. Factor Loss Feading Level Limits Margin Remark
[MH=) [ clE/ ) [ AER) (AR (ABUY/m)  (ARUY/ ) | AR
1 38.73  14.82 a.73 14.74 INn.zZ9 40.00 2.7 QP
2 250.19 1z2.70 1.51 22,2z J6.43 46.00 9.57 QF
3 35Z.04 15.28 1.79 15. 62 35.69 46.00 10.31 QF
4 400,542 1A.53 1.583 18.52 36.88 45.00 9.1z QP
5 599,39 15.78 z.07 14.51 J6.66 46.00 9.34 QF
fi §21.83 ZZ.&88 Z.45 17.40 42 .76 4h.00 3.24 [w] s
Femarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The ewission lewvels that are 20dbB below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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m No.6 Ke Feng Road,Bl;ck 52,
l l Ix ShenZhen Science &£ Industry Park
Noutou, ShenZhen, Guanglong, China

Tel:+56-755-2A(39495
Fax:+536-755-26632577
Postcode: 515057

Data: 1 File: D:2008 Report Data " TP-LINKIACSBQ347.EMI (1)
0 Level (dBuvim) Date: 2008-03-17
FCCPART15 C
i
|
f i
40 3
2 g
DSD 224, 418. 612, 8086. 1000
Trace: (Discrete) Frequency (MHz)
Site no. 1 3# Chawber Radiation Data no. 1
Di=. / Lnr. HERGh: | 2598 Ant. pol. : WVERTICAL
Limit : FCCO PART1S C
Env. / Ins. 1 24*FC/56% ESVa10 Engineer : Mario
EUT i Wirelesz= N Router
Power Rating : DC 12V Fromw Adaprter ALC 120WV/60Hz
Test Hode i T Mode
TL-WER241M
Ant . Cable Ewi==ion
Fredq. Factor Loss Feading Level Limicts Margin Remark
[MH=) [dE/ 1) [dAR] | AR [dABuv/m)  (dBuv, m) (AR
1 30.63 19.Z22 0.63 16.50 36,41 40.00 3.59 QP
z 74.58 7.20 0.93 27.90 36.03 40.00 3.97 QoF
3 96.93 9.958 1.405 23.76 34,82 43 .50 5.65 o] 3
4 2E0.03 12.70 1.51 27.00 41.21 4400 4.79 QF
5 499,45 15.10 2.02 16.47 i6.59 46.00 9.41 QF
G £539.39 19.78 2.07 15.17 37.02 4400 g.95 QF

Femarks: 1. Emwission Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The ewission lewels that are Z0dB helow the official
limirt are not reported.
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No.6 Ke Feng Road,Bl;ck 52,
ShenZhen Science & Induscry Park
HNoutou, ShenZhen, Guangbong, China
Tel:+56-755-2A(39495
Fax:+86-755-26632877

Fostcode: 515057

Data: 3 File: D:'2008 Report Data\T'\TP-LINK\ACS8Q347.EMI (1)
0 Level {tBuwim) Date: 2008-03-17
FCCPART156 C
|
f
4U--J & 5
2 3 3
D3ﬂ 224, 418. 612, B06. 1000
Trace: {Discrete) Frequency (MHz)
Site no. : 3# Chawber Radiation Data no. 3
Dis. / Ant. 3m 2598 Ant. pol. HORIZCMTAL
Limit FCC PART1S C
Env. 7/ Ins. Z4*C/5hR% ESVS10 Engineer Mario
EUT Wireles=s M Router
Fowser Rating DC 12V Fromw Adapter AC 120V/60H=z
Test Hode T Mode
TL-WES41MD
Ant. Cabhle Emi==sion
Freg. Facror Loss Reading Lewel Liwirs Margin Rewark
[MH=z) [dB/ ) [dB] | ABu&) [dBuW/w)  (dBuv,/m) [ dB)

1 51.79 B.4Z2 0.a385 23.80 33.07 40.00 6.93 QoF

z 250.15% 12.70 1.51 20.358 314,59 46.00 11.41 o] 3

3 ing.39  13.90 1.57 15.52 34.29 4400 11.71 QF

4 i15Zz.04 15.Z28 1.79 21.1z 1g.19 456.00 7.81 QoF

5 400.54 16.53 1.53 15.55 I7.24 446.00 5.76 QP

G §99.39 19.78 2.07 12 .96 34.81 45,00 11.15 QoF
Rewarks: 1. Ewission Lewel= Antenna Facror + Cahle Loss + Reading.

Z. The ewission lewels that are 2Z0dB helow the official

limirt are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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No.6 Ke Feng Road,Bl;ck 52,
ShenZhen Science & Industry Park
Noutou, ShenZhen, Guanglong, China
Tel:+56-755-2A(39495
Fax:+86-755-26632877

Postcode: 515057

Data: 4 File: D:2008 Report Data\T"TP-LINKACSBQO347.EMI (1)
0 Level (BuWim) Date: 2008-03-17
FCCPART15 C
|
40 ————J
203 4 G
HP <]
D3ﬂ 224, 418. 612, B06. 1000
_ Frequency {MHz
Trace: {Discrete) quency (MHz)
Gite no. : 3# Chawber Radiation [ata no. 4
Dis. / Ant. 3m 2598 Ant. pol. VERTICLL
Limit FCC PART1S C
Env. 7/ Ins. Z4*C/5hR% ESVS10 Engineer Mario
EUT Wireles=s M Router
Fower Rating DC 12V Frow Adaprer LC 120W/6G0H=
Test Hode T Mode
TL-WES41MD
Ant. Cahle Emission
Fredq. Factor Loss Feading Lesvel Limits Margin Rewark
[ MH=) (dE/ ) 1dE]) | ABu&) [dBEuW/m) (dBEuV,/m) (B
1 30.63 19.Z2ZZ2 0.69 17.00 i6.91 40.00 3.09 QF
2 74,55 7020 0.93 27.40 36.53 40.00 4,47 QF
3 96.93 9.93 1.08 24,39 15.45 43 .50 g.05 QoF
4 250.15% 12.70 1.51 20.1z2 34,33 446.00 11.67 QP
= 410.54 1A6.53 1.83 14.30 IZ.66 45,00 13.34 QoF
] 499,45 15.10 2.02 15.57 36.09 46.00 9.91 QP
Femark=s: 1. Emission Lewel= Antenna Factor + Cable Loss + EReading.
Z. The ewmission lewvels that are Z0dE bhelow the official

liwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Frequency: 1GHz~4GHz

(iny] HNo.6 Ke Feng Road,Bl;ck 52,
| l Ix ShenZhen Zcience & Industry Park
HNoutou, ShenZhen, Guanglhong, China

Tel:+56-755-Z6639495-7
Fax:+86-755-26632877
Postocode: 515057

Data: 120 File: D:2008 report dataiT'TP-LINKIACS8Q347.EMI {120)
120 Lewel {dBu\im) Date: 2008-04-24
2
FCC PART 15C PEAK
60

FCC PART 15C AW

M

1 3M

1000

3ite no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

1600. 2200. 2800. 3400. 4000
Frequency (MHz)
REF Chamber Data no. r 1z0
Jm 3115 FACTOR hnt. pol. : VERTICAL
FCC PART 15C PELE
Z23*C/54% Engineer : Jamy
Wireless W Router M/W: TL-WRS41MD

Power Rating: DC 12 ¥V From adapter 120V/c0Hz

Test Mode IEEES0Z.11n HT40 CH7V:Z452MHz Tx
int. Calhle  Lup Emission
Fredq. Factor Loss Factor Reading Level Limits Margin Remark
[MH=) {dB/m) [dE) [dE) (dBuV) (dBuV/m) (dBuV/m) [dE]
21gd4.00 28.42 .42 35.25 39.594 39.53 74,00 34,47 Peak
2 245z .00 29.11 6.84 35.17 100.23 101.01 74,00 -27.01 Feak
3 Zed44.00 Z29.76 7.12  35.10 40.14 41.92 74,00 3z2.08 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Awp Factor + Reading.

The ewission lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187
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No.6 Ke Feng Road,Bl;ck 52,
ShenZhen 3cience & Industry Park
Noutow, ShenZhen, Guangbong, China
Tel:+586-755-2Z6639495-7
Fax:4+586-755-26632877

Postcocode: 515057

Data: 119 File: D:2008 report data'T'TP-LINK)\ACSEQ347 EMI {120)
170 Level {(dBuvim) Date: 2008-04-24
2
FCC PART 15C PEAK
60
FCC PART 15C A
3
Lty
1
n1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. RF Chamber Data no. 119
Dis. / Ant. 3m 3115 FACTCR Ant. pol. HORIZONTAL
Limit FCC FPART 15C PEAK
Env. / Ins. 23%C/54% Engineer Jamy
EUT ! Wireless N Fouter M/M: TL-WRS41ND
Power Rating: DC 12 V From adapter 120V/60Hz
Test Mode IEEESE02.11n HT40 CH7:2452MH=z Tx
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Rewark
[MH=z) [dB/m) (dE) (dE) (dBuV) (dBuV/m) (dBuW/m) [dE)
1 2143 .00 28.38 .38 35.26 40.00 39.50 74,00 34.50 Feak
2 z452.00 29,11 .84 35.17 95.18 a5.96 74.00 -21.96 Peak
3 3700.00 32.96 Q.20 34.79 41.14 45.51 74,00 25.49 Feak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Anp Factor + Reading.

Z. The emission lewvels that are 2Z0dE kelow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187
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No.6 Ke Feng Road,Bl;ck 52,
ShenZhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+86-755-Z6632877
Postcode: 515057

Data: 118 File: D:2008 report data'T'TP-LINK\ACSB8Q347.EMI {120)
120 Level {dBuvim) Date: 2008-04-24
1
FCC PART 15C PEAK
60 FCC PART 15C oYW
3
{&qﬂwwwmmeH”JL”*
0 1000 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)
3ite no. : RF Chawber Data no. 115
Di=. / Ant. : 3m 3115 FACTOR hAnt., pol. HORIZOWNTAL
Limit : FCCZ PART 15C PELE
Env. / Ins. 23%C/54% Engineer Jary
EUT ! Wireless N Router M/W: TL-WR941ND
Power Rating: DC 12 ¥V From adapter 1Z0V/60Hz
Test Mode IEEES0Z.11n HT40 CH4:Z2437MH= Tx
int. Cakhle Amp Ewmission
Freq. Factor Loss Factor Reading Level Limits HMargin Remark
[MH=) [dE/m) (dE) [dE] (dBuV) (dBuV/m) [dBuWv/m) [clB)
2437.00 Z29.11 5.80 35.17 94.70 oL5.44 74.00 -21.44 Peak
2 3250.00 31.66 8.23 34.92 41.9¢ 45.93 74.00 27.07 Peak
3 3835.00 33.3¢6 9.45 354.74 41.88 43.78 74.00 24,22 Peak

Femarks: 1. Emission Lewvel=
Z. The emission lewvels that are 20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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m o.6 Ee Feng Road,EBl;ck 52,
A U D IX Shenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China
Tel:+56-755-2Z66359495-7
Fax:4+56-755-266325877

Postcode: 515057

Data: 117 File: D:2008 report data'T\TP-LINKACSBQ347.EMI (120)
Level (dBuvim) Date: 2008-04-24
120
1
FCC PART 15C PEAK
60
- FCC PART 15C AV
u1ﬂﬂﬂ 1600. 2200. 2800, 3400. 4000
Frequency (MHz)
3itce no. : RF Chawher Data ho. r 117
Dis. / Ant. : 3m 3115 FACTOR Ant. pol. : VERTICAL
Limit : FCC PART 15C FELK
Env. / Ins. : 23%C/54% Engineer : Jamy
EUT ! Wireless N Router M/ : TL-WES41ND
Power Rating: DC 12 ¥V From adapter 120V/60Hz
Test Mode : IEEEB0Z.11n HT40 CH4:2437MHz Tx
int. Calble Lmp Emis=zion
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERewark
[MHz) [dEB/m) [cB) [cB) (dBuV] (dBuV/m) (dBuV,/m) [cB)
1 2437.00 z29.11 6.80 35.17 100.80 101.54 74.00 -27.54 Peak
2 3250.00 31.66 8.23 34.92 46.67 51.64 74.00 22.38 Peak

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + REeading.

Z. The emission levels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187
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o.6 Ee Feng Road,Bl;ck 52,
Shenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China
Tel:+56-755-266559495-7
Fax:4+56-755-26632877

Postcode: 515057

Data: 116 File: D:2008 report data'T'TP-LINK\ACSBQ347.EMI {120)
170 Level {(dBuvm) Date: 2008-04-24
1
FCC PART 15C PEAK
60
5 FCC PART 15C AW
l]1I]I]I] 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. : BF Chamber Data no. 1 116
Di=. / Ant. : 3m 3115 FACTOR int. pol. VERTICAL
Limit : FCC PART 15C PEAE
Env. / Ins. Z3FC/54% Engineer : Jary
EUT i Wireless M Router M/M: TL-WES41ND

Power Rating: DC 12 W From adapter 120W/60H=

Test Mode IEEES0Z.11n HT40 CH1:Z42ZMHz Tx
Ant. Cable Amp Emizsion
Fredq. Factor Loss Factor Reading Level Limwmits Margin ERewark
(MHz) [dEB/ ) [dE) (dE) (dBuV) (dBuV/m) (dBuV/m) [dE)
1 Z4z& .00 z9.07 6,77 35.17 101.46 102,13 74.00 -Z8.13 Feak
z 3Zz9.00 31.61 .18 34.93 46.50 51.66 74,00 zZ2.34 Feak
Femarks: 1. Emission Lewvel= Antenna Factor + Cabhle Loss - Awp Factor + Reading.

Z. The emiszion lewvels that asre Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187
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[in] No.6 Ee Feng Road,Bl;ck 52,
| l IX Shenihen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-7E55-Z6633495-7
Fax:+86-755-Z6632877
Postcode: 518057

Data: 115 File: D:2008 report dataiT'TP-LINKACS8Q347. EMI (120)
120 Lewvel (dBuW/im) Date: 2008-04-24
|
FCC PART 15C PEAK
60
FCC PART 15C AW
e
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. : RF Chamber Data no. 1 115
Di=. / Ant. : 3m 3115 FACTOR Ant. pol. : HORIZONTAL
Limit : FCCZ PART 15C FEAKE
Env. / Ins. : 23*C/54% Engineer : Jawmy
EUT : Wireless N Router M/W: TL-TR941ND
Power Rating: DC 12 V From adapter 120V/60Hz
Teszt HMode : IEEES0Z.11n HT40 CH1:Z42ZZMH= Tx
int. Calle  Lmp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[(MH=) [dB/m) =1=)1 [dE) (ABuV) [(dBuV/m) (dBuVY/m) [dE)
1 24zz2.00 2Z29.07 .77 35.17 94.50 a5.17 74.00 -21.1°7 Peak
Pemarks: 1. Emiszion Lewvel= Antenhasa Factor + Cakle Loss — Amp Factor + Beading.

Z. The emisszion lewvels that are Z0dE bhelow the cfficial
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187
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(iny] HNo.6 Ke Feng Road,Bl;ck 52,
| l IX 3henZhen Zcience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+56-755-Z6632877
Postcocode: 515057

Data: 114 File: D:2008 report data'T\TP-LINK'ACS8Q347.EMI {120)
120 Level {(dBuvim) Date: 2008-04-24
1
FCC PART 15C PEAK
60
FCC PART 15C AV
EWTWW
0 1000 1600. 2200. 2800. 3400. 4000
Frequency {MHz)
J3ite no. : RF Chatiier Data no. r 114
Di=. / Ant. : 3m 3115 FACTOR Ant. pol. : HORIZCWTAL
Limit : FCC PART 15C FPELE
Env. / In=. : 23%C/54% Engineer : Jamy
EUT ! Wireless N Router M/ : TL-WRS41ND
Power Rating: DC 12 V From adapter 1Z20V/ae0Hz
Test Mode : IEEEG0Z.11n HTZ0 CH11:2462MH=z Tx
Ant. Calhle  Lup Emis=sion
Freq. Factor Loss Factor Reading Level Limits Margin Remark
[MH=) (dE/m) =141 =141 (dBuv) (dBuv/m) [(dBuW/m) [dE)
1 2462.00 29,15 .84 35.17 96.18 a7.00 74,00 0 -23.00 Peak
2 3370.00 31.99 g§.45 54.59 41.855 47,43 74,00 Z6.57 Peak
Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + EBeading.

2. The emission lewels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187
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No.6 Ke Feng Road,Bl;ck 52,
ShenZzZhen Zcience & Industry Park
Noutow, ShenZhen, Guangbong, China

Tel:+586-755-26639495-7
Fax:4+586-755-26632877
Postcode: 515057

Data: 113 File: D: 2008 report data T TP-LINKIACSBQ347.EMI (120)

Level {dButfim)
120

Date: 2008-04-24

FCC PART 15C PEAK

60
FCC PART 15C AW
d
0 1000 1600. 2800. 3400. 4000
Frequency (MHz)
Fite no. : RF Chawtbher Data no. : 113
Di=. / Ant. : 3m 3115 FACTOR pol. : WERTICAL
Limit : FCZ PART 15C PELE
Enwv., / Ins. : 23%C/54% Engineer : Jamy
EUT ! Wireless N Router M/N: TL-WRS41ND
Power Rating: DC 12 V From adapter 120V/60Hz
Test Mode : IEEES0Z.11n HTZO0 CH11:2462Z2MH=z Tx
Ant. Cable Amp Emission
Fred. Factor Loss  Factor Reading Level Limits Margin PRewark
[MH=) (dB/m) (dE) [dE) (dBuV/m) (dBuV/m) (dE)
1 2462.00 29,15 .54 35.17 105.46 106.25 74,00 -32.Z8 FPeak
2 3ZB3.00 31.76 23.28 34.92 74,00 23.77 Peak

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss -

2. The emiszion lewvels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Awp Factor + Reading.

Report No. ACS-F08187



AUDIX 2

FCC ID:TE7TWR941NX
Page 4-16

o.6 Ee Feng Road,Bl;ck 52,
Shenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China
Tel:+56-755-26639495-7
Fax:4+56-755-26632877

Postcode: 515057

Data: 112 File: D: 2008 report dataTTP-LINKIACSSQ347.EMI (120)

Level (dBuim)
120

Date: 2008-04-24

FCC PART 15C PEAK

60
- FCC PART 15C AW
]
W
1
l]1I]I]I] 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. : RF Charher Data no. r 11z
Di=. / Ant. : 3m 3115 FLCTOR pol. : VERTICAL
Limit : FCZ PART 15C PELE
Env. / Ins. : 23%C/54% Engineer : Jamy
EUT ! Wireless N Router M/M: TL-WES41ND
Power Rating: DC 12 ¥ From adapter 1Z20V/60Hz
Test Mode IEEEE0Z.11n HTZ20 CHA:Z437MH= Tx
int. Calble Amp Emis=sion
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERewark
[MH=z) [dB/m) [dE) [dE) (dBuV)  (dBuV/m) (dBuv/m) (dE)
1 1999.00 Zg.046 .21 35.30 40.15 39.1:2 74 .00 34.85 Feak
2437.00 29.11 .80 35.17 103.82 104.56 74.00 -30.56 Peak
3 3250.00 31.66 8.23 34.92 46.19 51.1¢ 74 .00 22.584 Feak
FEemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Awp Factor + Feading.

Z. The emission lewvels that are 20dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



AUDIX 2

FCC ID:TE7TWR941NX
Page 4-17

o.6 Ee Feng Road,EBl:ck 52,
Zhenzhen 3cience & Industry FPark
Noutou, ShenZhen, Guanghong, China
Tel:+56-755-26659495-"7
Fax:+86-755-26632877

Fostcode: 515057

Data: 111 File: D:2008 report datarT'TP-LINK\ACSBQ347.EMI (120)
Lewvel (dBuvm) Date: 2008-04-24
120
2
FCC PART 15C PEAK
60
FCC PART 15C AW
3MMW"/‘“““"""“‘
1
0 1000 1600, 2200. 2800, J400. 4000
Frequency {(MHz)
3ite no. REF Chamber Data no. 111
Dis. / Ant. 3m 3115 FLCTOR int. pol. HORIZOMTAL
Limit FCC PLET 15C PELE
Emwv. / Ins. 23%C/54% Engineer Jamy
EUT : Wireless N Router M/M: TL-WRS41ND
Power Rating: DC 12 ¥V From adapter 1Z0V/60Hz
Test Mode IEEEE0Z.11n HTZO CHE:2437MH=z Tx
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Eemark
[MH=) [dE/ 1) [dE] [dE] [dBuvW) (dBuV/m) (dBuV/m) [dE)
1 1z34.00 24.87 4.81 36.00 41.86 35.54 74,00 38.46 Peak
2 2437.00 29.11 G.80 35.17 So6.24 946.95 74.00 0 -22.98 Peak
3 3295.00 31.50 .35 34.91 41.43 46,65 74,00 27.35 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The emission lewels that are 20d4dB below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



FCC ID:TE7TWR941NX

[in] HNo.6 Ke Feng Road,EBl:ck 52,
| l IX ZhenZihen 3cience & Industry Park
HNoutou, ShenZhen, Guanghong, China

Tel:+56-755-26639495-7
Fax:+56-755-Z6632877
Postcode: 515057

Page 4-18

Data: 110 File: D:2008 report data'T\TP-LINKACS80Q347.EMI (120}
120 Level (dBuVm) Date: 2008-04-24
2
FCC PART 15C PEAK
60

FCC PART 15C AV

1 MJ WSM

u1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ice no. : RF Chawbher Data no. + 110
Di=. / Ant. : 3m 3115 FACTOR hnt. pol. : HORIZCWTAL
Limit 1 FCC PART 15C PELAE
Env. / In=s. : Z3%C/54% Engineer : Jamy
EUT i Wireless N Router M/M: TL-WE941ND
Power Rating: DC 12 W From adapter 120W/60H=
Test HMode : IEEESO0Z.11n HTEZO0 CH1:2412MHz Tx
Ant. Cahle lmp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Femark
[MH=) (B m) (dE) (dE) (dBuV) (dBuV/m) (dBuV/m) 1dE)
1 21zZ5.00 Z25.34 6.38 35.Z6 39.53 39.28 74,00 34,71 Peak
2 241z2.00 29.03 .73 3L5.18 9f.08 O6.EE 74.00 -22.66 Peak
3 3Z214.00 31.57 8.13 34.93 41.86 45.63 74,00 27.3°7 Peak
Femark=s: 1. Emission Lewel= Antennas Factor + Cakble Loss - Awp Factor + Reading.

2. The emiszion lewvels that sre Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08187



AUDIX 2

FCC ID:TE7TWR941NX
Page 4-19

No.6 Ke Feng Road,Bl;ck 52,
ShenZhen 3cience & Industry Park
Noutow, ShenZhen, Guangbong, China
Tel:+56-755-266559495-7
Fax:4+586-755-26632877

Postcode: 515057

Data: 109 File: D:2008 report data\T'TP-LINK'\ACS8Q 347 EMI {120)
170 Level (dBuvm) Date: 2008-04-24
2
FCC PART 15C PEAK
60
FCC PART 15C A
3
1
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. REF Chamber Data ho. 109
Dis. / Ant. Jm 3115 FACTOR int. pol. VERTICAL
Limit FCC FART 15C PELKE
Env. / Ins. 23*C/54% Engineer Jarmy
EUT ! Wireless N Router M/W: TL-TR941ND
Power Rating: DC 12 ¥V From adapter 120V/60Hz
Test Mode IEEES0Z.11n HT:20 CH1:2412MH=z Tx
int. Calble Lmp Emizssion
Freq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
[MH=) [dE/m) (dE] (dE] [dBuVW) (dBuV/m) [(dBuV/m) (dE)
1195.00 24.80 4.78 36.02 41.22 34.78 74,00 39,22 Peak
2 2412 .00 29.03 .73 35.18% 1oe.59 107.1%7 74,00 0 -33.1°7 Feak
3 3214.00 31.57 2.13 34.93 45.35 E0.15 74,00 23.85 Peak

Femarks: 1. Emission Lewvel=
Z. The emission levels that are Z0dBE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Antenna Factor + Cable Loss - Awmp Factor + Reading.

Report No. ACS-F08187



AUDIX 2

FCC ID:TE7TWR941NX
Page 4-20

HNo.6 Ke Feng Road,Bl;ck 52,
ShenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China
Tel:+56-755-Z66359495-"7
Fax:+56-755-Z6632577

Postcode: 515057

Data: 108 File: D:2008 report data'T'TP-LINK\ACSBQ347.EMI (120)
120 Level {dBu\fim) Date: 2008-04-24
FCC PART 15C PEAK
G0

FCC PART 15C AV

L

WWW

I]1l]llll] 1600. 2200. 2800. J400. 4000
Frequency (MHz)
3ite no. 1 RF Chatier Data no. 108
Dis. / ALnt. : 3m 3115 FACTOR int. pol. VERTICAL
Limit : FCC PART 15C FELE
Env. / In=s. Z3I®CS54% Engineer Jamy
EOT ! Wireless N Fouter M/M: TL-WRI41HD
Power Rating: DC 1Z2 V From adapter 1Z0V/e0Hz
Test Mode IEEES02.11g CH11:2462Z2MH=z Tx
Ant. Calble  Luwp Emission
Fredq. Facrtor Loss Factor Reading Lewvel Limits HMargin Remark
[MH=z) [dAB/m) =1=)1 =1z (dBuW) [(dBuW/m) (dBuv/m) [dE)
1934.00 27.97 6.1 35.32 39.62 358.43 74.00 35.57 Peak
2 2462.00 Z29.15 6.54 3535.17 103.64 104.46 74.00 -30.46 FPeak
3 3283.00 31.76 §.258 34.92 45.04 51.1a 74.00 22.84 Peak

Femarks: 1. Emission Lewel=

2. The emisszion lewels that are Z0d4dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Antenha Factor + Cable Loss - Awp Factor + Reading.

Report No. ACS-F08187



FCC ID:TE7WR941NX
Page 4-21

[in] No.6 Ke Feng Road,EBl;ck 52,
| l IX ShenzZhen Zcience & Induscry Park
Noutow, ShenZhen, Guangbong, China

Tel:+56-755-Z6639495-"7
Fax:+86-755-2Z6632877
Postocode: 515057

Data: 107 File: D:2008 report dataiT'TP-LINKACS30Q347.EMI (120}
120 Lewel (dBul/im) Date: 2008-04-24
2
FCC PART 15C PEAK
60

FCC PART 15C &Y

3

FIP, [ Fowonmr el MR

1000

Jite no.
Di=s. / Ant.
Limit

Env. / Ins.
EUT

1600. 2200. 2800. 3400. 4000
Frequency {MHz)
RF Chamber Data no. : 1o7
3m 3115 FALCTOR Ant. pol. : HORIZCWTAL
FCC FPART 15C PELE
ZIFC/E4% Engineer : Jamy
Wireless N Roucer M/M: TL-WRS41ND

Power Rating: DC 1Z V From adapter 1Z0V/&60Hz

Test Mode IEEES0Z .11y CH11:246ZMH=z Tx
Ant. Cable Amp Emis=sion
Fred. Factor Loss Factor Reading Lewvel Liwits Margin Remark
[MH=z) (B m) [dE) (dB) (dBuV] (dBuV/m) [(dBuV/m) [dE)
1 2119.00 Z5.34 .35 35.26 40.06 39.49 74,00 34.51 Peak
2 24562 .00 29,15 5.84 35.17 96.17 94,99 74,00 0 -22.99 Peak
3 3529.00 3Z2.47 §.89 3$4.54 40.350 47.38 74,00 26.62 Peak
Femarks: 1. Emission Lewel= Antennas Factor + Cable Loss - Amp Factor + EReading.

The emission lewvels that are Z0dE khelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



FCC ID:TE7WR941NX
Page 4-22

No.6 Ke Feng Road,Bl;ck 52,

)
| l IX ShenzZhen Zcience & Industry Park

Noutou, ShenZhen, Guangbong, China
Tel:+836-755-26639495-7
Fax:4+86-755-26632877

Postcode: 515057

Data: 106 File: D:2008 report data'T\TP-LINKMACSEQ34 7. EMI {(120)
Level {(dBuVit) Date: 2008-04-24
120
2
FCC PART 15C PEAK
60
FCC PART 15C AV
3WW
1
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3itce no. RF Chatber Data ho. : 106
Dis. / A4nt. 3m 3115 FACTOR Ant. pol. : HORIZCWTAL
Limit FCC PALET 15C PELE
Env. / Ins. 23%C/54% Engineer : Jamy
EUT ! Wireless N Router M/M: TL-WRS41ND
Power Rating: DC 12 ¥V From adapter 120V/e0Hz
Test Mode IEEEGO0Z.11g CHE:2437MH= Tx
Ant. Calle  Lup Emission
Fred. Facrtor Loss Factor Reading Lewvel Liwits Margin Remark
[MH=) [dB/m) =1=)1 =1=)1 (dBuV) (dBuV/m) [dBuW/m) [dE)
1 1720.00 Z6.54 5.87 35.55 40.05 36.74 74.00 iv.26 Peak
2 2437.00 29.11 6.80 35.17 95.46 Q5,20 74,00 -22.20 Peak
3 3250.00 31.66 §.23 34.92 41.59 46.56 74.00 27.44 Peak
Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Feading.

The emission lewels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



AUDIX 2

FCC ID:TE7TWR941NX
Page 4-23

HNo.6 Ke Feng Road,EBl:ck 52,
ShenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China
Tel:+56-755-26639495-7
Fax:+86-755-26632877

Postcode: 515057

Data: 105 File: D:2008 report dataiT'TP-LINKIACSBO347.EMI (120)

Lewvel {dBul/im)
120

Date: 2008-04-24

FCC PART 15C PEAK

60
FCC PART 15C AV
I
Lol el ey
1
l]1I]I]I] 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. : RF Chawher Data no. 105
Di=. / Ant. : 3m 3115 FACTOR pol. @ WERTICLL
Limit : FCCZ PART 15C PELE
Env. / In=s. : Z23+C/54% Engineer : Jamy
EUT ! Wireless N Router M/ TL-WRS41ND
Power Rating: DC 12 ¥V From adapter 120V/60Hz
Test Mode : IEEESOZ.11g CHE:2437MHz Tx
int. Cakhle Lmp Emisszion
Freq. Factor Loss Factor Reading Level Limits Margin Remark
[MH=) [dB/m) [dE) (dE) (dBuW/m) [dBuV/m) [dE]
1934.00 27.97 6.16 35.32 39.29 74,00 34,71 Peak
2 2437.00 29.11 .80 35.17 104.75 105.49 74,00 -31.4%9 Peak
3 3250.00 31.66 23.23 34.92 EO0.E5 74,00 23.45 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Anmp Factor + Beading.

Z. The emission levels that are Z20dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



AUDIX 2

FCC ID:TE7TWR941NX
Page 4-24

No.6 Ke Feng Road,EBl:ck 52,
ShenZhen 3cience & Industry Fark
Noutou, ShenZhen, Guanghong, China
Tel:+56-755-26639495-7
Fax:+86-755-26632877

Postcode: 515057

Data: 104 File: D;'2008 report data'T'TP-LINKIACSBQ347.EMI (1200
120 Lewel (dBul/im) Date: 2008-04-24
3
FCC PART 15C PEAK
60

A

MW

FCC PART 15C AV

hﬂmmﬂhwm_iﬂyvimwwﬁﬂu

u1ﬂﬂﬂ 1600. 2200, 2800. J400. 4000
Frequency {(MHz)
3ite no. : RF Chamber Iata no. 104
Dis. / Aint. 3m 3115 FACTOR hnt. pol. VERTICAL
Limit FCC PLET 15C PELE
Emv. / Ins. 23%C/54% Engineer Jary
EUT : Wireless N Fouter M/M: TL-WES41ND
Power Rating: DC 1Z V From adapter 120V/60H=z
Test Mode IEEES0Z.11g CH1:2Z412MH= Tx
Lnt. Calble  Amwp Emission
Fredg Facrtor Loss Factor Reading Lewvel Limits HMargin Remark
[MH=) (dE/m) =1=)1 [clE) (dBuv) (dBuV/m) (dBuv/m) =1=)1
1 1720.00 2Z&.54 E.g7 3E5.55 45.24 44,90 74.00 z9.10 Peak
Z Z239.00 Z8§.682 6.535 35.2Z 44.09 44,02 74.00 29.95 Peak
3 2412 .00 29.03 6.73 3E5.18 105.88 106.46 74.00 -32.46 Peak
4 3214.00 31.57 §.13 34.93 45.77 51.54 74.00 22.46 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Awp Factor + Reading.

Z. The emission lewvels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



AUDIX 2

FCC ID:TE7TWR941NX
Page 4-25

No.6 Ke Feng Road,Bl;ck 52,
ShenzZhen Z3cience & Industcry Park
Noutow, ShenZhen, Guangbong, China
Tel:+56-755-246639495-7
Fax:4+586-755-26632877

Postocode: 515057

Data: 103 File: D:2008 report data T TP-LINKACSSQ347.EMI (120)
120 Level {dBu\fim) Date: 2008-04-24
FCC PART 15C PEAK
60

FCC PART 15C AW

WBM

I]1l][ll] 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)
3ite no. REF Chamnber Data no. 103
Dis. / Ant. : 3m 3115 FACTOR pol. @ HORIZOMNTAL
Limit : FCC PART 15C PEAK
Env. / Ins. 23%C/54% Engineer : Jamy
EOT : Wireless N FRouter M/M:TL-WES41ND

Power Rating: DC 12 ¥V From adapter 1Z0V/&60Hz

[dBuv)

Emis=zion
Feading Lewvel

40,19
95.29

Test Mode IEEES0Z.11g CH1:2412MH=z T=x
Ant. Cable Amp
Freq. Factor Loss TFactor
[MH=) [dB /1) 1dE]) [dE)
1 i884.00 z27.97 6.1 355.32
2 2412.00 29.03 .73 35.18
3 3055.00 31.14 7,78 534.99

40.45

39.00
95.87
44,38

Limits Margin Femark
{dBuV/ /) (dBuW/m) [dE)

74,00 35.00 Peak

74.00 -24.37 Peak

74,00 Z9.62 Peak

Factor + Cable Loss - op Factor + Reading.
Z. The emwission lewvels that are Z0dE below the official

Femarks: 1. Emission Lewvel= Antenna

limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



AUDIX 2

FCC ID:TE7TWR941NX
Page 4-26

HNo.6 Ke Feng Road,Bl;ck 52,
3henZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China
Tel:+56-755-Z26635495-7
Fax:4+86-755-Z6632877

Postocode: 515057

Data: 102 File: D:2008 report dataiT'TP-LINKACSBQ347.EMI (120)
120 Lewel (dBulim) Date: 2008-04-24
9
FCC PART 15C PEAK
60

FCC PART 15C AW

M

u1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Frequency {MHz)
Fite no. RF Chanber Data nho. 10z
Dis. / Ant. 3m 3115 FALCTCOR Ant. pol. HORIZCWTAL
Limit FCC FART 15C PELE
Enwv. / Ins. 23FCS54% Engineer Jary
EUT ! Wireless N Router M/M: TL-WRS41ND
Power Rating: DC 12 ¥V From adapter 120V/60Hz
Test HMode IEEES0Z .11k CH11:2462Z2MH=z T=x
int. Cakhle Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin Remark
[(MH=) {dB/Sm) (dE) [dE) (dBuV) (dBuv/m) [dBuV/m) [dE]
1 2284.00 Z28.75 .61 35.22 40.65 40.79 74,00 33.21 Peak
2 2452 .00 29.15 .54 35.17 103.66 104.45 74.00 -30.45 Peak
3 3345.00 31.94 .42 34.90 41.44 446,30 74,00 27.10 Peak

Remarks: 1. Emission Lewvel=
2. The emission lewvels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Antenna Factor + Cable Loss - Amp Factor + FEeading.

Report No. ACS-F08187



AUDIX J

FCC ID:TE7TWR941NX

Tel:+56-755-26639495-7
Fax:+586-755-20032877

Postcode: 515057

Page 4-27

HNo.6 Ke Feng Road,Bl;ck 52,
ShenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guanglong, China

Data: 101 File: D:2008 report data'T'TP-LINK\ACSBSQ347.EMI {120)
170 Level {dBuv/m) Date: 2008-04-24
2
FCC PART 15C PEAK
60 FCC PART 15C AV
b e 4
MWWM
l]1I]I]I] 1600. 2200. 2800. 3400. 4000
Frequency {MHz)
3ite no. RF Chatber Data ho. r 101
Dis. / Ant. 3m 3115 FACTOR Ant. pol. : WERTICALL
Limit FCC PART 15C PELE
Env. / Ins. Z23FC/54% Engineer : Jamy
EUT Wireless MW Router MM : TL-WRI4 1N

Fower Rating:
Test Hode

Freq.
[MH=)

DC 12 ¥ From adapter 1Z20V/60Hz
IEEES0Z .11k CH11:Z2462MH=z T=x

Ant. Cakble Lmp Emis=zion
Factor Loss TFactor Reading Level Limits HMargin
[dE/ /1) [dE] (dE) (dBuV) (dBuv/m) [dBuV/m) [dE]

1 2284 .00
Z 2462 .00
3 ZA35.00
4 3283 .00

28.75 6.61 35.2Z2 46.55 46.69 74.00 27.31
£29.15 6.84¢ 35.17 110.59 111.41 74,00 -37.41
Z29.70 7.09 35.10 43.88 45.57 74.00 258.435
31.78 .28 34.92 42.99 43.11 74,00 £25.83

Femarks: 1. Ewission Level=

2. The emission lewvels that are Z20dE khelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Intennha Factor + Cable Loss - Awp Factor + Reading.

Report No. ACS-F08187



FCC ID:TE7TWR941NX
Page 4-28

m HNo.6 Ke Feng Road,Bl;ck 52,
| l IX ShenZhen Zcience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+56-755-Z5639495-7
Fax:+86-755-26632877
Postcode: 515057

Data: 100 File: D:2008 report data'T\TP-LINKIACSBQ347.EMI (120)
120 Lewvel (dBul//im) Date: 2008-04-24
9
FCC PART 15C PEAK
60

FCC PART 15C AW

1WJ ”ﬁwquww

u1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)
3ite no. : RF Chamber Data no. 100
Di=. / Ant. : 3m 3115 FACTOR hnt. pol. : VERTICAL
Limit : FCCZ PART 15C PELE
Env. / In=s. : Z23+C/54% Engineer : Jamy
EUT : Wireless W Router M/W: TL-WR941ND
Power Rating: DC 12 ¥V From adapter 120V/c0Hz
Teszt Mode : IEEES0Z.11k CHA:Z2457MH=z Tx
int. Cable Lup Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
[MH=) [dE/m) [dE) [dE] [dBuV) (dBuV/m) [(dBuW/m) [dE]
1 2263.00 Z28.67 .58 35.22 47.25 47.28 74,00 Z6.72 Peak
2 2437.00 Z29.11 6.80 35.17 1io.50 111.54 74.00 -37.54 Feak
3 2608.00 Z29.64 7.06 35.12 45.50 47.08 74,00 Z26.92 Peak
4 3250.00 31.66 §.23 34.92 44.50 49,77 74,00 24,23 Feak
Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Beading.

Z. The emiszsion lewvels that are Z0dE below the official
liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



AUDIX J

FCC ID:TE7TWR941NX
Page 4-29

HNo.6 Ke Feng Road,EBl:ck 52,
ZhenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guanghong, China

Tel:+56-755-26639495-7
Fax:+56-755-Z6632877
Postcode: 515057

Data: 99 File: D:2008 report dataiT'TP-LINKIACSBQ347.EMI (120)
120 Level {dBu\fim) Date: 2008-04-24
2
FCC PART 15C PEAK
60 FCC PART 15C AV

e p———————
ij

u1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)
3ite no. 1 RF Chattbher Data no. 1 99
Di=. / Ant. : 3m 3115 FACTOR hAnt., pol. : HORIZCWTAL
Limit : FCC PART 15C PELAE
Env., / In=s. : 23%C/54% Engineer : Jamy
EUT ! Wireless N Router M/N: TL-WR941ND

Power Rating: DC 12 V From adapter 120V/60Hz

Test Mode IEEES0Z .11k CHE:2437MH= Tx
Ant. Cable Amp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Remark
[MH=) [AB/m) [dE) [dE) (dBu¥W) (dBuW/m) (dBuv/m) =1=)1
1 22Z60.00 28.67 .56 35.22 41.5%8 41.57 74,00 3z2.43 Peak
2 2437.00 Z29.11 6.50 35.17 104.15 104.889 74,00 -30.892 Peak
Femark=s: 1. Emission Lewel= Antennas Factor + Cakble Loss - Awp Factor + Reading.

2. The emission lewels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



AUDIX 2

FCC ID:TE7TWR941NX
Page 4-30

No.6 Ee Feng Road,Bl;ck 52,
Shenzhen 3cience & Industry Park
Noutou, ShenZhen, Guanglong, China

Tel:+56-755-Z6539495-7
Fax:+B86-755-Z6632877
Postcode: 515057

Data: 98 File: D:2008 report dataiT'TP-LINK\ACSBQ347.EMI (120)
120 Lewvel {dBul/im) Date: 2008-04-24
2
FCC PART 15C PEAK
60 FCC PART 15C AV
3

WW
M

l]1I]I]I] 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)
3ite no. RF Chawber Data no. 95
Dis. / Ant. 3 3115 FACTOR hnt. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. 23*C/54% Engineer Jamy
EUT ! Wireless N Router M/W: TL-WRS41ND
Power Rating: DC 12 ¥V From adapter 1Z0V/60Hz
Test Mode IEEES0OZ .11k CH1:2412ZMH=z T=x
Ant . Calble Amp Emission
Freq. Factor Loss Factor Reading Lewvel Limits Margin PRemark
[MH=) [dE/ ) (dE) [dE] (ABuv) [(dBuV/m) (dBuv/m) (dE)
2233.00 2Z83.62 5.53 35.23 41.36 41.28 74,00 32.72 Peak
2 2412 .00 29.03 g.73 35.18 105.45 106.04 74,00 -32.04 Feak
3 3370.00 32.04 2.45 34.89 41.41 47.01 74,00 Z6.99 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cabhle Loss - Awmp Factor + Reading.
2. The emisszion lewvels that are Z04E below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08187



AUDIX 2

FCC ID:TE7TWR941NX
Page 4-31

o.6 Ee Feng Road,Bl;ck 52,
Shenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China
Tel:+56-755-266559495=-7
Fax:4+56-755-26632877

Postcode: 515057

Data: 97 File: D:2008 report data'T'TP-LINK\ACSBQ347.EMI {120)
170 Level (dBuvm) Date: 2008-04-24
3
FCC PART 15C PEAK
60
FCC PART 15C AW
2
1L,.MJWJ
l]1I]I]I] 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. RF Chamber Iata no. a7
Dis. / Ant. Jm 3115 FLCTOR hnt. pol. VERTICAL
Limit FCC FART 15C PEAE
Env. / Ins. Z3FC/ 4% Engineer Jamy
EUT i Wireless M Router M/M: TL-WES41ND
Power Rating: DC 12 W From adapter 120W/60H=
Test Mode IEEES0OZ .11k CH1:2412ZMH=z T=x
Ant. Cable Amp Emizsion
Fredq. Factor Loss Factor Reading Level Limwmits Margin ERewark
[MH=) (dB/Sm) (dE) (dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
1954.00 27.97 .16 35.32 40.05 358.89 74.00 35.11 Feak
2 2233.00 Zg.g2 .53 35.23 46.11 45.03 74 .00 27.97 Feak
3 Z41z2 .00 29.03 .73 35.18 111.16 111.74 74.00 0 -37.74 Feak

Remarks: 1.

Emis=zion Lewvel=

Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The emwmission lewvels that are 20dE bhelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



Frequency: 4GHz~18GHz

AUDIX 2

FCC ID:TE7TWR941NX
Page 4-32

No.6 Ke Fenyg Boad,EBl:ck 52,
ShenZhen 3cience & Industry Park
HNoutou, 3henzhen, Guanglbong, China
Tel:+86-755-26639495-7
Fax:+86-755-26632877

Postcode: 515057

Data: 121 File: D:2008 report dataiT'TP-LINKIACSBQ347.EMI (190)

Lewvel {dBul/im)
120

Date: 2008-03-18

FCC PART 15C PEAK

60
1 2

D4DDD 6800, a500. 12400. 15200. 18000
Fregquency (MHz)
J3ite no. 3w Chattber Data no. r 121
Di=. / Ant. : 3m 3115 FACTOR int, pol. : VERTICAL
Limit : FCC PART 15C PELE
Enwv. / Ins. : 23%C/54% Engineer : Jamy
EUT ! Wireless N Router M/N: TL-WR941ND

Power Rating: DC 12 ¥V From adapter 1Z20V/60Hz

Test Mode IEEES0Z .11k CH1:2412MH= Tx
int. Calbhle Amp Emission
Freq. Factor Loss Factor Reading Level Limits HMargin Remark
[MH=) [dE/m) [dE] [dE] (dBuV/m) [dBuv/m) [dE]
1 4g24.00 34.02 10.55 34.49 E2.38 74,00 21.62 Peak
2 P23e.00 37.39 12.16 34.44 51.3¢6 74.00 22.64 Peak

Remarks: 1. Emission Lewel= Antenna

Factor + Cable Loss - Awmp Factor + Feading.

2. The emiszion lewvels that sre Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



AUDIX 2

FCC ID:TE7TWR941NX
Page 4-33

HNo.6 Ke Feng Road,EBl;ck 52,
ShenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China
Tel:+56-755-26639495-7
Fax:+86-755-26632877

FPostcode: 515057

Data: 122 File: D:2008 report data'T'TP-LINKACSEQ347.EMI {190)
Level {dBuvim) Date: 2008-03-18
100
FCC PART 15C AV
1
50
2
0 4000 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
J3ite no. 3tn Chamber Data no. 122
Dis. / Aint. 3m 3115 FLCTOR int. pol. VERTICAL
Limit FCC PART 15C 4V
Env. / Ins. 23%C/54% Engineer Jamy
EUT ! Wireless N Fouter M/M: TL-WR941ND
Power Rating: DC 12 V From adapter 120V/60Hz
Test Mode IEEES0Z .11k CH1:2412MH= Tx
int. Cable Amp Emis=sion
Freq. Factor Loss Factor Reading Level Limits HMargin Remark
[MH=) [dE/m) [dE] [dE] (dBuV) (dBuV/m) [(dBuW/m) [dE]
1 4gz24.00 34.02 10.55 34.49 39,43 40,51 &4.00 4,49 Lverage
2 P23e.00 37.39 12.16 34.44 30.21 45.32 54.00 g.63 brerage
Femark=s: 1. Emission Lewvel= Antennas Factor + Cable Loss - Awp Factor + Reading.
2. The emiszion lewvels that sre Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08187



AUDIX 2

FCC ID:TE7TWR941NX
Page 4-34

HNo.6 Ke Feng Road,EBl;ck 52,
ZhenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+586-755-26639495-7
Fax:+86-755-Z6632877
Postcode: 515057

Data: 123 File: D:2008 report dataiT'TP-LINKIACSBQ347.EMI (190)
120 Level {dBu\/m) Date: 2008-03-18
FCC PART 15C PEAK
60
2

D4DDD 6800, a500. 12400. 15200. 18000
Fregquency (MHz)
J3ite no. 3w Chattber Data no. H e
Di=. / Ant. : 3m 3115 FACTOR hAnt., pol. : HORIZCHTAL
Limit : FCZ PART 15C PELAE
Enwv. / Ins. : 23%C/54% Engineer : Jamy
EUT ! Wireless N Router M/N: TL-WR941ND
Power Rating: DC 12 ¥V From adapter 1Z20V/60Hz
Test Mode : IEEEG0Z.11bh CH1:2412MH= Tx
int. Cable Amp Emis=sion
Freq. Factor Loss Factor Reading Level Limits HMargin Remark
[MH=) [AE/ ) [dE) [dE) (dBu¥W) (dBu¥V/m) (dBuv/m) [dE)
1 4gz24.00 34.02 10.55 34.49 33.07 43.15 74,00 30.85 Peak
2 P23e.00 37.39 12.16 34.44 34,16 49, 27 74.00 24.73 Peak
Femark=s: 1. Emission Lewvel= Antennas Factor + Cable Loss - Awp Factor + Reading.

2. The emiszion lewvels that sre Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



AUDIX 2

FCC ID:TE7TWR941NX
Page 4-35

HNo.6 Ke Feng Road,EBl;ck 52,
ShenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China
Tel:+56-755-26639495-7
Fax:+86-755-26632877

FPostcode: 515057

Data: 124 File: D:2008 report data'T'TP-LINKACSEQ347.EMI {190)
Level {dBuvim) Date: 2008-03-18
100
FCC PART 15C AV
50
2
1
udﬂﬂﬂ 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3m Chawmber Iata no. 1z4
Dis. / Aint. 3m 3115 FLCTOR int. pol. HORIZCWNTAL
Limit FCC PART 15C AV
Enwvw. / Ins. 23%C/54% Engineer Jary
EUT ! Wireless N Fouter M/M: TL-WR941ND
Power Rating: DC 12 V From adapter 120V/60Hz
Test Mode IEEES0Z .11k CH1:2412ZMH=z T=x
Ant. Cable Amp Emission
Fredq. Facrtor Loss Factor Reading Lewvel Limits HMargin Remark
[MHz) [dB/m) [dE) [dE) (dBu¥W) (dBuV/m) (dBuv/m) =1=)1
1 4g524.00 34.02 10.55 34.49 30.:24 40.32 54.00 13.65 brerage
2 TZ36.00 37.39 12.16 34.44 29,65 44,76 54.00 9.24 bverage
Femark=s: 1. Emission Lewvel= Antennas Factor + Cable Loss - Awp Factor + Reading.
Z. The emission lewvels that are 20dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08187



AUDIX

FCC ID:TE7TWR941NX
Page 4-36

HNo.6 Ke Feng Road,EBl;ck 52,
ShenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+86-755-26632877
FPostcode: 515057

Data: 125 File: D:2008 report data T TP-LINKIACS8Q347.EMI (190)

120 Level {dBul/m}) Date: 2008-03-18

FCC PART 15C PEAK

60
2

D4DDD 6800, a500. 12400. 15200. 18000
Fregquency (MHz)
Fite no.  Jmw Chattbher Data no. r 125
Di=. / Ant. : 3m 3115 FACTOR hAnt., pol. : HORIZCHTAL
Limit : FCC PART 15C PELE
Env. / In=s. : Z23+C/54% Engineer : Jamy
EUT ! Wireles=s N Router M/M: TL-WRS41HD
Power Rating: DC 12 ¥V From adapter 1Z20V/60Hz
Test Mode : IEEES0Z.11kb CHE:Z2437HH= Tx
int. Cahle mp Ewmission
Fredq. Factor Loss Factor Reading Level Limits Margin Femark
[MH=) (dB/ ) (dE) (dE) (dBuV) (dBuV/m) (dBuWV/m) 1dE)
1 4574.,00 34.1¢ 10.56 34.45 32.45 4z .69 74.00 31.31 Peak
2 7?311.00 37.50 12.17 34.46 34,62 49,83 74,00 24,17 Peak
Remarks: 1. Emisszion Lewvel= Antenna Factor + Cable Loss - Aop Factor + Beading.

2. The ewission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



AUDIX J

FCC ID:TE7TWR941NX
Page 4-37

HNo.6 Ke Feng Road,EBl;ck 52,
ShenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China
Tel:+56-755-26639495-7
Fax:+86-755-26632877

Postcode: 515057

Data: 126 File: D:2008 report data'T\TP-LINK\ACSBQ347.EMI {(190)
100 Level (dBuv/m) Date: 2008-03-18
FCC PART 15C AY
50 3
1
udﬂﬂﬂ 6800, 9600, 12400. 15200, 18000
Frequency (MHz)
3ite no. 3m Chawmber Iata no. 126
Dis. / Ant. 3m 3115 FACTOR int. pol. HORIZCMTAL
Limit FCC PART 15C AV
Enwvw. / Ins. 23%C/54% Engineer Jary
EUT i Wireless N Fouter M/M: TL-WE941ND
Power Rating: DC 12 W From adapter 120W/60H=
Test Mode IEEES0Z .11k CHe:2437MHz Tx
Ant. Cahle lmp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin Femark
[MHz) (dB/ ) (dE) (dE) (dBuV) (dBuV/m) (dBuWV/m) [dE)
1 4574.00 34.16 10.56 34.48 Z5.45 35.69 54.00 15.31 Lverage
2 7311.00 37.50 1z2.17 34.46 30.89 46.10 54.00 7.90 Lverage
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss - unp Factor + Beading.

2. The ewission levels that are Z0dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08187



FCC ID:TE7TWR941NX
Page 4-38

(iny] No.6 Ke Feng Road,Bl:;ck 52,
| DIX 3henZhen 3cience & Industry Park
Noutow, ShenZhen, GuanglDong, China

Tel:+56-755-Z66539495-7
Fax:+86-755-Z6632877
Postcode: 515057

Data: 128 File: D:'2008 report data'T'\TP-LINK'ACS8Q347 EMI (190)
100 Lewvel (dBuYim) Date: 2008-03-18
FCC PART 15C AY
s0 1
ndﬂﬂﬂ 6800. 9600, 12400. 15200, 18000
Frequency (MHz)
3ite no. : 3w Chamber Data no. : 1Z5
Dis. / Ant. : 3m 3115 FACTOR int. pol. : VERTICAL
Limit : FCC PART 15C AW
Env. / Ins. @ Z23%C/54% Engineer : Jamy
EOT : Wireless N Fouter M/M: TL-WR941MND
Power Rating: DC 12 ¥V From adapter 120V/E60Hz
Test Mode : IEEEZ302.11b CHA:Z2437MH=z Tx
Lnt. Calble Amp Emis=zion
Fred. Factor Loss Factor Reading Level Liwits Margin ERemark
[MH=z) (dB/m) =1=)1 [dE) (dBu¥) (dBuVW/m) [dBuv/m) (dE)
1 4374.00 34.1¢ 10.56 34.45 36.71 45.95 54,00 7.05 brerage
Femarks: 1. Emiszsion Lewvel= Antenna Factor + Cable Loss - mp Factor + Reading.

Z. The emission lewvels that are Z0dE below the official
liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



FCC ID:TE7TWR941NX
Page 4-39

[in] HNo.6 Ke Feng Road,EBl;ck 52,
| l IX ShenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+586-755-26639495-7
Fax:+86-755-26632877
Postcode: 515057

Data: 129 File: D:2008 report data'T'TP-LINK\ACSBQ347.EMI {190)
120 Level {(dBuv/m) Date: 2008-03-18
FCC PART 15C PEAK
60
1
e
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
3itce no. 1 3m Chawbher Data no. r 129
Di=. / Ant. : 3m 3115 FACTOR int., pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / In=s. : Z23+C/54% Engineer : Jamy
EUT ! Wireless N Router M/N: TL-WR941ND
Power Rating: DC 12 ¥V From adapter 1Z20V/60Hz
Te=t Mode : IEEEG0Z.11b CH11:2462ZMH= Tx
int. Cable Amp Emis=sion
Freq. Factor Loss Factor Reading Level Limits HMargin Remark
[MH=) [AE/ ) [dE] [dE] (dBu¥W) (dBu¥V/m) (dBuv/m) =11
1 49z4.00 34.29 10.58 34.47 33.98 49,38 74,00 24,62 Peak

Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss - unp Factor + Beading.

2. The ewission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



FCC ID:TE7TWR941NX
Page 4-40

[in] HNo.6 Ke Feng Road,EBl;ck 52,
| l IX ZhenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+586-755-26639495-7
Fax:+56-755-Z6632877
Postcode: 515057

Data: 130 File: D:2008 report data'T\TP-LINK\ACSBO347.EMI (190)
Level (dBu/m) Date: 2008-03-18
100
FCC PART 15C AY
50 1
0 4000 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 1 3m Chamber Data no. : 130
Dis. / Ant. : 3m 3115 FACTOR int. pol. : VERTICALL
Limit i FCC PART 15C AV
Enwv. / Ins. : 23%C/54% Engineer : Jamy
EUT i Wireless N Router M/M: TL-WE941ND
Power Rating: DC 12 W From adapter 120W/60H=
Test Mode : IEEES0Z.11kh CH11:246ZMHz Tx
Ant. Cahle lmp Emission
Fredq. Facrtor Loss Factor Reading Lewvel Limits HMargin Remark
[MHz) (dB/ ) (dE) (dE) (dBuV) (dBuV/m) (dBuWV/m) 1dE)
1 49z4.00 34.29 10.58 34.47 35.79 46.19 54.00 7.81 Lverage
Femark=s: 1. Emission Lewvel= Antennas Factor + Cable Loss - Awp Factor + Reading.

2. The emiszion lewvels that sre Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



AUDIX J

FCC ID:TE7TWR941NX
Page 4-41

HNo.6 Ke Feng Road,EBl;ck 52,
ShenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+586-755-26639495-7
Fax:+86-755-26632877
Postcode: 515057

Data: 131 File: D:2008 report dataiT'TP-LINKIACSBQ347.EMI (190)

120 Lewvel {dBul/im) Date: 2008-03-18

FCC PART 15C PEAK

i M

u4ﬂﬂﬂ 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. 1 3m Chamber Data no. ro 131
Di=. / Ant. : 3m 3115 FACTOR hnt. pol. : HORIZCHWTAL
Limit i FCC PART 15C PELAE
Env. / In=s. : Z23+C/54% Engineer : Jamy
EUT i Wireless N Router M/M: TL-WE941ND
Power Rating: DC 12 ¥V From adapter 120V/60Hz
Test Mode : IEEES0Z.11b CH11:246ZMH= Tx
int. Cahle mp Ewmission
Fredq. Factor Loss Factor Reading Level Limits Margin Femark
[MH=) [dB/m) (dE) [dE] (dBuV) (dBuV/m) [(dBuW/m) [dE]
1 49z4.00 34.29 10.58 34.47 34,49 44,59 74.00 29,11 Peak
2 ?3g8e.00 3F7.63  12.31 34.47 33.14 45.61 74.00 25.39 Peak
Femark=s: 1. Emission Lewvel= Antennas Factor + Cable Loss - Awp Factor + Reading.

2. The emiszion lewvels that sre Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



AUDIX 2

FCC ID:TE7TWR941NX
Page 4-42

HNo.6 Ke Feng Road,Bl:ck 52,
ZhenZhen Zcience & Industry Park
HNoutow, ShenZhen, Guanghong, China
Tel:+56-755-26639495-7
Fax:+56-755-26632877

Postocode: 515057

Data: 132 File: D:2008 report data'T'TP-LINK'\ACS80Q347.EMI {(190)
100 Level {dBuvim) Date: 2008-03-18
FCC PART 15C AV
50 3
1
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
Jite no. 3tn Chamber Data no. 132
Dis. / Ant. 3m 3115 FACTOR int. pol. HORIZCWTALAL
Limit FCC PART 15C 4V
Env. / Ins. 23%C/54% Engineer Jary
EUT ! Wireless N FRouter M/N: TL-TR241ND
Power Rating: DC 12 ¥V From adapter 120V/60Hz
Test Mode IEEES0Z .11k CH11:2462Z2MH= Tx
int. Calkle Lmp Emis=sion
Fredq. Factor Loss Factor Reading Level Liwits Margin Rewark
[MH=z) [dB/m) [dE) [dB) (dBu¥W) [(dBu¥W/m) (dBuv/m) [dE)
1 4924 .00 34.29 10.58 34.47 31.52 41.92 54.00 12.08 Arerage
2 7Iige.00 37.63 12.31 34.47  30.49 45.96 54.00 g.04 bverage
Remark=s: 1. Emisszion Level= Antenna Factor + Cable Loss - lop Factor + Beading.

Z. The emission lewvels that are 20dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08187



AUDIX J

FCC ID:TE7TWR941NX
Page 4-43

HNo.6 Ke Feng Road,EBl;ck 52,
ZhenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+586-755-26639495-7
Fax:+56-755-Z6632877
Postcode: 515057

Data: 133 File: D:2008 report dataiT'TP-LINKIACSBQ347.EMI (190)

120 Level {dBu\/m) Date: 2008-03-21

FCC PART 15C PEAK

X M
M

D4DDD 6800. a500. 12400. 15200. 18000
Fregquency (MHz)
3itce no. 1 3m Chawbher Data no. r 135
Di=. / Ant. : 3m 3115 FACTOR int, pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / In=s. : Z23+C/54% Engineer : Jamy
EUT ! Wireless N Router M/W: TL-WR941HD
Power Rating: DC 12 ¥V From adapter 1Z20V/60Hz
Test HMode : IEEESOZ.11g CH1:2412MH=z Tx
int. Cahle mp Ewmission
Fredq. Factor Loss Factor Reading Level Limits Margin Femark
[MH=) [dB/m) (dE] [dE] (dBuV) (dBuV/m) [(dBuW/m) [dE]
1 45z4.00 34.02 10.55 34.49 32,27 4z .35 74.00 3l.65 Peak
2 P23e.00 37.39 12.16 34.44 3Z.47 47 .58 74.00 26.42 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss - unp Factor + Beading.

2. The emiszion lewvels that sre Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



AUDIX 2

FCC ID:TE7TWR941NX
Page 4-44

HNo.6 Ke Feng Road,EBl;ck 52,
ZhenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China
Tel:+56-755-26639495-7
Fax:+86-755-26632877

Postcode: 515057

Data: 134 File: D:2008 report data'T'TP-LINK\ACSBQ347.EMI {190)
Level {dBuvim) Date: 2008-03-21
100
FCC PART 15C AV
50
2z
1
0 4000 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3m Chawmber Iata no. 154
Dis. / Aint. 3m 3115 FLCTOR int. pol. VERTICAL
Limit FCC PART 15C 4V
Enwvw. / Ins. 23%C/54% Engineer Jary
EUT ! Wireless N Fouter M/M: TL-WR941ND
Power Rating: DC 12 ¥V From adapter 120V/60H=z
Test Mode IEEES0OZ.11g CH1:2412MH=z T=x
Ant. Cahle lmp Emission
Fredq. Facrtor Loss Factor Reading Lewvel Limits HMargin Remark
[MH=z) [dB/ ) (dE) [dE) (dBuV) (dBuV/m) (dBuV/m) [dE)
1 4g524.00 34.02 10.55 34.49 28.55 35.63 54.00 15.37 brerage
2 7Z36.00 37.39 12.16 34.44 29,43 44, 54 &4.00 9.45 Lverage
Remarks: 1. Emisszion Lewvel= Antenna Factor + Cable Loss - Aop Factor + Beading.
2. The ewission levels that are Z0dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08187



AUDIX 2

FCC ID:TE7TWR941NX
Page 4-45

No.6 Ke Feng Road,Bl:;ck 52,
3henZhen 3cience & Industry Park
Noutow, ShenZhen, GuanglDong, China

Tel:+56-755-266559495-"7
Fax:+86-755-26632877
Postocode: 515057

Data: 135 File: D;'2008 report data' T TP-LINKWACS8Q347.EMI {190}

120 Lewel (dBu\im) Date: 2008-03-21

FCC PART 15C PEAK

60
EM

04000 6e00. 2600, 12400, 15200, 18000
Frequency (MHz)
3ite no. : 5w Chamber DIata no. : 155
Dis. / Ant. : 3m 3115 FACTOR int. pol. : HORIZOWTAL
Limit : FCC PART 15C PELE
Env. / Ins. @ Z23+%C/54% Engineer : Jamy
EOT : Wireless N Fouter M/M: TL-WR941MND
Power Rating: DC 12 ¥V From adapter 120V/E60Hz
Test Mode : IEEES02.11g CH1:2412MH= Tx
Lnt. Calble Amp Emis=zion
Fred. Factor Loss Factor Reading Level Liwits Margin ERemark
[MH=z) (dB/m) =1=)1 [dE) (dBu¥) (dBuVW/m) [dBuv/m) (dE)
1 4g24.00 34.02  10.55 34.49 32,10 42 .15 74,00 31.82 Peak
Z TZ36.00 37,39 1:2.16 S54.44 32,64 47 .75 74,00 Z6.25 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Feading.

Z. The emission lewels that are 2Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



AUDIX J

FCC ID:TE7TWR941NX
Page 4-46

HNo.6 Ke Feng Road,EBl;ck 52,
ShenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China
Tel:+86-755-2464639495-7
Fax:+86-755-26632877

Postcode: 515057

Data: 136 File: D:2008 report data'T'TP-LINK\ACSBQ347.EMI {190)
100 Level {(dBuv/m) Date: 2008-03-21
FCC PART 15C AV
50
2
1
0 4000 6800, a500. 12400. 15200. 18000
Fregquency (MHz)
J3ite no. 3tn Chamber Data no. : 136
Dis. / Ant. : 3m 3115 FACTOR hnt. pol. HORIZCHNTAL
Limit : FCC PART 15C AV
Env. / Ins. 23%C/54% Engineer : Jamy
EUT ! Wireless N Fouter M/M: TL-WR941ND
Power Rating: DC 12 V From adapter 120V/60Hz
Test Mode IEEES02.11g CH1:2412MH=z T=x
Ant. Cahle lmp Emission
Fredq. Facrtor Loss Factor Reading Lewvel Limits HMargin Remark
[MH=) (dB/ ) (dE) (dE) (dBuV) (dBuV/m) (dBuWV/m) 1dE)
1 4gz24,.00 34,02 10.55 34.49 30.55 40. 63 54.00 153.37 brerage
2 7Z36.00 37.39 12.1fs 34.44 23,64 43 .75 &4.00 10.25 Lverage

Remarks: 1. Emission Lewel= Lntenha

limit are not reported.

Factor + Cable Loss - Awmp Factor + Reading.
2. The ewission levels that are Z0dE helow the official

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08187



AUDIX 2

FCC ID:TE7TWR941NX
Page 4-47

HNo.6 Ke Feng Road,Bl:ck 52,
ZhenZhen Science & Industry Fark
HNoutow, ShenZhen, Guanghong, China

Tel:+586-755-Z5639495-7
Fax:+56-755-Z6632877
Postocode: 515057

Data: 137 File: D:2008 report data'T'"TP-LINK\ACS80Q347.EMI (190}

120 Level {dBu\/m) Date: 2008-03-21

FCC PART 15C PEAK

. R

WM

u4ﬂﬂﬂ 6800. a600. 12400. 15200. 18000
Frequency (MHz)
3ite no. t 3m Chawbher Data no. r 137
Dis. / Ant. : 3m 3115 FACTOR Ant. pol. : HORIZCWTAL
Limit i FCC PART 15C PELE
Env. / In=s. : Z23+C/54% Engineer : Jamy
EUT i Wireless M Router M/N: TL-WR241ND
Power Rating: DC 12 W From adapter 120W/60H=
Te=st Mode : IEEES02.11g CHe:2437MHz T=x
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin EFewark
[MH=) (dB/ ) [dE) [dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 4574.00 34.16 10.56 34.45 32.47 4z.71 74,00 3l1.z29 Feak
2 ?311.00 37.50 12.17 34.46 32,13 47.34 74,00 Z6.66 Peak
Remark=: 1. Emission Lewvel= Antenna Factor + Cable Loss - lnp Factor + Beading.

Z. The emission levels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



AUDIX 2

FCC ID:TE7TWR941NX
Page 4-48

No.6 Ke Feng Road,Bl:;ck 52,
3henZhen 3cience & Industry Park
Noutow, ShenZhen, GuanglDong, China
Tel:+56-755-266559495-"7
Fax:+86-755-26632877

Postcode: 515057

Data: 138 File: D:'2008 report data'T'\TP-LINK'ACS8Q347.EMI (190}
Lewvel (dBuYim) Date: 2008-03-21
100
FCC PART 15C AV
A0
2
1
0 4000 6e00. 2600, 12400, 15200, 18000
Frequency (MHz)
3ite no. : 3w Chamber Data no. : 138
Dis. / Ant. : 3m 3115 FACTOR int. pol. HORIZOWTAL
Limit : FCC PART 15C AW
Emwv. ¢/ Ins. ZITCS54% Engineer Jary
EUT : Wireless N Router M/WN: TL-WR941MD
Power Rating: DC 12 ¥V From adapter 120V/E60Hz
Test Mode IEEEE0Z.11g CHE:2437MH= Tx
Lnt. Calble Amp Emis=zion
Fredq. Factor Loss Factor Reading Level Limits Margin ERemark
[MH=) [dE/ 1) [dE] [dE] (dBuv) (dBuV/m) [(dBuWV/m) (dE)
1 474,00 34.16 10.56 34.483 29.87 40.11 54,00 13.89 brerage
2 7311.00 37.50 0 12,17 Z4.46 28.45 43 .66 54,00 10.34 brerage
Femarks: 1. Emission Lewvel= Antennasa Factor + Cable Loss - Amp Factor + FReading.

Z. The emission lewvels that are Z0dE below the official
liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08187



AUDIX J

FCC ID:TE7TWR941NX
Page 4-49

HNo.6 Ke Feng Road,EBl;ck 52,
ShenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China
Tel:+86-755-2464639495-7
Fax:+86-755-26632877

Postcode: 515057

Data: 139

Lewvel {dBul/im)
120

File: D:2008 report dataiT'TP-LINKIACS8Q347.EMI (190)

Date: 2008-03-21

FCC PART 15C PEAK

MM

1
Lo
D4DDD 6800, a500. 12400. 15200. 18000
Fregquency (MHz)
J3ite no. 3tn Chamber Data no. : 139
Di=s. / Ant. : 3m 3115 FACTOR hnt. pol. VERTICAL
Limit : FCC PART 15C PELAE
Env. / Ins. 23%C/54% Engineer : Jamy
EUT ! Wireless N Fouter M/M: TL-WR941ND
Power Rating: DC 12 V From adapter 120V/60Hz
Test Mode IEEES02.11g CH&:2437MH=z T=x
Ant. Cahle lmp Emission
Fredq. Facrtor Loss Factor Reading Lewvel Limits HMargin Remark
[MH=) (dB/ ) (dE) (dE) (dBuV) (dBuV/m) (dBuWV/m) 1dE)
1 4g74,00 34.1¢ 10.56 34.45 33.08 43 .32 74,00 30,63 Peak
2 7?311.00 37.50 12.17 34.46 32.51 47 .72 74,00 26.28 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss - unp Factor + Beading.

2. The ewission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



AUDIX 2

FCC ID:TE7TWR941NX
Page 4-50

HNo.6 Ke Feng Road,Bl:ck 52,
ZhenZhen Science & Industry Fark
HNoutow, ShenZhen, Guanghong, China
Tel:+56-755-26639495-7
Fax:+586-755-26632877

Postocode: 515057

Data: 140 File: D:2008 report data'T'TP-LINK'\ACS80Q347.EMI {(190)
Level {dBuvim) Date: 2008-03-21
100
FCC PART 15C AV
50
2
1
u4ﬂﬂﬂ 6800. a600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. 3t Chawber Data no. 140
Dis. / Aint. 3 3115 FACTOR int. pol. WERTICLL
Limit FCC PART 15C AV
Env. / Ins. 23*C/54% Engineer Jamy
EUT i Wireless M Router M/N: TL-WR241ND
Power Rating: DC 12 ¥V From adapter 120V/60Hz
Teszt Mode IEEES0OZ.11g CHE:2437MHz T=x
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin EFewark
[MH=) (dB/m) [dE) (dE) (dBuv) (dBuV/m) (dBuV/m) [dB]
1 4574.00 34.1¢ 10.56 34.45 29,78 40.02 54.00 13.95 bverage
2 ?311.00 37.50 12.17 34.46 27.89 43.10 &4.00 10.90 bverage
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Aunmp Factor + Beading.

Z. The emission levels that are Z20dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08187



AUDIX J

FCC ID:TE7TWR941NX
Page 4-51

HNo.6 Ke Feng Road,EBl;ck 52,
ShenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+86-755-26632877
FPostcode: 515057

Data: 141 File: D:2008 report data T TP-LINKIACS8Q347.EMI (190)

120 Level {dBul/m}) Date: 2008-03-21

FCC PART 15C PEAK

M{WWWWWWVMW

1
hrHThRT
D4DDD 6800, a500. 12400. 15200. 18000
Fregquency (MHz)
3itce no. 1 3m Chawbher Data no. ro 141
Di=. / Ant. : 3m 3115 FACTOR int., pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / In=s. : Z23+C/54% Engineer : Jamy
EUT i Wireless N Router M/M: TL-WE941ND
Power Rating: DC 12 ¥ From adapter 120/ 60H=
Test Mode : IEEES0Z2.11g CH11:Z46Z2MH= Tx
Ant. Cahle lmp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin Femark
[MH=) (dB/ ) (dE) (dE) (dBuV) (dBuV/m) (dBuWV/m) 1dE)
1 4924.00 34.29 10.58 34.47 3Z.50 42 .90 74.00 3l.10 Peak
2 ?3B6.00 37.63  12.31 34.47 32.99 45.46 74,00 25.54 Peak
Remarks: 1. Emisszion Lewvel= Antenna Factor + Cable Loss - Aop Factor + Beading.

Z. The emission lewvels that are 20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



AUDIX 2

FCC ID:TE7TWR941NX
Page 4-52

HNo.6 Ke Feng Road,EBl;ck 52,
ShenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China
Tel:+56-755-26639495-7
Fax:+86-755-26632877

FPostcode: 515057

Data: 142 File: D:2008 report data'T'TP-LINKACSEQ347.EMI {190)
Level {dBuvim) Date: 2008-03-21
100
FCC PART 15C AV
50
2
1
0 4000 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3m Chawmber Iata no. 142
Dis. / Aint. 3m 3115 FLCTOR int. pol. VERTICAL
Limit FCC PART 15C 4V
Enwvw. / Ins. 23%C/54% Engineer Jary
EUT ! Wireless N Fouter M/M: TL-WR941ND
Power Rating: DC 12 V From adapter 120V/60Hz
Test Mode IEEES0Z .11y CH11:2462MH=z Tx
int. Cable Amp Emis=sion
Fredq. Facrtor Loss Factor Reading Lewvel Limits HMargin Remark
[MHz) [dB/m) [dE) [dE) (dBu¥W) (dBuV/m) (dBuv/m) =1=)1
1 49z4.00 34.29 10.58 34.47 29,56 39.96 &4.00 14.04 Lverage
2 7Iig6e.00 37.63 12.31 34.47 Z25.34 43.51 54.00 ig.19 bverage
Femark=s: 1. Emission Lewvel= Antennas Factor + Cable Loss - Awp Factor + Reading.

Z. The emission lewvels that are Z20dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08187



AUDIX 2

FCC ID:TE7TWR941NX
Page 4-53

HNo.6 Ke Feng Road,EBl;ck 52,
ShenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+86-755-26632877
FPostcode: 515057

Data: 143 File: D:2008 report data T TP-LINKIACS8Q347.EMI (190)

120 Level {dBu\/m) Date: 2008-03-21

FCC PART 15C PEAK

60
EMWM

udﬂﬂﬂ 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. i St Chamber Iata no. 145
Dis. / Ant. : 3m 3115 FLCTOR hnt. pol. : HORIZCHWTAL
Limit : FCC PART 15C PELAE
Enwv. / Ins. : 23%C/54% Engineer : Jamy
EUT ! Wireless N Fouter M/M: TL-WR941ND
Power Rating: DC 12 V From adapter 120V/60Hz
Test Mode : IEEEG0Z2.11g CH11:2462MH= Tx
int. Cable Amp Emis=sion
Fredq. Facrtor Loss Factor Reading Lewvel Limits HMargin Remark
[MHz) [dB/m) [dE) [dE) (dBu¥W) (dBuV/m) (dBuv/m) =1=)1
1 49z4.00 34.29 10.58 34.47 32.91 43.31 74,00 30.69 Peak
2 73ig6e.00 37.63 12.31  34.47 33.02 45.49 74.00 25.51 Peak
Femark=s: 1. Emission Lewvel= Antennas Factor + Cable Loss - Awp Factor + Reading.

Z. The emission lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



AUDIX 2

FCC ID:TE7TWR941NX
Page 4-54

HNo.6 Ke Feng Road,EBl;ck 52,
ShenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China
Tel:+56-755-26639495-7
Fax:+86-755-26632877

FPostcode: 515057

Data: 144 File: D:2008 report data'T'TP-LINKACSEQ347.EMI {190)
Level {dBuv/m) Date: 2008-03-21
100
FCC PART 15C AV
50 3
1
0 4000 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
J3ite no. 3tn Chamber Data no. 144
Dis. / Aint. 3m 3115 FLCTOR int. pol. HORIZCWNTAL
Limit FCC PART 15C 4V
Env. / Ins. 23%C/54% Engineer Jamy
EUT ! Wireless N Router M/N: TL-WR941ND
Power Rating: DC 12 V From adapter 120V/60Hz
Test Mode IEEES0Z .11y CH11:2462Z2MH=z Tx
int. Cable Amp Emis=sion
Freq. Factor Loss Factor Reading Level Limits HMargin Remark
[MH=) [dE/m) [dE] [dE] (dBuV) (dBuV/m) [(dBuW/m) [dE]
1 49z4.00 34.29 10.58 34.47 29,56 39.96 &4.00 14.04 Lverage
2 ?3g8e.00 3F7.63  12.31 34.47 30.58 45.05 54.00 7.95 brerage
Femark=s: 1. Emission Lewel= Antennas Factor + Cable Loss - Awp Factor + Reading.

2. The emiszion lewvels that sre Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08187



FCC ID:TE7TWR941NX
Page 4-55

[in] HNo.6 Ke Feng Road,Bl:ck 52,
| l IX ZhenZhen Zcience & Industry Park
HNoutow, ShenZhen, Guanghong, China

Tel:+586-755-Z5639495-7
Fax:+86-755-Z6632877
Postocode: 515057

Data: 145 File: D:2008 report data'T'TP-LINK'\ACS80Q347.EMI {(190)
120 Level {dBuvim) Date: 2008-03-21
FCC PART 15C PEAK
60
ot ]
0 4000 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. i S Chamber DIata no. 145
Dis. / Ant. : 3m 3115 FALCTOR int. pol. @ VERTICALL
Limit : FCZ PART 15C PELE
Enwv. / Ins. : 23%C/54% Engineer : Jamy
EUT ! Wireless N FRouter M/N: TL-WR941ND
Power Rating: DC 12 ¥V From adapter 120V/60Hz
Test Mode : IEEES0Z.11n ©CH11:Z246:-2MH=z Tx
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Liwits Margin Rewark
[MH=) (B /) [dE) [dE) (dBuV) (dBuV/m) [dBuV/m) [dE]
1 4924 .00 34.29 10.58 34.47 31.86 42.26 74,00 31.74 Feak
Femark=s: 1. Emission Lewvel= Antennas Factor + Cakble Loss - Awp Factor + Reading.

Z. The emiszion lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



FCC ID:TE7TWR941NX
Page 4-56

[in] HNo.6 Ke Feng Road,EBl;ck 52,
| l IX ZhenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+586-755-26639495-7
Fax:+56-755-Z6632877
Postcode: 515057

Data: 146 File: D:2008 report data'T'TP-LINK\ACSBQ347.EMI {190)
Level {dBuvim) Date: 2008-03-21
120
60
FCC PART 15C oY
1
0 4000 6800, a500. 12400. 15200. 18000
Frequency (MHz)
J3ite no. 3w Chattber Data no. 1 146
Dis. / Ant. : 3m 3115 FACTOR int. pol. : VERTICAL
Limit : FCC PART 15C AV
Enwv. / Ins. : 23%C/54% Engineer : Jamy
EUT ! Wireless N Fouter M/M: TL-WR941ND
Power Rating: DC 12 V From adapter 120V/60Hz
Test Mode : IEEEG0Z2.11n CH11:2462MH= Tx
int. Cable Amp Emis=sion
Fredq. Facrtor Loss Factor Reading Lewvel Limits HMargin Remark
[MHz) [dB/m) [dE) [dE) (dBu¥W) (dBuV/m) (dBuv/m) =1=)1
1 4924.00 34.29 10.58 34.47 30.24 40. 64 54.00 13.36 brerage

Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss - unp Factor + Beading.

2. The emiszion lewvels that sre Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



FCC ID:TE7TWR941NX
Page 4-57

[in] HNo.6 Ke Feng Road,Bl:ck 52,
| l IX ShenZhen Zcience & Industry Fark
HNoutow, ShenZhen, Guanghong, China

Tel:+56-755-26639495-7
Fax:+586-755-26632877
Postcode: 515057

Data: 147 File: D:2008 report data'l"TP-LINK\ACS8Q347.EMI {190)
120 Level {dBuv/m) Date: 2008-03-21
FCC PART 15C PEAK
60
Pormtter”|
0 4000 6800. a600. 12400. 15200. 18000
Fregquency (MHz)
Jite no. 3w Chawtber Data no. r 147
Di=. / Ant. : 3m 3115 FACTOR Ant., pol. : HORIZCWTAL
Limit : FCCZ PART 15C PELE
Enwv. / Ins. : 23%C/54% Engineer : Jamy
EUT ! Wireless N Router M/N: TL-TR941ND
Power Rating: DC 12 ¥V From adapter 120V/60Hz
Teszt Mode : IEEES0Z2.11n CH11:Z46:2MH= Tx
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin EFewark
[MH=) (dB/ ) [dE) [dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 49z4.00 34.29 10.58 34.47 31.4¢6 41.586 74,00 32.14 FPeak
Femark=s: 1. Emission Lewvel= Antennas Factor + Cakble Loss - Awp Factor + Reading.

Z. The emission lewvels that are 20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



FCC ID:TE7TWR941NX
Page 4-58

[in] HNo.6 Ke Feng Road,EBl;ck 52,
| I IX ShenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+86-755-26632877
FPostcode: 515057

Data: 148 File: D:2008 report data'T'TP-LINKACSEQ347.EMI {190)
Level {dBuv/m) Date: 2008-03-21
120
60
FCC PART 15C AV
1
0 4000 6800, a500. 12400. 15200. 18000
Fregquency (MHz)
3itce no. 1 3m Chawbher Data no. 145
Di=. / Ant. : 3m 3115 FACTOR hint., pol. : HORIZCHWTAL
Limit : FCC PART 15C AW
Env. / In=s. : Z23+C/54% Engineer : Jamy
EUT i Wireless N Router M/M: TL-WE941ND
Power Rating: DC 12 ¥ From adapter 120/ 60H=
Test Mode : IEEES0Z.11n CH11:Z46Z2MH= Tx
Ant. Cahle lmp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin Femark
[MH=) (dB/ ) (dE) (dE) (dBuV) (dBuV/m) (dBuWV/m) 1dE)
1 4924.00 34.29 10.58 34.47 30.56 40.96 54.00 13.04 brerage

Femark=s: 1. Emission Lewvel= Antennas Factor + Cable Loss - Awp Factor + Reading.

2. The emiszion lewvels that sre Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



FCC ID:TE7TWR941NX
Page 4-59

[in] HNo.6 Ke Feng Road,EBl;ck 52,
| l IX ZhenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+586-755-26639495-7
Fax:+56-755-Z6632877
Postcode: 515057

Data: 149 File: D:2008 report data'T'TP-LINK\ACSBQ347.EMI {190)
120 Level {dBuvim) Date: 2008-03-21
FCC PART 15C PEAK
60
Fk et
0 4000 6800, a500. 12400. 15200. 18000
Frequency (MHz)
J3ite no. 3w Chattber Data no. 1 149
Dis. / Ant. : 3m 3115 FACTOR int. pol. : HORIZCHMTAL
Limit : FCC PART 15C PELAE
Enwv. / Ins. : 23%C/54% Engineer : Jamy
EUT ! Wireless N Fouter M/M: TL-WR941ND
Power Rating: DC 12 V From adapter 120V/60Hz
Test Hode : IEEES0Z.11n CH6:2437MHz Tx
int. Cable Amp Emis=sion
Fredq. Facrtor Loss Factor Reading Lewvel Limits HMargin Remark
[MHz) [dB/m) [dE) [dE) (dBu¥W) (dBuV/m) (dBuv/m) =1=)1
1 4g74.00 34.1¢ 10.56 34.45 31.:24 41.45 74.00 32.52 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss - unp Factor + Beading.

2. The emiszion lewvels that sre Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



FCC ID:TE7TWR941NX
Page 4-60

[in] HNo.6 Ke Feng Road,Bl:ck 52,
| l IX ZhenZhen Science & Industry Fark
HNoutow, ShenZhen, Guanghong, China

Tel:+586-755-Z5639495-7
Fax:+56-755-Z6632877
Postocode: 515057

Data: 150 File: D:2008 report data'T'TP-LINK'\ACS80Q347.EMI {(190)
120 Level {dBuvim) Date: 2008-03-21
60
FCC PART 15C AV
1
0 4000 6800. a600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. t 3m Chawbher Data no. + 150
Di=. / Ant. : 3m 3115 FACTOR Ant. pol. : HORIZCWTAL
Limit : FCCZ PART 15C AW
Env. / In=s. : Z23+C/54% Engineer : Jamy
EUT i Wireless M Router M/N: TL-WR241ND
Power Rating: DC 12 ¥V From adapter 120V/60Hz
Teszt Mode : IEEES0Z2.11n CHE:2437HMH= Tx
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin EFewark
[MH=) (dB/m) (dE) (dE) (dBuv) (dBuV/m) (dBuV/m) [dB]
1 4574.00 34.1¢ 10.56 34.45 30.68 40.92 54.00 13.05 bverage
Remark=s: 1. Emisszion Level= Antenna Factor + Cable Loss - lop Factor + Beading.

Z. The emission lewvels that are 20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



FCC ID:TE7TWR941NX
Page 4-61

[in] HNo.6 Ke Feng Road,EBl;ck 52,
| l IX ShenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+86-755-26632877
FPostcode: 515057

Data: 151 File: D:2008 report data'T'TP-LINKACSEQ347.EMI {190)
Level {dBuv/m) Date: 2008-03-21
120
FCC PART 15C PEAK
60
Pt
0 4000 6800, a500. 12400. 15200. 18000
Fregquency (MHz)
J3ite no. 3w Chattber Data no. : 151
Di=. / Ant. : 3m 3115 FACTOR int, pol. : VERTICAL
Limit : FCC PART 15C PELE
Enwv. / Ins. : 23%C/54% Engineer : Jamy
EUT ! Wireless N Router M/N: TL-WR941ND
Power Rating: DC 12 ¥V From adapter 1Z20V/60Hz
Test Mode : IEEES0Z2.11n CHE:2437HH= Tx
int. Cahle mp Ewmission
Fredq. Factor Loss Factor Reading Level Limits Margin Femark
[MH=) (dB/ ) (dE) (dE) (dBuV) (dBuV/m) (dBuWV/m) 1dE)
1 4574.,00 34.1¢ 10.56 34.45 31.36 41.60 74.00 3Z.40 Peak
Femark=s: 1. Emission Lewvel= Antennas Factor + Cable Loss - Awp Factor + Reading.

Z. The emission lewvels that are 20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



FCC ID:TE7TWR941NX
Page 4-62

[in] HNo.6 Ke Feng Road,Bl:ck 52,
| l IX ZhenZhen Zcience & Industry Park
HNoutow, ShenZhen, Guanghong, China

Tel:+586-755-Z5639495-7
Fax:+86-755-Z6632877
Postocode: 515057

Data: 152 File: D:2008 report data'T'TP-LINK'\ACS80Q347.EMI {(190)
120 Level {dBuvim) Date: 2008-03-21
60
FCC PART 15C AV
1
0 4000 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. i S Chamber DIata no. 152
Dis. / Ant. : 3m 3115 FALCTOR int. pol. @ VERTICALL
Limit : FCZ PART 15C AV
Enwv. / Ins. : 23%C/54% Engineer : Jamy
EUT ! Wireless N FRouter M/N: TL-WR941ND
Power Rating: DC 12 ¥V From adapter 120V/60Hz
Test HMode : IEEESOZ.11n CHE:Z2437MHz Tx
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Liwits Margin Rewark
[MH=) (B /) [dE) [dE) (dBuV) (dBuV/m) [dBuV/m) [dE]
1 457400 34.1¢ 10.56 34.45 30.02 40.26 54.00 13.74 Arerage
Femark=s: 1. Emission Lewvel= Antennas Factor + Cakble Loss - Awp Factor + Reading.

Z. The emiszion lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



FCC ID:TE7TWR941NX
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[in] HNo.6 Ke Feng Road,Bl:ck 52,
| l IX ZhenZhen Zcience & Industry Park
HNoutow, ShenZhen, Guanghong, China

Tel:+586-755-Z5639495-7
Fax:+86-755-Z6632877
Postocode: 515057

Data: 153 File: D:2008 report data'T'TP-LINK'\ACS80Q347.EMI {(190)
120 Level {dBuvim) Date: 2008-03-21
FCC PART 15C PEAK
60
1
MLl
0 4000 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. i S Chamber DIata no. 153
Dis. / Ant. : 3m 3115 FALCTOR int. pol. @ VERTICALL
Limit : FCZ PART 15C PELE
Enwv. / Ins. : 23%C/54% Engineer : Jamy
EUT ! Wireless N FRouter M/N: TL-WR941ND
Power Rating: DC 12 ¥V From adapter 120V/60Hz
Test HMode : IEEESOZ.11n CH1:2412Z2MHz Tx
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Liwits Margin Rewark
[MH=) (B /) [dE) [dE) (dBuV) (dBuV/m) [dBuV/m) [dE]
1 4g24.00 34.02 10.55 34.49 31.09 41.17 74,00 32.83 Feak

Femark=s: 1. Emission Lewvel= Antennas Factor + Cakble Loss - Awp Factor + Reading.

Z. The emiszion lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



FCC ID:TE7TWR941NX
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[in] HNo.6 Ke Feng Road,EBl;ck 52,
| l IX ZhenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+586-755-26639495-7
Fax:+56-755-Z6632877
Postcode: 515057

Data: 154 File: D:2008 report data'T'TP-LINK\ACSBQ347.EMI {190)
Level {dBuvim) Date: 2008-03-21
120
60
FCC PART 15C AV
1
0 4000 6800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3itce no. 1 3m Chawbher Data no. r 154
Di=. / Ant. : 3m 3115 FACTOR hnt. pol. : VERTICAL
Limit : FCC PART 15C AW
Env. / In=s. : Z23+C/54% Engineer : Jamy
EUT i Wireless N Router M/M: TL-WE941ND
Power Rating: DC 12 ¥V From adapter 1Z20V/60Hz
Test Mode : IEEES0Z2.11n ©CH1:241ZMH= Tx
int. Cahle mp Ewmission
Fredq. Factor Loss Factor Reading Level Limits Margin Femark
[MH=) (dB/m) [dB] [dB] (dBuv) (dBuV/m) (dBuV/m) [dE]
1 45z4.00 34.02 10.55 34.49 30.97 41.05 54.00 12.895 bverage

Remarks: 1. Emisszion Lewvel= Antenna Factor + Cable Loss - Aop Factor + Beading.

Z. The emission lewvels that are 20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



FCC ID:TE7TWR941NX
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[in] HNo.6 Ke Feng Road,Bl:ck 52,
| l IX ZhenZhen Zcience & Industry Park
HNoutow, ShenZhen, Guanghong, China

Tel:+586-755-Z5639495-7
Fax:+586-755-Z6632877
Postocode: 515057

Data: 155 File: D:2008 report data'T'TP-LINK'\ACS80Q347.EMI {(190)
170 Level {dBuvim) Date: 2008-03-21
FCC PART 15C PEAK
60
1
I
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
Jite no. 3w Chawtber Data no. : 155
Dis. / Ant. : 3m 3115 FACTOR int. pol. : HORIZCWTALL
Limit : FCZ PART 15C PELE
Enwv. / Ins. : 23%C/54% Engineer : Jamy
EUT ! Wireless N FRouter M/N: TL-TR241ND
Power Rating: DC 12 ¥V From adapter 120V/60Hz
Test Mode : IEEES0Z.11n CH1:2412MH=z Tx
int. Calkle Lmp Emis=sion
Fredq. Factor Loss Factor Reading Level Liwits Margin Rewark
[MH=z) [dB/m) [dE) [dB) (dBu¥W) [(dBu¥W/m) (dBuv/m) [dE)
1 4g24.00 34.02 10.55 34.49 32.01 42 .09 74,00 31.91 Feak

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Aunmp Factor + Beading.

Z. The emiszion lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



FCC ID:TE7TWR941NX
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[in] HNo.6 Ke Feng Road,EBl;ck 52,
| I IX ShenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+86-755-26632877
FPostcode: 515057

Data: 156 File: D:2008 report data'T'TP-LINKACSEQ347.EMI {190)
Level {dBuv/m) Date: 2008-03-21
120
60
FCC PART 15C AV
1
0 4000 6800, a500. 12400. 15200. 18000
Fregquency (MHz)
3itce no. 1 3m Chawbher Data no. r 158
Di=. / Ant. : 3m 3115 FACTOR hint., pol. : HORIZCHWTAL
Limit : FCC PART 15C AW
Env. / In=s. : Z23+C/54% Engineer : Jamy
EUT i Wireless N Router M/M: TL-WE941ND
Power Rating: DC 12 ¥ From adapter 120/ 60H=
Test Mode : IEEES0Z2.11n ©CH1:241ZMH= Tx
Ant. Cahle lmp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin Femark
[MH=) (dB/ ) (dE) (dE) (dBuV) (dBuV/m) (dBuWV/m) 1dE)
1 4g524.00 34.02 10.55 34.49 31.01 41.09 54.00 1=2.91 brerage

Femark=s: 1. Emission Lewvel= Antennas Factor + Cable Loss - Awp Factor + Reading.

2. The emiszion lewvels that sre Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



FCC ID:TE7TWR941NX
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[in] HNo.6 Ke Feng Road,EBl;ck 52,
| I IX ShenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+86-755-26632877
FPostcode: 515057

Data: 157 File: D)2008 report data'T\TP-LINKACS8Q347.EMI (190}
Level (dBuW/m) Date: 2008-03-21
120
FCC PART 15C PEAK
60
1
P T
0 4000 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
3itce no. 1 3m Chawbher Data no. r 157
Dis. / Ant. : 3m 3115 FACTOR Ant. pol. : HORIZCONTAL
Limit i FCC PART 15C PEAE
Env. / In=. : 23+C/54% Engineer : Jamy
EUT i Wireless N Router M/W: TL-WR941ND
Power Rating: DC 12 W From adapter 120W/60H=
Test Hode : IEEESOZ.11n CH1:242ZMHz Tx
Ant. Cahle lmp Emission
Fredq. Facrtor Loss Factor Reading Lewvel Limits HMargin Remark
[MHz) [dB/ /) (dE) (dE) (dBuV) (dBuV/m) (dBuWv/m) (B
1 4544.00 34.07 10.56 34.49 31.60 41.74 74.00 3Z2.28 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss - unp Factor + Beading.

2. The ewission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



FCC ID:TE7TWR941NX
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[in] HNo.6 Ke Feng Road,EBl;ck 52,
| l IX ShenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+56-755-Z6639495-"7
Fax:+86-755-26632877
Postcode: 515057

Data: 158 File: D:2008 report data'T'TP-LINK\ACSBQ347.EMI {190)
120 Level {(dBuv/m) Date: 2008-03-21
60
FCC PART 15C AV
1
0 4000 6800, a500. 12400. 15200. 18000
Fregquency (MHz)
J3ite no. 3w Chattber Data no. : 155
Dis. / Ant. : 3m 3115 FACTOR hnt. pol. : HORIZCHTAL
Limit : FCC PART 15C AV
Enwv. / Ins. : 23%C/54% Engineer : Jamy
EUT ! Wireless N Fouter M/M: TL-WR941ND
Power Rating: DC 12 V From adapter 120V/60Hz
Test HMode : IEEESOZ.11n CH1:2Z422ZMHz Tx
Ant. Cahle lmp Emission
Fredq. Facrtor Loss Factor Reading Lewvel Limits HMargin Remark
[MH=) (dB/ ) (dE) (dE) (dBuV) (dBuV/m) (dBuWV/m) 1dE)
1 4544,00 34,07 10.56 34.49 30,68 40.52 54.00 13.15 brerage
Femark=s: 1. Emission Lewvel= Antennas Factor + Cable Loss - Awp Factor + Reading.

Z. The emission lewvels that are 20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



FCC ID:TE7TWR941NX
Page 4-69

[in] No.6 Ke Feng Road,Bl;ck 52,
| l IX 3henZhen Zcience & Industry Fark
Noutow, ShenZhen, GuangDong, China

Tel:+56-755-26639495-7
Fax:+86-755-2Z6632877
Postocode: 515057

Data: 159 File: D:2008 report data'T'"TP-LINK\ACS8Q347.EMI (190}
120 Level (dBu/m) Date: 2008-03-21
FCC PART 15C PEAK
60
SN
0 4000 6800, 9600. 12400, 15200. 18000
Frequency {(MHz)
3ite no. i S Chamber DIata no. : 159
Dis. / Lnt. : 3m 3115 FACTOR Aknt. pol. : WERTICAL
Limit : FCC FART 15C PELK
Enwv. / Ins. : 23%C/54% Engineer : Jamy
EUT ! Wireless N Fouter M/N: TL-WRI41ND
Power Rating: DC 12 V From adapter 120V/60Hz
Test Hode : IEEES0Z.11n CH1:2422MH=z Tx
int. Calble Lmp Emis=sion
Fredq. Factor Loss Factor Reading Lewvel Liwits Margin Rewark
[MHz) (B m) [cB) [cB) (dBuV) (dBuV/m) (dBuW/m) (dE)
1 4544.00 34.07 10.56 34.49 31.41 41.55 74.00 32.45 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.

Z. The emission levels that are £20dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



FCC ID:TE7TWR941NX
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[in] HNo.6 Ke Feng Road,Bl:ck 52,
| l IX ZhenZhen Zcience & Industry Park
HNoutow, ShenZhen, Guanghong, China

Tel:+586-755-Z5639495-7
Fax:+86-755-Z6632877
Postocode: 515057

Data: 160 File: D:2008 report data'T'TP-LINK'\ACS80Q347.EMI {(190)
120 Level {dBuvim) Date: 2008-03-21
60
FCC PART 15C AV
1
0 4000 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. i S Chamber DIata no. 1 160
Dis. / Ant. : 3m 3115 FALCTOR int. pol. @ VERTICALL
Limit : FCZ PART 15C AV
Enwv. / Ins. : 23%C/54% Engineer : Jamy
EUT ! Wireless N FRouter M/N: TL-WR941ND
Power Rating: DC 12 ¥V From adapter 120V/60Hz
Test HMode : IEEESOZ.11n (CH1:Z242Z2MHz Tx
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Liwits Margin Rewark
[MH=) (B /) [dE) [dE) (dBuV) (dBuV/m) [dBuV/m) [dE]
1 4544 .00 34.07 10.56 34.49  30.97 41.11 54.00 12.89 Arerage
Femark=s: 1. Emission Lewvel= Antennas Factor + Cakble Loss - Awp Factor + Reading.

Z. The emiszion lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



FCC ID:TE7WR941NX
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[in] HNo.6 Ke Feng Road,EBl;ck 52,
| l IX ShenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+86-755-26632877
FPostcode: 515057

Data: 161 File: D:2008 report data'T'TP-LINKACSEQ347.EMI {190)
Level {dBuv/m) Date: 2008-03-21
120
FCC PART 15C PEAK
60
b rond
0 4000 6800, a500. 12400. 15200. 18000
Fregquency (MHz)
J3ite no. 3w Chattber Data no. HE 5
Di=. / Ant. : 3m 3115 FACTOR int, pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / In=s. : Z23+C/54% Engineer : Jamy
EUT ! Wireless N Router M/N: TL-WR941ND
Power Rating: DC 12 ¥V From adapter 1Z20V/60Hz
Test Mode : IEEES0Z.11n CH4:2437HH= Tx
int. Cahle mp Ewmission
Fredq. Factor Loss Factor Reading Level Limits Margin Femark
[MH=) (dB/ ) (dE) (dE) (dBuV) (dBuV/m) (dBuWV/m) 1dE)
1 4574.,00 34.1¢ 10.56 34.45 31.51 41.75 74.00 3Z2.25 Peak
Femark=s: 1. Emission Lewvel= Antennas Factor + Cable Loss - Awp Factor + Reading.

Z. The emission lewvels that are 20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



FCC ID:TE7TWR941NX
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[in] HNo.6 Ke Feng Road,Bl:ck 52,
| l IX ShenZhen Zcience & Industry Fark
HNoutow, ShenZhen, Guanghong, China

Tel:+56-755-26639495-7
Fax:+586-755-26632877
Postcode: 515057

Data: 162 File: D:2008 report data'l"TP-LINK\ACS8Q347.EMI {190)
120 Level {dBuv/m) Date: 2008-03-21
60
FCC PART 15C AV
1
0 4000 6800. a600. 12400. 15200. 18000
Fregquency (MHz)
Jite no. 3w Chawtber Data no. HE— Y
Di=. / Ant. : 3m 3115 FACTOR Ant., pol. : VERTICAL
Limit : FCCZ PART 15C AW
Env. / In=s. : Z23+C/54% Engineer : Jamy
EUT ! Wireless N Router M/N: TL-TR941ND
Power Rating: DC 12 ¥V From adapter 120V/60Hz
Teszt Mode : IEEES0Z2.11n CH4:2437MH= Tx
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin EFewark
[MH=) (dB/ ) [dE) [dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 4574.00 34.1¢ 10.56 34.45 30.52 40.76 54.00 15.24 bverage
Femark=s: 1. Emission Lewvel= Antennas Factor + Cakble Loss - Awp Factor + Reading.

Z. The emission lewvels that are 20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



FCC ID:TE7TWR941NX
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[in] HNo.6 Ke Feng Road,EBl;ck 52,
| l IX ZhenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+586-755-26639495-7
Fax:+56-755-Z6632877
Postcode: 515057

Data: 163 File: D:2008 report data'T'TP-LINK\ACSBQ347.EMI {190)
Level {dBuvim) Date: 2008-03-21
120
FCC PART 15C PEAK
60
e e
0 4000 6800, a500. 12400. 15200. 18000
Fregquency (MHz)
3itce no. 1 3m Chawbher Data no. r 163
Di=. / Ant. : 3m 3115 FACTOR hAnt., pol. : HORIZCHTAL
Limit : FCC PART 15C PELE
Env. / In=s. : Z23+C/54% Engineer : Jamy
EUT ! Wireless N Router M/ TL-WRS41MD
Power Rating: DC 12 ¥V From adapter 1Z20V/60Hz
Test Mode : IEEES0Z.11n CH4:2437HH= Tx
int. Cahle mp Ewmission
Fredq. Factor Loss Factor Reading Level Limits Margin PRemark
[MH=) [dE/m) (dE) [dE] (dBuV) (dBuV/m) [(dBuW/m) [dE]
1 4874.00 34.16 10.56 34.45 31.43 41,67 74.00 3Z2.33 Peak
Remarks: 1. Emisszion Lewvel= Antenna Factor + Cable Loss - Aop Factor + Beading.

Z. The emission lewvels that are 20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



FCC ID:TE7TWR941NX
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[in] HNo.6 Ke Feng Road,Bl:ck 52,
| l IX Shenzhen Zcience & Industry Park
HNoutow, ShenZhen, Guanghong, China

Tel:+586-756-Z6639495-7
Fax:+86-755-Z6632877
Postocode: 515057

Data: 164 File: D:2008 report data\T'TP-LINKACSEQ347.EMI {(190)
120 Level {dBuvm) Date: 2008-03-21
60
FCC PART 15C AV
1
0 4000 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. i Jmw Chawtber Data no. HE T
Dis. / Ant. : 3m 3115 FALCTOR int. pol. : HORIZCWTALL
Limit : FCZ PART 15C AV
Enwv. / Ins. : 23%C/54% Engineer : Jamy
EUT ! Wireless N FRouter M/N: TL-WR941ND
Power Rating: DC 12 W From adapter 120W/60H=
Test HMode : IEEESOZ.11n CH4:2437MHz Tx
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin EFewark
[MH=) (dB/ ) [dE) [dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 4574.00 34.1¢ 10.56 34.45 31.43 41.67 54.00 1z2.35 bverage
Remark=s: 1. Emisszion Level= Antenna Factor + Cable Loss - lop Factor + Beading.

Z. The emission lewvels that are 20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



FCC ID:TE7TWR941NX
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[in] HNo.6 Ke Feng Road,EBl;ck 52,
| l IX ZhenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+586-755-26639495-7
Fax:+56-755-Z6632877
Postcode: 515057

Data: 165 File: D:2008 report data'T'TP-LINK\ACSBQ347.EMI {190)
Level {dBuvim) Date: 2008-03-21
120
FCC PART 15C PEAK
60
1
-
0 4000 6800, a500. 12400. 15200. 18000
Fregquency (MHz)
3itce no. 1 3m Chawbher Data no. r 165
Di=. / Ant. : 3m 3115 FACTOR hAnt., pol. : HORIZCHTAL
Limit : FCC PART 15C PELE
Env. / In=s. : Z23+C/54% Engineer : Jamy
EUT ! Wireless N Router M/ TL-WRS41MD
Power Rating: DC 12 ¥V From adapter 1Z20V/60Hz
Test Mode : IEEES0Z.11n CHV:245ZHMH= Tx
int. Cahle mp Ewmission
Fredq. Factor Loss Factor Reading Level Limits Margin PRemark
[MH=) [dB/m) (dE) [dE] (dBuV) (dBuV/m) [(dBuW/m) [dE]
1 4904.00 34.25 10.58 34.45 33.00 43 .35 74.00 30.65 Peak
Remarks: 1. Emisszion Lewvel= Antenna Factor + Cable Loss - Aop Factor + Beading.

Z. The emission lewvels that are 20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



FCC ID:TE7TWR941NX
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[in] HNo.6 Ke Feng Road,EBl;ck 52,
| I IX ShenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+86-755-26632877
FPostcode: 515057

Data: 166 File: D)2008 report data'T\TP-LINKACS8Q347.EMI (190}
Level (dBuW/m) Date: 2008-03-21
120
60
FCC PART 15C AY
1
0 4000 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
3itce no. 1 3m Chawbher Data no. r 166
Dis. / Ant. : 3m 3115 FACTOR Ant. pol. : HORIZCONTAL
Limit i FCC PART 15C AV
Env. / In=. : 23+C/54% Engineer : Jamy
EUT i Wireless N Router M/W: TL-WR941ND
Power Rating: DC 12 W From adapter 120W/60H=
Test Hode : IEEESOZ.11n CHV:245Z2MHz Tx
Ant. Cahle lmp Emission
Fredq. Facrtor Loss Factor Reading Lewvel Limits HMargin Remark
[MHz) [dB/ /) (dE) (dE) (dBuV) (dBuV/m) (dBuWv/m) (B
1 4904.00 34.25 10.58 34.483 31.24 41.59 54.00 12.41 Lverage

Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss - unp Factor + Beading.

2. The ewission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



FCC ID:TE7TWR941NX
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[in] HNo.6 Ke Feng Road,EBl;ck 52,
| l IX ZhenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+586-755-26639495-7
Fax:+86-755-Z6632877
Postcode: 515057

Data: 167 File: D:2008 report data'T'TP-LINK\ACSBQ347.EMI {190)
Level {dBuvim) Date: 2008-03-21
120
FCC PART 15C PEAK
60
1
Moty
0 4000 6800, a500. 12400. 15200. 18000
Fregquency (MHz)
J3ite no. 3w Chattber Data no. HE
Di=. / Ant. : 3m 3115 FACTOR int, pol. : VERTICAL
Limit : FCC PART 15C PELE
Enwv. / Ins. : 23%C/54% Engineer : Jamy
EUT ! Wireless N Router M/N: TL-WR941ND
Power Rating: DC 12 ¥V From adapter 1Z20V/60Hz
Test Hode : IEEES0Z.11n CH7V:2452MHz Tx
int. Cable Amp Emis=sion
Freq. Factor Loss Factor Reading Level Limits HMargin Remark
[MH=) [dB/m) (dE] [dE] (dBuV) (dBuV/m) [(dBuW/m) [dE]
1 4904.00 34.25 10.58 34.458 32.78 43.13 74,00 30.87 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss - unp Factor + Beading.

2. The ewission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



FCC ID:TE7TWR941NX
Page 4-78

[in] HNo.6 Ke Feng Road,Bl:ck 52,
| l IX ZhenZhen Science & Industry Fark
HNoutow, ShenZhen, Guanghong, China

Tel:+586-755-Z5639495-7
Fax:+56-755-Z6632877
Postocode: 515057

Data: 168 File: D:2008 report data'T'TP-LINK'\ACS80Q347.EMI {(190)
120 Level {dBuvim) Date: 2008-03-21
60
FCC PART 15C AV
1
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
3ite no. t 3m Chawbher Data no. r 165
Di=. / Ant. : 3m 3115 FACTOR Ant. pol. : VERTICAL
Limit : FCCZ PART 15C AW
Env. / In=s. : Z23+C/54% Engineer : Jamy
EUT i Wireless M Router M/N: TL-WR241ND
Power Rating: DC 12 ¥V From adapter 120V/60Hz
Teszt Mode : IEEES0Z.11n CHV:245ZMH= Tx
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin EFewark
[MH=) (dB/ ) [dE) [dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 4904.00 34.25 10.58 34.45 31.70 4z .05 54.00 11.85 bverage
Remark=s: 1. Emisszion Level= Antenna Factor + Cable Loss - lop Factor + Beading.

Z. The emission lewvels that are 20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



Frequency: 18GHz~25GHz

AUDIX ]

FCC ID:TE7TWR941NX
Page 4-79

No.6 Ke Feng PFoad,Bl:ck 52,
ShenZhen 3cience & Industry Park
Noutou, 3henZhen, Guanglong, China
Tel:+56-755-26639495-7
Fax:+56-755-26632877

Poztocode: 518057

Data: 02
Level {dBuVim)

File: D:2008 report dataiT\TP-LINKIACSBQ 347.EMI (96)
Date: 2008-03-28

100

FCC PART 15C AY

60

MMWWWWMWWWW

18000 19400. Z0800. 22200. 23600. 25000
Frequency (MHz)
3ite no. 3m Cheanter Data no. 9z
Dis. ¢ &nt. 3m Ant, pol. HORIZCONTAL
Limit FCC PART 15C AV
Env. ¢ Ins. 23TCS 54y Engineer Jemy
EUT Wireless N Router M/N: TL-WR241MD
Power Rating : DO 12 V From adapter 120W/60Hz
Test Hode IEEES0:Z .11k (CHl::24l1l2MHz Tx
Data: M1 File: D:'2008 report data\T\TP-LINKACS8Q 347 EMI {D6)
100 Level (dBuVim) Date: 2008-03-23
FCC PART 15C AV
5“ﬂp*WWWJﬂHHWMWHLMHmMH*ﬁAf«ﬁhm@ﬂwkdMWmﬂmMN“wMﬁMﬁ%ﬂ%ﬁﬂ“ﬁ““mﬁ#¢“fh%ﬁ$ﬂé#
o 18000 19400. Z0800. 22200. 23600. 25000
Fregquency (MHz)
3ite no. 3m Cheaxber Data no. g1
Di=z. ¢ Ant. 3m Ant. pol. : VERTICAL
Limit FCO PART 150 AV
Env. ¢/ Ins. 2370/ 54% Engineer Jeany
EUT Wireless N Router M/M: TL-WR941MD

Power Rating :

Test Mode

D2 12 V From adapter 120/ 60Hz
IEEES0Z .11 ©CH1:2412MH=z Tx

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08187



AUDIX

FCC ID:TE7TWR941NX
Page 4-80

No.6 Ke Feng PFoad,Bl:ck 52,
Shenihen Science & Industry Park
Noutou, ShenZhen, Guanglong, China

Tel:+56-755-2 66304057
Fax:+86-755-26632877
Posteocode: 518057

Data: 93

File: D:2008 report data' T TP-LINKIACSB0Q347.EMI (96)

Level (dBuVfim)
100

Date: 2008-03-28

FCC PART 15C AW

50

WMWMWWNWWWW

18000

Fite no.
Dis. ¢ Ant.
Limit
Ermrv.
EUT

¢ Inz.

Power Rating :

Test Hode

19400. Z0800. 22200.
Fregquency (MHz)
3m Chember Data no.
3m Ant. pol.
FCoZ PART 15C AV
23TCS 54y Engineer

Wireless N Fouter M/M: TL-WR241MD
D 12 WV From adapter 120V/60HzZ
IEEESQ:Z .11k (CH6:2437HHz Tx

23600. 25000
a3
HORIZCONTAL
Jemny

Data: 04

File: D:2008 report data'T\TP-LINKWACSBQ347.EMI (96)

Level {dBuVim)
100

Date: 2008-03-28

FCC PART 15C AW

50

WMWWWMWWWW

0 jz000

Fite no.
Dis. ¢ Ant.
Limit
Ermrv.
EUT

¢ Ins.

Power Rating :

Test Mode

19400. Z0800. 22200.
Frequency (MHz)
3m Chember Data no.
3m Ant. pol.
FCoZ PART 15C AV
2370/ 54% Engineer

Wireless N Router M/M: TL-WR241MD
D2 12 V From adapter 120/ 60Hz
IEEES0Z .11k CHE:2437HMHz Tx

Audix Technology (Shenzhen) Co., Ltd.

23600. 25000
a4
1 VERTICAL
Jamy

Report No. ACS-F08187



AUDIX ]

FCC ID:TE7TWR941NX
Page 4-81

No.6 Ke Feng PFoad,Bl:ck 52,
Shenihen Science & Industry Park
Noutou, 3henZhen, Guanglong, China

Tel:+56-755-26639495-7
Fax:+56-755-26632877
Posteocode: 518057

Data: 06

File: D:2008 report dataiT'TP-LINKIACSBQ347.EMI (96)

Level (dBuVim)

100

Date: 2008-03-28

FCC PART 15C AW

50

TR S S R

0 2000

ZFite no.
Dis. ¢ Ant.
Limit
Errv.
EOT

¢/ Ins.

Power Rating :

19400. 20800, 22200.
Frequency (MHz)
3m Chamber Data no.
3m Ant. pol.
FCC PART 15C AV
Z23TCS 54y Engineer

Wireless N Fouter M/H: TL-WR941MD
DC 12 ¥V From adapter 120V/60Hz

23600. 25000
=1
HORIZCMNTAL
Jeony

Test HMode IEEES0:Z .11k (CH1l::Z4ezMHz Tx
Data: 95 File: D:2008 report data'T\TP-LINKWACSBQ347.EMI (96)
100 Lewel {dBuVimn) Date: 2008-03-28
FCC PART 15C AW
50

MWWNWWWWWWWW

0 jz000

Fite no.
Dis. ¢ Ant.
Limit
Ermrv.
EUT

¢ Ins.

Power Rating :

Test Mode

19400. Z0800. 22200.
Frequency (MHz)
3m Chember Data no.
3m Ant. pol.
FCoZ PART 15C AV
2370/ 54% Engineer

Wireless N Router M/M: TL-WR241MD
D2 12 V From adapter 120/ 60Hz
IEEES0Z.11k CH11:Z246Z2MHz Tx

Audix Technology (Shenzhen) Co., Ltd.

23600. 25000
a5
1 VERTICAL
Jamy

Report No. ACS-F08187



AUDIX

FCC ID:TE7TWR941NX
Page 4-82

No.6 Ke Feng PFoad,Bl:ck 52,
Shenihen Science & Industry Park
Noutou, ShenZhen, Guanglong, China

Tel:+56-755-2 66304057
Fax:+86-755-26632877
Posteocode: 518057

Data: 89

File: D:2008 report data' T TP-LINKIACSB0Q347.EMI (96)

Level (dBuVfim)
100

Date: 2008-03-28

FCC PART 15C AW

50

MW&WMMWWMWW

18000

Fite no.
Dis. ¢ Ant.
Limit
Ermrv.
EUT

¢ Inz.

Power Rating :

Test Hode

19400. Z0800. 22200.
Fregquency (MHz)
3m Chember Data no.
3m Ant. pol.
FCoZ PART 15C AV
23TCS 54y Engineer

Wireless N Fouter M/M: TL-WR241MD
D 12 WV From adapter 120V/60HzZ
IEEES0:Z.11g (CHl::24l1l2MHz Tx

23600. 25000
=1=]
HORIZCONTAL
Jemny

Data: 00

File: D:2008 report data'T\TP-LINKWACSBQ347.EMI (96)

Lewel {dBuVfirm)
100

Date: 2008-03-28

FCC PART 15C AV

50

WWW&WWMW

0 jz000

Fite no.
Dis. ¢ 4int.
Limit
Errv.
EUT

¢ Ins.

Power Rating :

Test Mode

19400. Z0800. 22200.
Frequency (MHz)
3m Chember Data no.
3 Ant. pol.
FCoZ PART 15T AV
2370/ 54% Engineer

Wireless N Router M/M: TL-WR941MD
DC 12 W From adapter 120V/60Hz
IEEES0:Z.11g CH1:2412MHz Tx

Audix Technology (Shenzhen) Co., Ltd.

23600. 25000
=lu]
: VERTICAL
Jamny

Report No. ACS-F08187



AUDIX ]

FCC ID:TE7TWR941NX
Page 4-83

No.6 Ke Feng PFoad,Bl:ck 52,
Shenihen Science & Industry Park
Noutou, 3henZhen, Guanglong, China

Tel:+56-755-2 66304057
Fax:+56-755-26632877
Posteocode: 518057

Data: 83

File: D:2008 report data'TTP-LINKIACSBQ347.EMI (96)

Level (dBuVfim)

100

Date: 2008-03-28

FCC PART 15C AW

50

WWW”WWWMMW

U zo000

3ite no.
Dis. ¢ Aint.
Limit
Errv.
EOT

¢ Ins.

Power Rating :

Test Mode

19400, 20800. 22200.
Frequency (MHz)
3m Cheaxber Data no.
3m Ant. pol.
FCO PART 150 AV
2370/ 54% Engineer

Wireless N Router M/M: TL-WR941MD
D2 12 V From adapter 120/ 60Hz
IEEES0Z.11g CHE:2437HHz Tx

23600, 25000
=11
HORIZCONTAL
Jamny

Data: B7

File: D:2008 report data\T\TP-LINKIACSBQ 347.EMI (96)

Lewel {dBuVfirn)
100

Date: 2008-03-28

FCC PART 15C AW

60

MWMWWMMMMWM

18000

3ite no.
Dis. ¢ Aint.
Limit
Emv.
EOT

¢ Ins.

Power Rating :

Test HMode

19400. Z0800. 22200.
Fregquency (MHz)
3m Cheaxber Data no.
3m Ant. pol.
FCO PART 150 AV
2370 5dy Engineer

Wireless N Router M/M: TL-WE921MD
DC 12 W From adapter 120V/60Hz
IEEES0:Z.11g CH6:2437HHz Tx

Audix Technology (Shenzhen) Co., Ltd.

23600. 25000
a7
: VERTICALL
Jamy

Report No. ACS-F08187



AUDIX ]

FCC ID:TE7TWR941NX
Page 4-84

No.6 Ke Feng PFoad,Bl:ck 52,
Shenihen Science & Industry Park
Noutou, 3henZhen, Guanglong, China

Tel:+56-755-2 66304057
Fax:+56-755-26632877
Posteocode: 518057

Data: 85

File: D:2008 report data'TTP-LINKIACSBQ347.EMI (96)

Level (dBuVfim)

100

Date: 2008-03-28

FCC PART 15C AW

50

MmﬂWWWWAWWWMWW

o 18000 19400, 20800. 22200. 23600, 25000
Frequency (MHz)

3ite no. 3m Cheaxber Data no. 25
Dis. ¢ Aint. 3m Ant., pol. HORIZCOMTAL
Limit FCO PART 150 AV
Env. ¢/ Ins. 2370/ 54% Engineer Jeany
EUT Wireless N Router M/M: TL-WR941MD
Power Rating : DO 12 V From adapter 120V/60Hz
Test Mode IEEES0Z.11g CH11:Z46ZMHz Tx

Data: B6 File: 2008 report data T\ TP-LINKACSEQ 347 .EMI (96)

100 Lewvel {dBuVim) Date: 2003-03-28

FCC PART 15C AV
50

WMMMWWMWWMWMW

0 2000

3ite no.
Dis. / Aint.
Limit
Ermrv.
EUT

¢ Inz.

Power Rating :

Test HMode

19400. 20800, 22200.
Fregquency (MHz)
3m Chamber Data no.
3m Ant. pol.
FCC PART 15C AV
23TCS 54y Engineer

Wireless N FRouter M/M: TL-WR241MD
D 12 WV From adapter 120V/60HzZ
IEEES0Z.11g (CH11:2482MH=z Tx

Audix Technology (Shenzhen) Co., Ltd.

23600. 25000
=1
: VERTICAL
Jemny

Report No. ACS-F08187



AUDIX J

FCC ID:TE7TWR941NX
Page 4-85

No.6 Ke Feng PFoad,Bl:ck 52,
Shenihen Zcience & Industry Park
NMoutou, ShenzZhen, Guangbong, China
Tel:+56-755-26639495-"7
Fax:+56-755-26632877

FPostcode: 515057

Data: 80 File: D:2008 report data\T\TP-LINKIACSBQ 347.EMI (96)
100 Lewel {dBuVfirn) Date: 2008-03-28
FCC PART 15C AW
50

WMWWWMWWWW

18000

3ite no.
Dis. ¢ Ant.
Limit

Env. ¢ Ins.
EUT

Power Rating :

Test Mode
Hemo

19400. 20800, 22200. 23600.
Freguency (MHz)
3m Cheanter Data no. Ha=1u]
3m Ant. pol. HORIZOMNTAL
FCoZ PART 15C AV
237C/54% Engineer : Jamy

Wireless N Router M/M: TL-WR241MD
D2 12 V From adapter 120/ 60Hz
IEEES0Z.11n CH1:2412MH=z Tx

HTz0

25000

Data: 79

File: D:2008 report data\T\TP-LINKIACSBQ 347.EMI (96)

Level (dBuVim)
100

Date: 2008-03-28

FCC PART 15C AV

a0

%WMWWWMWW

18000

3ite no.
Dis. ¢ Ant.
Liwit

Env. ¢ Ins.
EUT

Power Rating :

Test HMode
HMemo

19400. 20800, 22200. 23600
Fregquency (MHz)
3m Chamber Data no. HE=]
3m Ant. pol. @ VERTICAL
FCC PART 15C AV
230/ 54y Engineer : Jamy

Wirelesz N Router M/H: TL-WR941MD
DT 12 WV From adapter 120/ 60Hz
IEEES0Z.11n CH1:241ZMHz Tx

HTzO

25000

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



AUDIX J

FCC ID:TE7TWR941NX
Page 4-86

No.6 Ke Feng PFoad,Bl:ck 52,
Shenihen Zcience & Industry Park
NMoutou, ShenzZhen, Guangbong, China
Tel:+56-755-26639495-"7
Fax:+56-755-26632877

Fostcode: 515057

Data: 81 File: D:2008 report data\T\TP-LINK\ACSBQ 347.EMI (96)
100 Lewel {dBuVfirm) Date: 2008-03-28
FCC PART 15C AY
60

WMMMWMWWMMWM

18000

3Jite no.
Dis. ¢ Ant.
Limit

Env. ¢ Ins.
EUT

Power Rating :

Test HMode
Hemo

19400, 20800. 22200, 23600,
Frequency (MHz)
3m Chanber Data no. : 1
3m Ant, pol. HORIZCMNTAL
FCC PART 15C AV
2372/ 54% Engineer : Jamy

Wireless N Router M/N: TL-WR241MD
D 12 WV From adapter 120V/60HzZ
IEEES0Z.11n CHE:2437MHz Tx

HTz0

25000

Data: B2

File: D:2008 report dataiT'TP-LINKIACSBQ347.EMI (96)

Level (dBuVim)
100

Date: 2008-03-28

FCC PART 15C AW

50

WWMWWWWW

18000

ZFite no.
Dis. ¢ Aint.
Liwit

Env. ¢ Ins.
EUT

Power Rating :

Test Mode
HMemo

19400, 20800, 22200. 23600,
Frequency (MHz)
3m Chamber Data no. : 82
3m Ant. pol. @ VERTICAL
FCC PART 15C AV
2370 5dy Engineer @ Jemy

Wireless N Router M/M: TL-WE921MD
DC 12 W From adapter 120V/60Hz
IEEES0Z.11n CHE:2437THHz Tx

HTzZ0O

25000

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



FCC ID:TE7TWR941NX
Page 4-87

No.6 Ke Feng PFoad,Bl:ck 52,
Shenihen Zcience & Industry Park
NMoutou, ShenzZhen, Guangbong, China
Tel:+56-755-26639495-"7
Fax:+56-755-26632877

Fostcode: 515057

AUDIX J

Data: 84 File: D:2008 report data\T\TP-LINK\ACSBQ 347.EMI (96)
100 Lewel {dBuVfirm) Date: 2008-03-28
FCC PART 15C AY
60

b et ool A e

u 18000 19400, 20800. 22200, 23600, 25000
Frequency (MHz)
3Jite no. 3m Chanber Data no. g4
Dis. ¢ Ant. 3m Ant, pol. HORIZCMNTAL
Limit FCC PART 15C AV
Env. ¢ Ins. 2372/ 54% Engineer Jamy
EUT Wireless N Router M/N: TL-WR241MD

Power Rating :

D 12 WV From adapter 120V/60HzZ

Test Mode IEEES0Z.11n CH11:Z462ZMHz Tx
Hemo HTzZ0
Data: 83 File: D:12008 report dataT\TP-LINK\ACS8Q 347 EMI {D6)
100 Level (dBuVim) Date: 2008-03-29
FCC PART 15C Ay
a0

WMWMWWWWMWWWw

o 18000 19400. Z0800. 22200. 23600. 25000
Fregquency (MHz)
Jite no. 3m Chaxber Data no. 83
Di=z. ¢ Ant. 3m Ant. pol. : VERTICAL
Limit FCO PART 150 AV
Env. ¢/ Ins. 237/ 54y Engineer Jamy
EUT Wireless N Router M/M: TL-WR941MD

Power Rating :

Test Mode
HMemo

DC 12 V From adapter 120/ 60H=z
IEEES0z.11n ©CH11:Z2462MHz Tx
HTz0O

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08187



AUDIX

FCC ID:TE7TWR941NX
Page 4-88

No.6 Ke Feng PFoad,Bl:ck 52,
Shenihen Science & Industry Park
Noutou, ShenZhen, Guanglong, China
Tel:+56-755-2 66304057
Fax:+86-755-26632877

Postocode: 518057

Data: 73
Lewel {dBulfirm)
100

File: D:2008 report data'T TP-LINKIACSB0Q 347.EMI (96)

Date: Z2008-03-28

FCC PART 15C AV

50

WMMMWWMW

18000

ZFite no.
Dis. ¢ Aint.
Liwit

Env. ¢ Ins.
EUT

Power Rating :

Test Mode
Hemo

19400. 20800, 22200. 23600.
Frequency (MHz)
3m Chamber Data no. HE
3m Ant. pol. HORIZCNTAL
FCC PART 15C ALV
2370 5dy Engineer @ Jemy

Wireless N Router M/M: TL-WE921MD
DC 12 V From adapter 120/ 60H=z
IEEES0Z.11n CH1:242ZMHz Tx

HT40

25000

Data: 74

File: D:2008 report data'T\TP-LINKWACSBQ347.EMI (96)

Level {dBuVim)
100

Date: 2008-03-28

FCC PART 15C AW

50

WMMWMWWWWMM

0 2000

3ite no.
Dis. ¢ Ant.
Limit

Env. ¢ Ins.
EUT

Power Rating :

Teszt HMode
HMemo

19400. 20800, 22200. 23600
Fregquency {(MHz)
3m Chamber Data no. HE
3m Ant. pol. @ VERTICAL
FCC PART 15C AV
2372/ 54% Engineer : Jamy

Wireless N Router M/N: TL-WR241MD
D 12 WV From adapter 120V/60H=z
IEEES0:Z.11ln (CHl::2422MHz Tx

HT<0

25000

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



AUDIX J

FCC ID:TE7TWR941NX
Page 4-89

No.6 Ke Feng PFoad,Bl:ck 52,
Shenihen Zcience & Industry Park
NMoutou, ShenzZhen, Guangbong, China
Tel:+56-755-26639495-"7
Fax:+56-755-26632877

Fostcode: 515057

Data: 76 File: D:2008 report data\T\TP-LINK\ACSBQ 347.EMI (96)
100 Lewel {dBuVfirm) Date: 2008-03-28
FCC PART 15C AY
60

MWMMWWWWM

18000

3Jite no.
Dis. ¢ Ant.
Limit

Env. ¢ Ins.
EUT

Power Rating :

Test HMode
Hemo

19400, 20800. 22200, 23600,
Frequency (MHz)
3m Chanber Data no. HE 1
3m Ant, pol. HORIZCMNTAL
FCC PART 15C AV
2372/ 54% Engineer : Jamy

Wireless N Router M/N: TL-WR241MD
D 12 WV From adapter 120V/60HzZ
IEEES0Z.11n CH4:2437MHz Tx

HT<0

25000

Data: 75

File: D:2008 report dataiT\TP-LINKIACSBQ347.EMI (96)

Level (dBuVim)
100

Date: 2008-03-28

FCC PART 15C AW

50

MMWWWMMMWWMMWW

U iz000

3ite no.
Dis. ¢ &nt.
Limit

Env. ¢ Ins.
EUT

Power Rating :

Teszt HMode
HMemo

19400. Z0800. 22200. 23600.
Fregquency (MHz)
3m Cheanter Data no. HE-1
3m Ant. pol. : VERTICAL
FCC PART 15C AV
23TCS 54y Engineer : Jamy

Wireless N Router M/N: TL-WR241MD
DT 12 WV From adapter 120V/60Hz
IEEES0:Z.11ln CH2:2437HHz Tx

HT40

25000

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



AUDIX J

FCC ID:TE7TWR941NX
Page 4-90

No.6 Ke Feng PFoad,Bl:ck 52,
Shenihen Zcience & Industry Park
NMoutou, ShenzZhen, Guangbong, China
Tel:+56-755-26639495-"7
Fax:+56-755-26632877

Fostcode: 515057

Data: 77 File: D:2008 report data\T\TP-LINK\ACSBQ 347.EMI (96)
100 Lewel {dBuVfirm) Date: 2008-03-28
FCC PART 15C AY
60

bt b i s )

18000

3Jite no.
Dis. ¢ Ant.
Limit

Env. ¢ Ins.
EUT

Power Rating :

Test HMode
Hemo

19400, 20800. 22200, 23600,
Frequency (MHz)
3m Chanber Data no. HEN
3m Ant, pol. HORIZCMNTAL
FCC PART 15C AV
2372/ 54% Engineer : Jamy

Wireless N Router M/N: TL-WR241MD
D 12 WV From adapter 120V/60HzZ
IEEES0Z.11n CHV:245Z2MHz Tx

HT<0

25000

Data: 78

File: D:2008 report dataiT'TP-LINKIACSBQ347.EMI (96)

Level (dBuVim)
100

Date: 2008-03-28

FCC PART 15C AW

50

WWWWWMWM“W

18000

3ite no.
Dis. ¢ 4int.
Limit

Env. ¢ Ins.
EUT

Power Rating :

Test HMode
Hemwo

19400. Z0800. 22200. 23600
Fregquency (MHz)
3m Cheaxber Data no. HE =]
3 Ant. pol. @ VERTICAL
FCC PART 15C AV
2370/ 54% Engineer : Jamy

Wireless N Fouter M/M: TL-WR241MD
D2 12 V From adapter 120/ 60Hz
IEEES0Z.11n CHV:2452MHz Tx

HT<0

25000

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



Conducted emission test data:
Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

Marker

Select Marker:
1 2 3 4

Normal

Delta

TR e, T O O T

Delta Pair
(Tracking Ref)
Re a
Span Pair

Span Center

Off

More
1of 2

Copyright 2000-2005 Agilent Technologies

Test CH6: 2437MHz

Marker

Select Marker

Normal

1

‘-..u,u'kumﬁﬁill»w,n'LJ_|u-J‘.,A-.r|'\,.-‘Wldﬁil‘l“uf\-n T TR

E) e et Delta Pair
) (Tracking Ref)
Ref A

Delta

Span Pair

Span Center!
Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Test CH11: 2462MHz

Marker

Select Marker:

Normal

Delta

Delta Pair
(Tracking Ref)
Ret A

Span Pair
Span Center!

Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies

FCC ID:TE7TWR941NX
Page 4-91

Agilent Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search

WY Pk-Pk Search

Amplit

Hkr 3 CF

More
1of 2

Copyright 2000-2005 Agilent Technologies

Agilent Marker

Select Marker

Normal

Delta

Delta Pair
(Tracking Ref)
Ref A

Span Pair
Span Center!

Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Agilent Act Fetn Posn

Top
Center

Bottom

Copyright 2000-2005 Agilent Technologies
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Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
(Tracking Ref)
Ref A

Span Pair

Span Center!
Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Test CH6: 2437MHz

Agilent Marker

Select Marker:
1

Normal

Delta

By Delta Pair
i (Tracking Ref)
Ret A

Span Pair
Span Center!

Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Test CH11: 2462MHz

Marker

Select Marker

Normal

Delta

Delta Pair
(Tracking Ref)
Ref a

Span Pair
Span Center!

Off

More:
1 of 2

Copyright 2000-2005 Agilent Technologies

FCC ID:TE7TWR941NX
Page 4-92

Agilent Display

Full Screen

Display Line
92.15 dBpY
On 0ff

Limits»

Active Fctn
Position»
Bottom

Titler

Preferences»

Copyright 2000-2005 Agilent Technologies

Agilent Marker

Select Marker:

Normal

Delta

Delta Pair
(Tracking Ref)
Ret A

Span Pair
Span Center!

Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies

< Agilent Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

More:
1 of 2

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



Test Mode: IEEE 802.11n TX (HT20)
Test CHI: 2412MHz

Trace

Trace
3

Clear Write

Max Hold

gl et

Min Hold

View

Blank’

More
1 of 2

File Operation Status, A:\$CREN113.GIF file saved

Test CH6: 2437MHz

Agilent Marker

Select Marker:

Normal

Delta

S R i S TP rr——|

Delta Pair
(Tracking Ref)
Ret A

Span Pair
Span Center!

Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Test CH11: 2462MHz

Marker

Select Marker

Normal

Delta

Delta Pair
(Tracking Ref)
Ref a

Span Pair
Span Center!

Off

More:
1 of 2

Copyright 2000-2005 Agilent Technologies

FCC ID:TE7TWR941NX
Page 4-93

Agilent Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
(Tracking Ref)
Ref A

Span Pair

Span Center!
Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Agilent Marker

Select Marker:

Normal

Delta

Delta Pair
(Tracking Ref)
Ret A

Span Pair
Span Center!

Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies

< Agilent Marker

Select Marker
1

Normal

Delta

Delta Pair
(Tracking Ref)
Ref a

Span Pair
Span Center!

Off

More:
1 of 2

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



Test Mode: IEEE 802.11n TX (HT40)
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5. 6dB Bandwidth Test

5.1.Test Equipment

Page 5-1

Item |Equipment

Manufacture {Model No. |[Serial No. Last Cal.
T

Cal. Interval

I [Spectum | 4yent E4446A  |US44300459 [May,11,07 |1 Year
Analyzer
2 RF Cable [MIYAZAKI (8D-FB NO 3 May,11,07 |1 Year

5.2.Test Information

EUT: Wireless N Router
M/N: TL-WR941ND
Test Date: Mar.28, 2008

Ambient Temperature: | 23°C

Relative Humidity: 60%

Test standard:

FCC PART 15C: 15.247

Test mode: IEEE 802.11b TX / IEEE 802.11g TX
IEEE 802.11n TX (HT20) / IEEE 802.11n TX (HT40)
Test Frequency: 11b,11g,11n HT20: CH1: 2412MHz  CH6: 2437MHz CH11: 2462MHz
11n HT40: CH1: 2422MHz  CH4: 2437MHz CH7: 2452MHz
Tested By: Jamy

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer. The bandwidth of the
fundamental frequency was measured by spectrum analyzer with 100 KHz RBW and
100 KHz VBW. The 6dB bandwidth is defined as the total spectrum the power of
which is higher than peak power minus 6dB.

Audix Technology (Shenzhen) Co., Ltd.
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5.4.Test Results
Test Mode: IEEE 802.11b TX
CH 6dB Bandwidth (MHz) Limit Conclusion
1 12.53 >500 PASS
6 12.27 >500 PASS
11 12.00 >500 PASS
Test Mode: IEEE 802.11g TX
CH 6dB Bandwidth (MHz) Limit Conclusion
1 16.53 >500 PASS
6 16.53 >500 PASS
11 16.53 >500 PASS
Test Mode: IEEE 802.11n TX (HT20)
CH 6dB Bandwidth (MHz) Limit Conclusion
17.87 >500 PASS
6 18.00 >500 PASS
11 17.87 >500 PASS
Test Mode: IEEE 802.11n TX (HT40)
CH 6dB Bandwidth (MHz) Limit Conclusion
36.53 >500 PASS
36.53 >500 PASS
7 36.53 >500 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187
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Test Mode: IEEE 802.11n TX (HT20)
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Test Mode: IEEE 802.11n TX (HT40)
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6. OUTPUT POWER TEST

6.1.Test Equipment

Item |Equipment |[Manufacturer [Model No. |Serial No. Last Cal. |Cal.

Interval
L. iﬁ’;ﬁ;r;er? Agilent E4446A  |US44300459 |May,11, 07 |1 Year
2 RF Cable |MIYAZAKI |[8D-FB NO 3 May,11,07 |1 Year
Power meter|Anritsu ML2487 6K00002472 |May,11,07 |1 Year
6.2.Test Information
EUT: Wireless N Router
M/N: TL-WR941ND
Test Date: Apr.30, 2008
Ambient Temperature: 23C
Relative Humidity: 60%
Test standard: FCC PART 15C: 15.247
Test mode: IEEE 802.11b TX / IEEE 802.11g TX
IEEE 802.11n TX (HT20) / IEEE 802.11n TX (HT40)
Test Frequency: 11b,11g,11n HT20: CHI: 2412MHz CH6: 2437MHz CH11: 2462MHz
11n HT40: CH1: 2422MHz CH4: 2437MHz CH7: 2452MHz

Tested By: Jamy

6.3.Test Procedure
1, For IEEE 802.11b/g and IEEE802.11n HT20 mode, the transmitter output was
connected to a power meter, use the power meter to read out the peak out put power.

2, For IEEE802.11n HT40 mode the transmitter output was connected to a Spectrum
Analyzer through a 20dB Attenuator, and use the channel power measure function of
Spectrum Analyzer to read out the peak output power.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



6.4.Test Results

FCC ID:TE7TWR941NX

Page 6-2

Maximum Peak Conducted Output Power

EUT: Wireless N Router

M/N:TL-WR941IND

Power: DC 12V From adapter 120V/60Hz

Data Rate:11b 1Mbps ; 11g : 6Mbps ; 11n HT20 : 6.5Mbps ; 11n HT40 : 13.5Mbps(Note 1)

Ambient Temperature:23°C

Relative Humidity: 60%

) Test site: )
Test date:2008/04/30 RF site Tested By: Jamy
Cable Loss: 0.6dB  Antenna Gain:2dBi
rg;;t 11b,11g,11n HT20 CHI1:2412MHz CH6:2437MHz CH11:2462MHz
ggt 11n HT40 CHI1:2422MHz CH4:2437MHz CH7:2452MHz
Chainl Chain2 Chain3 Result
Mode CH Level Level Level Total Power Limit
(dBm) (dBm) (dBm) (dBm) (dBm)
CH1 15.32 15.53 15.65 20.27 30.00
b che | 1565 15.26 15.89 20.38 30.00
CHI11 15.72 15.68 15.91 20.54 30.00
CHI1 17.56 17.48 17.77 22.38 30.00
l1g CH6 17.45 17.92 17.90 22.53 30.00
CHI11 17.72 18.01 17.63 22.56 30.00
1 CH1 17.96 17.85 17.94 22.69 30.00
HT;O CH6 18.02 17.92 17.68 22.65 30.00
CHI11 18.12 17.53 17.83 22.60 30.00
1 CHI1 19.37 19.31 19.83 24.28 30.00
HTEO CH4 19.76 18.88 19.21 24.07 30.00
CH7 18.96 19.29 19.45 24.01 30.00

Notel:According Exploratory test, These data rate have the maximum output power

Total power=Chainl Level +Chain2 Level+Chain3 Level(Linear)

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08187



FCC ID:TE7TWR941NX
Page 6-3

11n HT40 CHI Chainl Peak output power:

| Meas Setup
Ch Freq 2.422 GHz Trig Free Avg Number
. 1@
Channel Fower on (5
Avg Mode
Exp Repeat
Integ BH
40,6088 MHz
Chan Pwr Span

ey o ) 499999990 MHz

ﬂll_llE:H E: MHE

Channel Power Power Spectral Density

19.37 dBm /40.0000 MHz -56.65 dBm/Hz

Optimize
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11n HT40 CH1 Chain2 Peak output power:

I Det/Demod

Ch Freq 2422 GHz Trig Free Detector
. Peakr
Chanrel Power : ] - Auto Mo

Demod,
Off

#BH 3 MHz

Channel Power Power Spectral Density

19.31 dBm /40.0000 MHz -56.71 dBm/Hz
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11n HT40 CH1 Chain3 Peak output power:

FCC ID:TE7TWR941NX
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11n HT40 CH4 Chain2 Peak output power:

| Meas Setup
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11n HT40 CH7 Chainl Peak output power:

“i Agilent
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11n HT40 CH7 Chain3 Peak output power:
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Off
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BAND EDGE COMPLIANCE TEST

7.1.Test Equipment

FCC ID:TE7TWR941NX

Page 7-1

Item |[Equipment |[Manufacturer [Model No. [Serial No. Last Cal. |Cal. Interval
I Spectrum. 1, 4y E4446A  |US44300459 [May,11,07 |1 Year
Analyzer
2. |Amp HP 8449B 3008A00863 (May 11,07 |1 Year
3. |Antenna EMCO 3115 9607-4877 Jan. 23,07 |1.5 Year
4. |HF Cable |Hubersuhne |Sucoflex104 |- May 11,07 |1 Year
7.2.Limit

According to §15.247(c), in any 100 kHz bandwidth outside the frequency bands in
which the spread spectrum intentional radiator in operating, the radio frequency
power that is produced by the intentional radiator shall be at least 20dB below that in
the 100kHz bandwidth within the band that contains the highest level of the desired
power, In addition, radiated emissions which fall in the restricted bands, as defined in

§15.205(a), must also comply with the radiated emission limits specified in15.209(a).

7.3.Test Produce

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at

highest radiated power.

out the highest emission.

upperband-edges of the emission:
(a) PEAK: RBW=VBW=1MHz / Sweep=AUTO
(b) AVERAGE: RBW=1MHz / VBW=10Hz / Sweep=AUTO

7.4.Test Results

Pass (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd.

. The turntable was rotated for 360 degrees to determine the position of maximum
emission level.
. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find

. Set the spectrum analyzer in the following setting in order to capture the lower and
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m No.6 Ee Feng Road,Bl;ck 52,
| l IX 3henzZhen 3cience & Industry Park
Noutow, ShenZlhen, Guangbong, China

Tel:+56-755-Z656539495-7
Fax:+86-755-Z6632877
Postcode: 515057

Data: 191 File: D:2008 report data'T'TP-LINKMACSBQ 347 EMI (222)
130 Level {(dBuWim) Date: 2008-05-26
4
FCC PART 15C |PEAK
Jf
65
1 2

u23ﬂﬂ 2324, 2348. 2372, 2396, 2420
Frequency {(MHz)
J3ite no. : RF Chamber Data no. : 191
Dis. / Ant. : 3m 3115 FACTOR Ant. pol. : HORIZOWTAL
Limit : FCCZ PART 15C PELE
Enwv. / Ins. : 23%C/54% Engineer : Jamy
EUT ! Wireless N Fouter M/M: TL-WRS41ND
Power Rating: DC 12 V From adapter 120V/60Hz
Test Mode : IEEE280Z2.11g CH1:241-MH=
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
[MH=) [dB/m) [dE) (dE] [dBuVW) (dBuV/m) (dBuV/m) (dE]
1 2334.44 Z3.83 &.65 35.20 E4.43 54,76 74,00 19.24 Peak
2 2390.00 Zg.99 6.71 35.13 E54.Z2 54.74 74,00 19.265 Peak
3 Z400.00 Z25.99 .73 35.15 £59.96 70,50 74,00 3.50 Peak
4 Z2412.058 Z9.03 .73 35.1% 9S6.65 a7.23 74.00 -Z23.23 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.

Z. The emission lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187
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[in] No.6 Ke Feng Road,EBl:ck 52,
| l IX 3henZhen Science & Industry Park
Noutow, ShenZhen, Guanghong, China

Tel:+56-755-Z6639495-7
Fax:+56-755-ZE632877
Postcocode: 515057

Data: 192 File: D:2008 report data'T\TP-LINK'ACSBQO347.EMI (222)
Level (dBuvim) Date: 2008-05-26
130
4
65 3
_L-FEC PART 15C &Y
1 2
0 2300 2324, 2348. 2372, 2396. 2420
Frequency {(MHz)
3ite no. : RF Chawher Data ho. : 1582
Di=. / Ant. : 3m 3115 FACTOR Ant. pol. @ HORIZOWTAL
Limit : FCC PART 15C av
Env. / In=s. : Z3+C/54% Engineer : Jamy
EUT i Wireless N Router M/M: TL-WES41ND
Power Rating: DC 12 ¥ From adaprter 120%/60H=z
Test Mode : IEEES0Z2.11g CH1:241ZHMH=
int. Calble Amp Emis=zion
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Remark
[MH=z) [dB/m) [dE) [dE) (ABuV) [(dBuV/m) [dBuv/m) [dE)
1 2350.04 Z2g5.87 .67  35.19 47.24 47.59 54.00 6.41 Arerage
Z Z3590.00 Z25.99 .71 35.18 45.7:2 49,24 54,00 4.76 bverage
3 2400.00 23.99 .73 3E5.18 59.02 E9.56 54,00 -5.56 bverage
4 2411.584 29.03 .73 35.18 91.°77 92.35 54,00 -38.35 bAverage
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Feading.

2. The emiszion lewvels that are Z0dE khelow the official
limit are not reported.
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No.6 Ke Feng Road,Bl;ck 52,
3henZhen 3cience & Industry Park
Noutow, ShenZhen, Guangbong, China
Tel:+56-755-266559495=-7
Fax:4+56-755-26632877

Postcode: 515057

Data: 193 File: D:2008 report data'T'TP-LINK'\ACSBQ347.EMI (222)
Lewvel (dBuYim) Date: 2008-05-26
130
]
“fwf FCC PART 15C PEA
T R i P i
0 2300 2326. 2352, 2378. 2404, 2430
Frequency (MHz)
3ite no. RF Chamber Data no. 193
Dis. / Ant. 3m 3115 FACTOR Ant. pol. VERTICAL
Limit FCC FART 15C FEAK
Emwv. ¢/ Ins. ZITCS54% Engineer Jamy
EUT ! Wireless N Router M/M: TL-WRS41ND
Power Rating: DC 12 V From adapter 120V/60Hz
Test Mode IEEEE02.11g CH1:241ZMH=
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERewark
[MH=) {dB/ 1) (dE) (dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 2355.56 Z28.91 .67 35.19 g6Z2.05 G2 .44 74,00 11.56 Feak
2 2389.31 28.99 .71 35.13 6&5.09 68,61 74,00 5.33 Peak
3 Z2390.00 28.99 .71 35.18 65.41 65.93 74,00 g.07 Feak
4 z400.00 Z28.99 .73 35.13 B4.08 a4, 62 74.00 0 -10.62 Peak
5 2411.67 29.03 6.73 35.18 105.590 109.45 74.00 -35.45 Feak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Anp Factor + Reading.
Z. The emiszsion lewvels that are Z0dE kelow the official

liwit are nhot reported.

Audix Technology (Shenzhen) Co., Ltd.
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No.6 Ke Feng Road,Bl:ck 52,
SheniZhen Zcience & Industry Park
HNoutou, ShenZhen, GuancgDong, China
Tel:+86-755-2Z6633495-7
Fax:+86-755-2Z6632877

Postcode: 5153057

Data: 194 File: D:2008 report data\"TP-LINKACSBQ347.EMI (222)
110 Level {dBuvim) Date: 2008-05-26
4
/// FCC PART 15C
hh //
2
1 —
I]23l]l] 2326. 2352, 2378. 2404, 2430
Frequency {(MHz)
3ite no. : RF Chamber Iata no. 1 154
Di=z. / Ant. : 3m 3115 FLCTOR Ant. pol. @ WERTICAL
Limit 1 FCC PART 15C AW
Env. / Ins. : 23*C/54% Engineer : Jamy
EUT ! Wireless N Router M/M: TL-WR341ND
Power Rating: DC 12 ¥V From adapter 120V/60Hz
Test Mode : IEEEE0Z2.11g CH1:2412MH=
int. Calle Lmp Emis=zion
Freq. Factor Loss Factor Reading Lewvel Limits Margin Eemark
[MH=z) [AE/m) [dB) =1z (dBu¥W) (dBuV/m) [(dBuW/m) (dB)
1 2351.22 285.87 .67 35.19 45.09 45.44 54.00 3.56 bverage
2 Z2390.00 Z25.99 .71 35.13 45.:20 45.72 &4.00 GB.Z3 bverage
3 Z400.00 E25.99 .73 35.18 60.57 61.11 54.00 -7.11 bverage
4 Z241z2 .06 29.03 .73 35.18 95.:29 95.57 54.00 -41.57 bverage
Femarks: 1. Ewission Lewel= Antenna Factor + Cable Loss - Awmp Facotor + Reading.

2. The ewission lewvels thart are 2048 below the official
limit are not reported.
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o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China

Tel:+56-755-266559495-"7
Fax:+86-755-Z6632877
Fostcode: 515057

Data: 195 File: D:'2008 report data'TTP-LINKIACSBQ347.EMI (222)

Level (dBu\/im) Date: 2008-05-26

120

FCC PART 15C PEAK

M
60 WMMWW

0 2450 2464, 2478, 2492, 2606. 2520
Frequency (MHz)
J3ite no. : BRF Chamber Iata no. 185
Di=s. / Ant. : 3m 3115 FALCTOR int. pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. : 23%C/54% Engineer : Jamy
EUT : Wireless N Fouter M/M: TL-WES41ND

Power Rating: DC 12 ¥V From adapter 120V/60Hz

Test Mode IEEESO0Z.11g CH11:2462HMH=
Ant. Cakhle Awp Emizsion
Fredq. Factor Loss Factor Reading Level Limits Margin ERemark
[MH=) [dB/m) (dE) [dE] (dBuV) (dBuV/m) (dBEuV/m) (dE]
1 Z462.04 Z29.15 6.54 35.17 109.10 10%9.89:2 74.00 -35.92 Peak
24583 .50 29.19 6.87 35.16 &5.60 69.50 74 .00 4.50 Peak
3 Z500.00 Z29.23 .91 35.15 &0.11 61,10 74.00 1z.80 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Lozs - Amp Factor + REeading.

2. The ewmission lewels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



AUDIX 2

o.6 Ee Feng Ro
Zhenzhen 3cienc

FCC ID:TE7TWR941NX
Page 7-7

ad,Bl;ck 52,
e & Industry Park

Noutou, ShenZhen, Guangbong, China

Tel:+56-755-Z66
Fax:+56-755-Z66
FPostcode: 515057

394395-7
32877

Data: 196 File: D:2008 report data'T\TP-LINK'ACS8Q347.EMI (222)
110 Level (dBuvim) Date: 2008-05-26
1
55 FCC PART 15C AV
""-..\_\_ 3
[ s
l]2-515l] 2464, 2478. 2492, 2506. 2520
Frequency {(MHz)
Fite no. : RF Chawber Data no. r 196
Di=s. / Ant. : 3m 3115 FACTOR hAnt., pol. : VERTICAL
Limit : FCC PART 15C AW
Env. / Ins. : 23%C/54% Engineer : Jamy
EUT : Wireless W Router M/W: TL-WR941HD
Power Rating: DC 12 ¥V From adapter 120V/60Hz
Test Mode : IEEES0Z.11g CH1l:Z462MH=
Ant. Cabhle Amp Emi=zsion
Fredg. Facrtor Loss Factor Reading Lewvel Limits Margin ERemark
[(MH=) [dE /1) [clE) (B (dBuVY) (dBuV/m) (dBuWv/m) =1z
2452 .04 Z29.15 6.84 35.17 96.26 97.08 54.00 -43.08 Lrerage
Z Z455.50 Z29.1%9 6.87 35.16 49.93 50.585 S54.00 3.17 Lyerage
3 2500.00 29.23 .91 35.15 47.55 43.5%7 54.00 5.43 Lrerage
Rewmarks: 1. Emission Lewvel= Antenha Factor + Cabhle Loss - Awp Factor + Reading.

Z. The emission lewvels that are Z0dE below the cfficial
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



AUDIX 2

FCC ID:TE7TWR941NX
Page 7-8

No.6 Ke Feng Road,Bl;ck 52,
3henZhen 3cience & Industry Park
Noutow, ShenZhen, Guangbong, China

Tel:+56-755-266559495=-7
Fax:+586-755-2Z6632877
Postocode: 515057

Data: 197 File: D:2008 report data' Tl TP-LINK\ACSBQ3IA7EMI (222)
110 Level {dBuYim) Date: 2008-05-26
1
FCC PART 15C PEAK
2 3
T i s (L N It
L]
l]245[I 2464, 2478, 2492, 2506. 2520
Frequency (MHz)
3ite no. : RF Chamber Data ho. 187
Di=. / Ant. : 3m 3115 FACTOR Ant. pol. @ HORIZOWTAL
Limit : FCC PART 15C PELE
Env. / Ins. : Z23+%C/54% Engineer : Jamy
EUT i Wireless MW Fouter M/N: TL-WRS41ND
Power Rating: DC 12 ¥V From adapter 120V/60H=z
Test Mode : IEEES0Z.11g CH11l:2452MH=
int. Calble Lmp Emission
Freq. Factor Loss Factor Reading Level Limits Margin ERemark
[MH=) {dB/Sm) (dE] (dE] [dBuv) (dBuv/m) [dBuV/m) (dE)
1 242,158 29.15 .84 35.17 95.74 Q9,56 74.00 -Z5.56 Peak
2433 .50 29.19 6.87 35.16 55.44 59.34 74,00 14.66 Feak
3 Z500.00 Z29.23 .91 3535.15 57.65 55,64 74,00 15.56 Feak
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The emission levels that are Z0dE below the official
limit are nhot reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



AUDIX 2

FCC ID:TE7TWR941NX

Page 7-9

No.6 Ke Feng Road,Bl;ck 52,
3henZhen 3cience & Industry Park
Noutow, ShenZhen, Guangbong, China
Tel:+56-755-266559495=-7

Fax:+56-755-Z6632877

Postcode: 515057

Data: 198 File: D:2008 report data'T"TP-LINK\WACSBQ3A7.EMI (222)
110 Lewvel (dBuYim) Date: 2008-05-26
1
55 FCC PART 15C AW
\'\R____Q 3
0 2450 2464, 2478. 2492, 2506. 2520
Frequency {MHz)
3ite no. RF Chamber I'ata no. 1895
Dis. / Ant. Jm 3115 FACTOR Ant. pol. HORIZONTAL
Limit FCZ FPART 15C AW
Env. / Ins. Z23FC/54% Engineer Jamy
EOT i Wireless N FRouter M/M: TL-WRS41ND
Power Rating: DC 12 ¥V From adapter 120V/60H=z
Test Mode IEEESO0Z.11g CH11:Z462HMH=
int. Calble Lmp Emission
Freq. Factor Loss Factor Reading Level Limits Margin ERemark
[MH=) {dB/Sm) [dEB) (dE] [dBuv) (dBuv/m) [dBuV/m) (dE)
240,95 29,15 .84 35.17 B86.47 a37.29 E4.00 -33.29 bverage
2433 .50 29.19 6.87 35.16 47.02 47,92 54.00 G.05 Lverage
3 ZEO00.00 Z29.23 .91 35.15 46.56 47 .55 54,00 6.45 hverage
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The emission levels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08187



AUDIX 2

FCC ID:TE7TWR941NX
Page 7-10

No.6 Ke Feng Road,EBl:ck 52,
3henZhen Science & Industry Park
Noutow, ShenZhen, Guanghong, China
Tel:+56-755-26639455-7
Fax:+56-755-26632877

Postcocode: 515057

Data: 199 File: D:2008 report data'T' TP-LINK\ACSBOQ347.EMI (222)
110 Level (dBuvim) Date: 2008-05-26
1
FCC PART 15C PEAK
WAMWWM
55
I]245[I 2464, 2478. 2492, 2506. 2520
Frequency {(MHz)
3ite no. : RF Chatrber Data no. 199
Di=. / Ant. : 3m 3115 FACTOR Ant. pol. HORIZONTAL
Limit : FCZ PART 15C PELAE
Emwv. ¢/ Ins. 23%C/E4% Engineer Jamy
EUT ! Wireless N Router M/M: TL-WES41ND
Power Rating: DC 12 V From adapter 120V/60Hz
Test Mode IEEES0Z .11k CH11:2462ZMH=
Ant. Cahle lmp Emi==sion
Fredq. Factor Loss Factor Reading Level Limits Margin Femark
[MH=) (dB/m) (dE) [dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
Z460.99 29,15 6.54 35.17 895.39 96.21 74,00 -22.:Z1 Feak
2 2483.50 29.19 .87 3L5.16 57.85 EB.75 74,00 15.25 Peak
3 2500.00 29.23 .91 35.15 55.94 57.93 74,00 1g.07 Feak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Feading.

Z. The emission lewvels that are 2Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



FCC ID:TE7TWR941NX
Page 7-11

m No.6 Ke Feng Road,Bl;ck 52,
| l Ix ShenzZhen 3cience & Industry Park
Noutow, ShenZhen, Guangbong, China

Tel:+56-755-Z6659495-"7
Fax:+86-755-26632877
Postcode: 515057

Data: 200 File: D:\2008 report dataTTP-LINKIACSB0347.EMI (222)
11 LBve! (dBuVim) Date: 2008-05-26
1
55 FCC PART 15C AV

I]245IZI 2464, 2478, 2492, 2506, 2520
Frequency (MHz)
3ite no. : RF Chamber Data no. T zZoo
Di=. / Ant. : 3m 3115 FACTOR Ant. pol. : HORIZCWTAL
Limit : FCC PART 15C AW
Env. / Ins. : Z23%C/54% Engineer : Jamy
EUT ! Wireless N Router M/M: TL-WRS41ND
Power Bating: DC 12 V From adapter 120V/60Hz
Test Mode : IEEE20Z2.11b CH11:Z246-MH=
Aint. Cable Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERewark
[MH=) {dB/Sm) (dE] (dE] [dBuv) (dBuv/m) [dBuV/m) (dE)
1 2451.13 29,15 .84 35.17 B87.83 38.65 E4.00 -34.65 bverage
2433 .50 29.19 6.87 35.16 44.37 45.27 54.00 g.73 Lverage
3 Z500.00 Z29.23 .91 3535.15 44.51 45.50 54,00 g.50 Average
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

Z. The emission levels that are Z0dBE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



AUDIX

FCC ID:TE7TWR941NX
Page 7-12

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China

Tel:+56-755-266559495-"7
Fax:+86-755-Z6632877
Fostcode: 515057

Data: 201 File: D:'2008 report data'TTP-LINKIACSBQ347.EMI (222)

Level (dBu\/m) Date: 2008-05-26

120

—

FCC PART 15C PEAK

60 3

I]2-‘15!] 2464, 2478. 2492, 2506. 2520
Frequency {(MHz)
3ite no. : RF Chamber Data no. 1 201
Dis. / Ant. : 3m 3115 FACTOR hAnt., pol. : VERTICAL
Limit : FCC PART 15C PELE
Env., / In=. : 23%C/54% Engineer : Jamy
EUT : Wireless N Router M/M: TL-WES41ND
Power Rating: DC 12 ¥V From adapter 1Z20V/60Hz
Test Mode : TEEEZ802.11b CH11:2462MH=
Ant. Cahle Amp Emi=zsion
Fred. Facrtor Loss Factor Reading Lewvel Limits Margin ERemark
[MH=) [dB/ 1) (dE) [dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 2453.79 29.15 6.584 35.16 109.47 110.30 74.00 -36.30 Peak
Z455.50 Z29.19 6.57 35.16 56.44 57.34 74.00 16.66 Peak
3 2500.00 29.23 .91 35.15 57.04 58.03 74 .00 15.97 Peak
Rewarks: 1. Emission Lewel= Antenha Factor + Cabhle Loss - Awp Factor + Reading.

2. The emission lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



AUDIX

FCC ID:TE7TWR941NX

Page 7-13

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China
Tel:+56-755-266559495-"7

Fax:+56-755-Z6632877

Fostcode: 515057

Data: 202 File: D:2008 report data'T\TP-LINKMACS8Q347.EMI (222)
110 Level (dBuvm) Date: 2008-05-26
1
ah FCC PART 15C Ay
\2 3
I]2-‘150 2464, 2478. 2492, 2506. 2520
Frequency {(MHz)
3ite no. REF Chamber Data no. 202
Dis. / Ant. : 3m 3115 FACTOR iAnt. pol. VERTICAL
Limit : FCC PART 15C AW
Env. / Ins. Z23FC/54% Engineer Jamy
EUT : Wireless N Router M/W: TL-WR941ND
Power Rating: DC 12 ¥V From adapter 1Z20V/60Hz
Test HMode IEEESO0Z.11kh CH11:246ZHH=
Ant. Cakble Emis=sion
Fred. Facrtor Loss Factor Reading Lewvel Limits Margin ERemark
[(MH=) (dB/m) [dE) (ABuV) [(dBuV/m) (dBuv/m) (dE)
1 Z454.584 29,15 .84 35.16 100.16 100.99 Ed4.00 -—-46.99 brerage
Z455.50 Z29.19 6.57 44,16 45.06 S54.00 S.94 bverage
3 Z2500.00 29.23 .91 35.15 43.397 44,965 E4.00 9.04 brerage
Eemark=: 1. Emission Lewel= Antenna Factor + Cabhle Loss - Awp Factor + Reading.

2. The emission lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08187



FCC ID:TE7TWR941NX
Page 7-14

m No.6 Ke Feng Road,Bl;ck 52,
| l Ix 3henZhen 3cience & Industry Park
Noutow, ShenZhen, Guangbong, China

Tel:+56-755-266559495=-7
Fax:+586-755-2Z6632877
Postocode: 515057

Data: 203 File: D:22008 report data'TTP-LINKIACSBQ347.EMI (222)

120 Lewel (dBulfim) Date: 2008-05-26

FCC PART 15C PEAK

ilERe

60

02300 2326. 2352, 2378. 2404, 2430
Frequency {(MHz)
S3ite no. i+ RF Chamber Data no. 203
Dis. / Ant. : 3m 3115 FACTOR Ant. pol. @ VERTICAL
Limit : FCC PART 15C PFELE
Env. / Ins. : Z23%C/54% Engineer : Jamy
EOT ! Wireless N Fouter M/M: TL-WRS41ND
Power Bating: DC 12 V From adapter 120V/60Hz
Test Mode : IEEEZ0Z.11b CH1:2412MH=
Aint. Cable Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERewark
[MH=) {dB/ 1) (dE) (dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 Z329.51 Z28.83 6.65 35.20 59.04 59,32 74,00 14,65 Feak
2 Z390.00 Z28.99 .71 35.13 E57.29 &E7.81 74,00 16.19 Peak
3 2400.00 2 25.99 .73 35.18 g7.71 B63.25 74,00 5.75 Feak
4 2410.11  29.03 .73 35.183 109.62 110.20 74,00 -36.20 Peak
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The emission levels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



AUDIX 2

FCC ID:TE7TWR941NX
Page 7-15

No.6 Ee Feng Road,Bl;ck 52,
Shenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China
Tel:+56-755-266559495-"7
Fax:+56-755-26632877

FPostcode: 515057

Data: 204 File: D:2008 report data'T\TP-LINK'ACS8Q347.EMI (222)
120 Level (dBuvm) Date: 2008-05-26
4
60
FCC PART 15C A
1 %j
0 2300 2326. 2352, 2378. 2404. 2430
Frequency (MHz)
Fite no. RF Chamber Data no. 204
Dis. / int. 3m 3115 FACTOR hnt. pol. VERTICAL
Limit FCC PART 15C AW
Env. / In=s. 23*C/54% Engineer Jamy
EUT : Wireless N Router M/M: TL-WES41ND
Power Rating: DC 12 ¥V From adapter 120V/60Hz
Test Mode IEEES0Z.11kb CH1:241:ZMH=
int. Cakhle Lmp Emis=sion
Fredg. Facrtor Loss Factor Reading Lewvel Limits Margin ERemark
[(MH=) (dE/m) =1=)1 =1=)1 (dBuv) [(dBuV/m) (dBuv/m) =1z
1 2345.62 28.87 6.67 35.19 45.75 46.13 54.00 7.87 Lrerage
Z Z390.00 Z28.99 .71 35.18 45.90 46,42 E4.00 7.58 hverage
3 2400.00 2g.99 6.73 35.18 59.01 59.55 54.00 -5.55 Lrerage
4 Z414.66 Z29.03 .77 35.17 10Z.3& 102.895 54.00 -45.95 Lyerage

Remarks: 1. Emission Lewvel=

2. The ewission lewels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Antenna Factor + Cable Loss - Amp Factor + Reading.

Report No. ACS-F08187



AUDIX 2

FCC ID:TE7TWR941NX
Page 7-16

No.6 Ee Feng Road,Bl;ck 52,
3henzhen 3cience & Industry Park
Noutow, ShenZlhen, Guangbong, China
Tel:+56-755-266559495-7
Fax:+586-755-Z6632877

Postcode: 515057

Data: 205 File: D:2008 report data'T'\TP-LINKWACSBOIA7.EMI (222)
120 Level {dBuv/m) Date: 2008-05-26
4
CC PART 15C\PERK
3
60

05300

3ite no.

Di=. / Ant.
Limit

Enwvw. / Ins.
EUT :
Power Rating:
Test Hode

Fredq.
[MH=)

2365.26
2390.00

2326.

RF Chamber
3m 3115 FACTOR
FCC PART 15C

23*C/54%

PELE

Wireless N FEouter
DZ 12 ¥V From adapter 120V/60Hz
IEEES0: .11k CH1:2412ZMH=

Ant.
Factor
(dE/Sm)

28.91
Z5.99
.99

Cable
Loss
(dE)

G.69
6.71
6.73

2352, 2378. 2404, 2430
Frequency {MHz)
Data no. 205
Ant. pol. @ HORIZONTAL
Engineer @ Jatoy

M/N:TL-TWRS41ND

Ap Emission
Factor Reading Lewvel Limits Margin ERemark
(dE] (dBuv) (dBuV/m) (dBuV/m) (dE]
35.1% S55.1:2 58.55 74,00 15.47F Peak
35.18 Ea.34 E&.86 74,00 17.14 Peak
35.18 59.97 g0.51 74,00 13.49 Peak
35.18 9E5.60 Q46,18 74.00 -Z22.18 Peak

1
2
3 Z2400.00
4 Z2410.11

Z29.03

6,73

Pemarks: 1. Emission Lewvel=

Antenna Factor + Cable Loss - Amp Factor + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



FCC ID:TE7TWR941NX
Page 7-17

m No.6 Ke Feng Road,Bl;ck 52,
| l Ix ShenzZhen 3cience & Industry Park
Noutow, ShenZhen, Guangbong, China

Tel:+56-755-Z66539495-7
Fax:+86-755-26632877
Postcode: 515057

Data: 206 File: D:2008 report data'T'TP-LINK'\ACSBQ347.EMI (222)
120 Level (dBuvim) Date: 2008-05-26
4
60

FCC PIRRT 15C AW

o g =N

02300 2326. 2352, 2378. 2404, 2430
Frequency {MHz)
3ite no. : RF Chamber Data no. : 204
Di=. / Ant. : 3m 3115 FACTOR Ant. pol. @ HORIZOWTAL
Limit i FCCO PART 15C AW
Env. / Ins. : 23*%C/54% Engineer : Jamy
EUT i Wireless MW Fouter M/N: TL-WRS41ND
Power Bating: DC 12 V Frowm adapter 120V/60Hz
Test Mode : IEEES0Z.11b CH1:241ZHMH=
int. Cakble Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERewark
[MH=z) (dB/m) (dE) (dE) (dBuv) (dBuV/m) [dBuv/m) [dE)
1 2356.42 28.91 .69 35.19 43.5¢6 43 .97 54.00 10.03 Lverage
Z Z390.00 Z28.99 .71 35.13 43.30 43 .82 54,00 10.18 hverage
3 2400.00 2 25.99 6.73 35.18 45.29 46.83 54.00 7.1 Lverage
4 Z2415.62 Z29.03 .77 35.17 87.035 g7.66 54,00 -33.66 Average
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The emission levels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



FCC ID:TE7TWR941NX
Page 7-18

m No.6 Ke Feng Road,Bl;ck 52,
| l Ix ShenzZhen 3cience & Industry Park
Noutow, ShenZhen, Guangbong, China

Tel:+56-755-Z66539495-7
Fax:+86-755-26632877
Postcode: 515057

Data: 207 File: D:22008 report data'T'TP-LINK\ACSBQ347.EMI (222)

120 Lewel (dBulim) Date: 2008-05-26

FCC PART 15C PEAK
o

1 o R

02300 2326. 2352, 2378. 2404, 2430
Frequency {MHz)
3ite no. : RF Chamber Data ho. HE=u
Di=. / Ant. : 3m 3115 FACTOR Ant. pol. @ HORIZOWTAL
Limit i FCC PART 15C FPELE
Env. / Ins. : Z23+%C/54% Engineer : Jamy
EUT i Wireless MW Fouter M/N: TL-WRS41ND
Power Bating: DC 12 V Frowm adapter 120V/60Hz
Test Mode : IEEES0Z.11n HTZO CH1:2412ZMH=
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERewark
[MH=z) (dB/m) (dE) (dE) (dBuv) (dBuV/m) [dBuv/m) [dE)
1 2362 .66 28.91 .69 35.19 5353.11 58.5:2 74,00 15.45 Feak
2 Z300.00 Z28.99 .71 35.13 E7.E66 E&8.18 74,00 15.82 Peak
3 2400.00 2 25.99 6.73 35.18 70.95 71,52 74,00 2.45 Feak
4 Z241z2 .06 Z29.03 .73 35.18 S96.07 Q6.65 74,00 -Z2.65 Feak
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The emission levels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



AUDIX 2

FCC ID:TE7TWR941NX
Page 7-19

No.6 Ke Feng Road,Bl;ck 52,
3henZhen 3cience & Industry Park
Noutow, ShenZhen, Guangbong, China
Tel:+56-755-266559495=-7
Fax:+56-755-266325877

Postcode: 515057

Data: 208 File: D:2008 report data'T'TP-LINK'\ACSBQ347.EMI (222)
110 Lewvel (dBuYim) Date: 2008-05-26
4
55 FCC|PART 15% AW
I]23l][l 2326. 2352, 2378. 2404, 2430
Frequency {(MHz)
3ite no. RF Chamber Data no. 208
Dis. / Ant. 3m 3115 FACTOR Ant. pol. HORIZONTAL
Limit FCC FPART 15C AW
Emwv. ¢/ Ins. ZITCS54% Engineer Jamy

EUT :
Fower Rating:
Test Hode

Fredq.
[MH=)

Wireless N EFEouter

DC 12 ¥V From adapter 120V/60Hz
IEEEE0Z2.11n HT20 CH1:241ZMH=

Aint.
Factor
{dBE/m)

Cable

Loss
(dE)

Ap Emission

M/N: TL-TR24 1ND

Factor Reading Lewvel
(dE] {dBuv) (dBuV/m) (dBuV/m) (dE])

1 2360.32
z 2390.00
3 2400.00
4 2411.67

25.91
25.99
25.99
29.03

3i5.12 46.93 47.
i5.16 47.18 47.
i5.18 51.69 52.
35.158 B85.11 g85.

Limits Margin ERewark
34 54,00 6.66 bverage
=151 54,00 6.32 Average
23 54,00 1.77 bverage
=] 54.00 -31.89 Average

Femarks: 1. Emission Lewvel=

Antennha Factor + Cable Loss - Awmp Factor + Reading.
Z. The emission levels that are Z0dBE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



AUDIX 2

FCC ID:TE7TWR941NX
Page 7-20

No.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China
Tel:+56-755-266559495-"7
Fax:+586-755-2Z6532877

FPostcode: 515057

Data: 209

File: D:2008 report dataiT\TP-LINKMACSBO347.EMI (222)

Lewel (dBulim)

120

Date: 2008-05-26

yad

FCC PART 15C PEA

B [ rptiraret o ommantgrispirr it b ]

02300 2326. 2352. 2378, 2404, 2430
Frequency {(MHz)
3ite no. REF Chamber Data no. Zo9
Di=s. / Ant. 3m 3115 FACTOR hAnt., pol. : VERTICAL
Limit FCC PLET 15C FPELE
Env. / Ins. 23%C/54% Engineer Jamy
EUT : Wireless W Router M/M: TL-WES41ND
Power Rating: DC 12 V From adapter 120V/60Hz
Test Mode IEEES0Z.11n HTZ20O CH1:2412MH=
Ant. Cabhle Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin Remwark
[MH=) [dB /1) 1dE) 1dE) (dBuV) (dBuV/m) (dBuWV/m) 1dE)
1 Z373.06 Z8.95 .69 35.19 &1.05 61,50 74.00 12 .50 Peak
2 Z2390.00 28.99 .71 35.18 68.45 68.97 74.00 5.03 Peak
3 Z400.00 Z§.99 .73 35.18 S6.05 g6, 62 74.00 -1zZ.62 Peak
4 2412 .32 29.03 .77 35.18 109.00 109,62 74.00 -35.62 Peak

REemarks: 1.

Emission Level=

intenna Factor + Cable Loss - Amp Factor + Reading.
The ewission lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



FCC ID:TE7TWR941NX
Page 7-21

m No.6 Ke Feng Road,Bl;ck 52,
| l Ix 3henZhen 3cience & Industry Park
Noutou, ShenZhen, Guanghong, China

Tel:+56-755-2663559495-7
Fax:+586-755-2Z6632877
Postocode: 515057

Data: 210 File: D:2008 report data'TTP-LINKMACSEQ3A7EMI (222)
110 Lewvel (dBuvim) Date: 2008-05-26
4
55 FCC|PART 15C
iy
1 1
0 2300 2326. 2352, 2378. 2404, 2430
Frequency (MHz)
3ite no. : RF Chamber Data ho. : 210
Di=. / Ant. : 3m 3115 FACTOR Ant. pol. : VERTICAL
Limit : FCC PART 15C AW
Env. / Ins. : Z23+%C/54% Engineer : Jamy
EUT i Wireless MW Fouter M/N: TL-WRS41ND
Power Rating: DC 12 ¥V From adapter 120V/60H=z
Test Mode : IEEES0Z.11n HTZO0 CH1:241ZMH=
int. Calble Lmp Emission
Freq. Factor Loss Factor Reading Level Limits Margin ERemark
[MH=) {dB/Sm) (dE] (dE] [dBuv) (dBuv/m) [dBuV/m) (dE)
1 2359.41 Z28.91 .69 3535.19 45.85 46,24 54,00 776 Average
2 Z390.00 Z28.99 .71 35.13 E0O.1z2 E0. 64 54,00 3.36 bverage
3 z400.00 @ Z285.99 .73 35.18 61.87 g2 .51 54,00 -5.51 Average
4 2411.67 29.03 .73 35.13 95.859 Q5,47 E4.00 -—-42.47 bverage
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The emission levels that are Z0dE below the official
limit are nhot reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



AUDIX

FCC ID:TE7TWR941NX
Page 7-22

No.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China
Tel:+56-755-266559495-"7
Fax:+86-755-Z6632877

Fostcode: 515057

Data: 211 File: D:2008 report data'TTP-LINKIACSBQ347.EMI (222)

Lewel (dBuMfim)
120

Date: 2008-05-26

FCC PART 15C PEAK

60
I]2-‘15!] 2464, 2478. 24092, 2506. 2520
Frequency {(MHz)
3ite no. : RF Chamber Data no. r 211
Di=s. / Ant. : 3m 3115 FACTOR hAnt., pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / In=. : 23%C/54% Engineer : Jamy
EUT : Wireless W Router M/M: TL-WES41ND
Power Rating: DC 12 ¥V From adapter 120V/60Hz
Test Mode : IEEES0Z.11n HTZO0 CH11:246ZMH=
Ant. Cabhle Amp Emi=zsion
Fredg. Facrtor Loss Factor Reading Lewvel Limits Margin ERemark
[(MH=) (dE/m) =1=)1 =1=)1 (dBuv) [(dBuV/m) (dBuv/m) =1z
1 2451.83 Z29.15 6.84 35.17 106.41 107.:23 74,00 -33.23 Peak
Z Z455.50 Z29.1%9 6.57 35.16 61.59 62 .49 74.00 11.51 Peak
3 Z2500.00 29.23 .91 35.15 E59.66 60.65 74.00 13.3E5 Peak
Rewmarks: 1. Emission Lewvel= Antenha Factor + Cabhle Loss - Awp Factor + Reading.

Z. The ewission lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



FCC ID:TE7TWR941NX
Page 7-23

[in] No.6 Ke Feng Road,EBl:ck 52,
| l IX 3henZhen Science & Industry Park
Noutow, ShenZhen, Guanghong, China

Tel:+56-755-26639455-7
Fax:+586-755-2Z6632877
Postocode: 515057

Data: 212 File: D:2008 report data'T\TP-LINKACSS0347.EMI (222)
11 LEve! (@BuVIm) Date: 2008-05-26
1
55 FCC PART 15C AV

[

0 2450 2464, 2478. 2492, 2506. 2520
Frequency (MHz)
3ite no. : BF Chamber I'ata no. : 212
Di=. / Ant. : 3m 3115 FACTOR Ant. pol. @ VERTICAL
Limit i FCC PART 15C AV
Env. / Ins. : 23+%C/54% Engineer : Jamy
EOT ! Wireless N Fouter M/M: TL-WES41ND
Power Rating: DC 12 W From adapter 120%W/60H=
Test Mode : IEEES0Z.11n HTZ20 CH11:-2462ZMH=z
int. Cable Amp Emis=zion
Freq. Factor Loss Factor Reading Level Limits Margin Remark
[MH=) [dB/m) [dE) [dE) (dBuV) (dBuv/m) [dBuV/m) [dE]
2452 .04 29,15 .84 35.17 94.34 aL5.16 E4.00 -41.16 bverage
2433 .50 Z29.19 6.87 35.16 47.09 47.99 54.00 G.01 Arerage
3 Z500.00 Z29.Z23 .91 35.15 46.36 47,35 54,00 6.65 bverage
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.

Z. The emission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



AUDIX

FCC ID:TE7TWR941NX
Page 7-24

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China
Tel:+56-755-266559495-"7
Fax:+86-755-Z6632877

Fostcode: 515057

Data: 213 File: D:2008 report data'T\TP-LINKACSBO347.EMI (222)
110 Level (dBuvm) Date: 2008-05-26
1
FCC PART 15C PEAK
w

K
PREERLEY R ARyt IR LT P TP TR SR
55
02450 2464, 2478, 2492, 2606. 2520
Frequency {(MHz)
J3ite no. : BRF Chamber Iata no. 1 215
Di=s. / Ant. : 3m 3115 FACTOR bnt. pol. @ HORIZONTAL
Limit : FCC PART 15C PELE
Enwv. / Ina. @ 2Z3%C/54% Engineer : Jaty
EUT : Wireless N Fouter M/M: TL-WES41ND
Power Rating: DC 12 V From adapter 120V/60Hz
Test Mode : IEEES0Z.11n HTZO0 CH11:245ZMH=
Ant. Cakhle Awp Emizsion
Fred. Factor Loss Factor Reading Level Limits Margin ERemark
[MH=) [dB/ ) [dE) [dE] (dBuV/m) (dBuV/m) (dE]
1 Z2461.69 Z29.15 6.54 35.17 94,54 74.00 -Z2Z0.54 Peak
2483.50 29.19 .87 35.1a 5E7.83 74.00 16.17 Peak
3 Z500.00 Z29.23 .91 35.15 57.z20 74,00 16.80 FPeak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss - Awp Factor + Eeading.

Z. The emission lewvels that are Z0dE below the cfficial

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



AUDIX 2

FCC ID:TE7TWR941NX

Page 7-25

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China
Tel:+56-755-266559495-7

Fax:+56-755-Z6632877

FPostcode: 515057

Data: 214 File: D:2008 report data'T\TP-LINKACSBQ347.EMI (222)
110 Lewvel {dBuYim) Date: 2008-05-26
1
55 FCC PART 15C Ay
0 2450 2464, 2478. 2492, 25086. 2520
Frequency (MHz)
3ite no. : REF Chamber I'ata no. 214
Di=s. / Ant. : 3m 3115 FACTOR Ant. pol. HORIZONTAL
Limit i FCC PART 15C AW
Env. / Ins. Z3FC/54% Engineer Jamy
EOT ! Wireless N Fouter M/M: TL-WES41ND
Power Rating: DC 12 ¥V From adapter 120V/60Hz
Test Mode IEEESO0Z.11n HT20 CH11:2462ZMH=
Lnt. Calble Luwp Emis=zion
Fredq. Factor Loss Factor Reading Level Limits Margin ERemark
[MH=) {dB/m) [dE) [dE] [dBuv)] (dBuv/m) (dBuV/m) (dE]
2451.458 29.15 .84 35.17 B1.25 8z.07 E4.00 -23.07 brerage
2433 .50 29.19 6.87 35.16 45.51 46.41 54.00 7.59 brerage
3 Z500.00 29,23 .91 3535.15 45.59 46.55 54,00 s bverage
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + FEeading.

Z. The ewission levels that are 2Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08187



AUDIX 2

FCC ID:TE7TWR941NX
Page 7-26

No.6 Ee Feng Road,Bl;ck 52,
3henzhen 3cience & Industry Park
Noutow, ShenZlhen, Guangbong, China

Tel:+56-755-Z656539495-7
Fax:+86-755-ZE632877
Postcode: 515057

Data: 215 File: D:2008 report data'T"\TP-LINKWACSBQ3A7.EMI (222)
Level (dBuvim) Date: 2008-05-26
120
1
FCC PART 15C PEAK
60 ey Fers o et sy S
0 2430 2446. 2462, 2478. 2494, 2510
Frequency {MHz)
3ite no. : BF Chamber I'ata no. 215
Di=. / Ant. : 3m 3115 FACTOR Ant. pol. HORIZONTAL
Limit i FCC PART 15C PELE
Enwvw. / Ins. 23%C/54% Engineer Jamy
EUT i Wireless N FRouter M/M: TL-WRS41ND
Power Rating: DC 12 ¥V From adapter 1207/ 60H=
Test Mode IEEES0Z.11n HT40O CH7:Z2452MH=
int. Calble Lmp Emis=zion
Freq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
[MH=) [dB/m) [dEB) (dE] [dBuVW) (dBuV/m) (dBuV/m) (dE]
2451.92 29,11 .84 35.17 9S0.41 a1.19 74,00 -17.19 Peak
2 2433 .50 Z9.19 .87 35.1a E57.86 58.7a6 74,00 15.24 Peak
3 ZEOO.0O 29,23 .91 35.15 E5.06 Eo.05 74.00 14.95 Peak
Remarks: 1. Emisszion Level= Antenna Factor + Cable Loss - Amp Factor + Feading.

Z. The emission levels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08187



FCC ID:TE7TWR941NX
Page 7-27

(iny] No.6 Ee Feng Road,Bl;ck 52,
| l IX Zhenzhen 3cience & Industry Park
Noutou, Shenikhen, GuangDhohg, China

Tel:+56-755-266559495-"7
Fax:+86-755-Z6632877
Fostcode: 515057

Data: 216 File: D:12008 report dataiT'\TP_LINKIACS8Q347.EMI (222)
11 LEve! (dBuVim) Date: 2008-05-26
1
55 FCC PART 15C AV

L/ N 3

I]2-‘13!] 2446. 2462. 2478, 2494, 2510
Frequency {(MHz)
3ite no. : RF Chamber Data no. 1 216
Di=z. / Ant. : 3m 3115 FACTOR iAnt., pol. : HORIZOWNTAL
Limit : FCC PART 15C AW
Env. / Ins. : 23%C/54% Engineer : Jamy
EUT : Wireless N Router M/M: TL-WES41ND
Power Rating: DC 12 ¥V From adapter 120V/60Hz
Test Mode : IEEES0Z.11n HT40 CHY:245ZMH=
Lnt. Calhle  Lup Emission
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=) [dE/ /1) (dE) [dE] (dBuV) (dBuV/m) (dBuW/m) [dE)
2452 .16 29.11 .84 35.17 77.32 78.10 E4.00 -24.10 Lrerage
2 2453 .50 Z29.19 6.87 35.16 45.69 45.59 54.00 7.41 Lrerage
3 Z500.00 Z29.23 .91 35.15 45.59 46,58 S54.00 7.4z Lyerage
Femarks: 1. Emission Lewvel= Antennas Factor + Cable Loss - Awp Factor + REeading.

Z. The emission lewels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



FCC ID:TE7TWR941NX
Page 7-28

(iny] No.6 Ee Feng Road,Bl;ck 52,
| l IX Zhenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China

Tel:+56-755-Z6639495-7
Fax:+56-755-Z6632877
FPostcode: 515057

Data: 217 File: D:2008 report dataiT\TP-LINKMACSBO347.EMI (222)

120 Lewel (dBulim) Date: 2008-05-26

FCC PART 15C PEAK

o

MW

I]2-‘13!] 2446. 2462. 2478, 2494, 2510
Frequency {(MHz)
3ite no. : RF Chamber Data no. T 217
Di=z. / Ant. : 3m 3115 FACTOR hAnt., pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / In=. : 23%C/54% Engineer : Jamy
EUT : Wireless W Router M/M: TL-WES41ND
Power Rating: DC 12 V From adapter 120V/60Hz
Test Mode : TEEEZ302Z.11n HT40 CHY:2452ZMH=
int. Cakhle Awp Emizsion
Fredq. Factor Loss Factor Reading Level Limits Margin Remwark
[MH=) [dB /1) 1dE) 1dE) (dBuV) (dBuV/m) (dBuWV/m) 1dE)
1 Z2451.76 Z29.11 6.54 35.17 105.54 104,352 74.00 -30.32 Peak
2 2483 .50 29.19 .87 35.16 63.12 gd4.02 74.00 9.98 Peak
3 Z500.00 Z29.2Z3 .91 35.15 59.54 60,55 74,00 15.47F Peak
Femarks: 1. Emission Lewvel= Antennas Factor + Cable Loss - Awp Factor + REeading.

2. The emission lewels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



FCC ID:TE7TWR941NX
Page 7-29

[in] No.6 EKe Feng Road,Bl:;ck 52,
| l IX 3henzhen 3cience & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+56-755-Z66539495-7
Fax:+56-755-Z6632877
Postcode: 515057

Data: 218 File: D:2008 report data'T'\TP-LINKVACSBQ347.EMI (222)
110 Level {dBuvim) Date: 2008-05-26
1
55 FCC PART 15C Ay
\“muhh__mg 3
. "
0 2430 2446. 2462, 2478. 2494, 2510
Frequency {MHz)
3ite no. : RF Chambher Data no. : 218
Di=. / Ant. : 3m 3115 FACTOR Ant. pol. @ VERTICAL
Limit 1 FCC PART 15C AV
Enwv. / Ins. : 23%C/54% Engineer : Jamy
EUT i Wireless M Fouter M/N: TL-WRS41ND
Power Rating: DC 12 W From adapter 1207/ 60H=z
Test Mode : IEEES0Z.11n HT40 CH7:245ZMH=
int. Calble Lmp Emis=zion

Freq. Factor Loss Factor Reading Lewvel Limits Margin ERemark

[MH=) [dB/ ) [dEB) (dE] [dBuv) [(dBuV/m) (dBuV/m) (dE]

2451.92 29,11 .84 35.17 93.40 o4.18 E4.00 -40.18 brerage

2 2483 .50 Z29.19 .87 35.1a 45.03 45.93 54.00 5.07 brerage
3 2E00.00 29,23 5.91 35.15 4&6.63 47,67 54,00 6.33 bverage

Remarks: 1. Emisszion Level= Antenna Factor + Cable Loss - Amp Factor + FEeading.

Z. The emission lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



AUDIX 2

FCC ID:TE7TWR941NX
Page 7-30

No.6 Ee Feng Road,Bl;ck 52,
3henzhen 3cience & Industry Park
Noutow, ShenZlhen, Guangbong, China

Tel:+56-755-266359495-7
Fax:+56-755-Z6632877

Postcode: 515057

Data: 219 File: D:2008 report data'T'TP-LINKMACSBQ 347 EMI (222)
Level (dBuvim) Date: 2008-05-26
120
4
ﬂﬁ FCC PART 15C PEAK
2 v‘/
1.JM
DZBDU 23284 23568 2385.2 2413.6 2442
Frequency (MHz)
3ite no. RF Chamber Data ho. : 219
Dis. / Aint. 3 3115 FACTOR Ant. pol. : VERTICAL
Limit FCC FART 15C PELKE
Env. / Ins. 23*C/54% Engineer : Jamy
EUT i Wireless M Fouter M/N: TL-WRS41ND
Power Rating: DC 12 ¥V From adapter 120V/60Hz
Test Mode IEEES0Z.11n HT40O CH1:2Z4Z2MH=
int. Calble Lmp Emis=zion
Fredq. Factor Loss Factor Reading Lewel Limits Margin ERemark
[MH=z) [dB/m) (dE) (dE) [dBuW) [(dBuW/m) [dBuV/m) (dE)
1 2355.660 28.91 .69 35.19 g51.07 5l.45 74,00 12.52 Peak
2 Z390.00 Z25.99 6.71 35.15 £67.86 65.535 74,00 5.62 Peak
3 Z400.00 23.99 .73 3L5.183 79.39 79,93 74,00 -5.93 Peak
4 Z4z21.95 &9.07 .77 35.17 105.76  104.43 74,00 -30.43 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Anp Factor + Reading.

The emission levels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



AUDIX 2

FCC ID:TE7TWR941NX

Page 7-31

No.6 Ee Feng Road,Bl;ck 52,
3henzhen 3cience & Industry Park
Noutow, ShenZlhen, Guangbong, China

Tel:+56-755-266359495-7
Fax:+56-755-Z6632877

Postcode: 515057

Data: 220 File: D:2008 report data'l'TP-LINK\ACSBQ3IA7.EMI (222)
110 Level {dBuv/m) Date: 2008-05-26
4
55 FCC|PART 15C AW
1 2,!-"/
u23ﬂﬂ 23284 2356.8 2385.2 2413.6 2442
Frequency {(MHz)
J3ite no. RF Chamber Data no. T 20
Dis. / Ant. 3m 3115 FACTOR Ant. pol. : VERETICAL
Limit FCC FPART 15C A4V
Env. / Ins. 23%C/54% Engineer : Jamy
EUT ! Wireless N Router M/M: TL-WRS41ND
Power Rating: DC 12 V From adapter 120V/60Hz
Test Mode IEEESE0Z.11n HT40O CH1:24-22MH=
Ant. Cable Amp Emission
Fredq. Factor Losz  Factor Reading Lewel Limits Margin EFemwark
[MH=) (dB/m) (dE) (dE) (dBuV) (dBEuV/m) (dBuV/m) (dE)
1 2381.93 Z8.95 6.71 35.19 45.63 49.10 54.00 4.90 brerage
2 Z2390.00 Z283.99 6.71 35.18 47.83 48.35 54,00 E.65 bverage
3 2400.00 Z2g.99 .73 35.13 52.95 53.49 54.00 .51 brerage
4 Z4z1.895 &9.07 G.77  35.17 892.958 93.65 54,00 -39.685 bverage
Femark=s: 1. Emission Level= Antenna Factor + Cable Losz - Amp Factor + Reading.

Z. The emission levels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



AUDIX 2

FCC ID:TE7TWR941NX

Page 7-32

No.6 Ke Feng Road,Bl;ck 52,
3henZhen 3cience & Industry Park
Noutow, ShenZhen, Guangbong, China

Tel:+56-755-266359495-7
Fax:+56-755-Z6632877

Postcode: 515057

Data: 221

Level
110

File: D:22008 report data'T'TP-LINK\ACSBQ347.EMI (222)
{dBuvim)

Date: 2008-05-26

FCC PART 15C PEAK

55

0 3300
3ite no.
Di=. / Ant.

Limit

Emwv. ¢/ Ins.
EUT

Test Hode

Fredq.
[MH=)

Femarks: 1.

23284 2356.8 2385.2 2413.6 2442
Frequency {(MHz)
RF Chamber Data no. t 2:zZ21
3m 3115 FACTOR Ant. pol. : HORIZOWTAL
FCC FPART 15C FEAK
ZITCS54% Engineer : Jamy
! Wireless N Router M/M: TL-WRS41ND
Power Bating: DC 12 V From adapter 120V/60Hz
IEEEE0Z.11n HT4O CH1:24-22MH=
Aint. Cable Amp Emission
Factor Loss Factor Reading Lewvel Limits Margin ERewark
{dBE/m) (dE) (dE] {dBuv) (dBuV/m) (dBuV/m) (dE])
1 Z2367.73  28.91 .69 35.19 59.:20 59.61 74,00 14.359 Feak
2 Z390.00 25.99 .71 35.13 57.24 57.7a6 74.00 16.24 Feak
3 z400.00 @ Z285.99 .73 35.18 63.17 63.71 74,00 10.z29 Feak
4 2421.958 29.07 .77 35.17 94.81 Q5. 458 74,00 -21.48 Peak
Emizssion Lewel= Antenna Factor + Cable Loss - Amp Factor + Reading.

2.

The emission levels that are Z0dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



AUDIX J

FCC ID:TE7TWR941NX
Page 7-33

HNo.6 Ke Feng Road,EBl;ck 52,
ShenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+586-755-26639495-7
Fax:+86-755-26632877
Postcode: 515057

Data: 222 File: D:2008 report data'T'TP-LINK\ACSBQ347.EMI {222)
110 Level {(dBuv/m) Date: 2008-05-26
4
a5 FCC|PART 15C AV
1 2 3
0 2300 23284 2356.8 2385.2 214136 2442
Frequency (MHz)
3itce no. RF Chawber Data no. 222
Dis. / Ant. 3m 3115 FACTOR hnt. pol. HORIZCHNTAL
Limit FCC PART 15C AV
Env. / Ins. 2372/ 54% Engineer Jamy
EUT i Wireless N Router M/M: TL-WE941ND
Power Rating: DC 12 ¥V From adapter 120V/60Hz
Test Mode IEEES0Z.11n HT40 CH1:Z4Z:HMH=
Ant. Cahle lmp Emission
Fredq. Facrtor Loss Factor Reading Lewvel Limits HMargin Remark
[MH=z) [dB/ /) (dE) [dE] (dBuV) (dBuV/m) (dBuV/m) =1=41
1 2366.60 25.91 .69 35.19 45.93 47 .34 54.00 6.65 brerage
2 2390.00 22.99 .71 35.18 4E.54 47 .36 &4.00 6. 64 Lverage
3 2400.00 25.99 6.73 35.18 48.2ZZ2 45.76 54.00 5.24 brerage
4 24z1.98 29.07 6,77 35.1%7 8O0.37 g1.04 54.00 -27.04 bverage

Remarks: 1. Emission Lewvel=

Antenna Factor + Cable Loss - Awp Factor + Reading.

Z. The ewission levels that are Z20dE helow the official

limit are not re

ported,.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08187



FCC ID:TE7TWR941NX
Page 8-1

8. POWER SPECTRAL DENSITY TEST

8.1.Test Equipment

Item |[Equipment |[Manufacturer [Model No. [Serial No. Last Cal. |Cal. Interval

1. |Spectrum Agilent E4446A US44300459 [May,11, 07 |1 Year
Analyzer

2 |RF Cable |[MIYAZAKI |(8D-FB NO3 May,11,07 |1 Year

8.2.Test Information

EUT: Wireless N Router

M/N: TL-WR941ND

Test Date: Apr.30, 2008

Ambient Temperature: 23C

Relative Humidity: 60%

Test standard: FCC PART 15C: 15.247

Test mode: IEEE 802.11b TX / IEEE 802.11g TX
IEEE 802.11n TX (HT20) / IEEE 802.11n TX (HT40)

Test Frequency: 11b,11g,11n HT20: CH1: 2412MHz CH6: 2437MHz CH11: 2462MHz
11n HT40: CH1: 2422MHz CH4: 2437MHz CH7: 2452MHz

Test By: Jamy

8.3.Test Procedure

The transmitter output was connected to a spectrum analyzer , The power density was
measured by spectrum analyzer with 3 KHz RBW and 30KHz VBW, sweep
time=span/3KHz.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08187



FCC ID:TE7TWR941NX
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8.4.Test Results

Maximum Power density

EUT: Wireless N Router M/N:TL-WR941ND

Power: DC 12V From adapter 120V/60Hz

Data Rate:11b 1Mbps ; 11g : 6Mbps ; 11n HT20 : 6.5Mbps ; 11n HT40 : 13.5Mbps(Note 1)

Ambient Temperature:23°C Relative Humidity: 60%
Test date:2008/04/30 Test site: RF site | Tested By: Jamy
Cable Loss: 0.6dB  Antenna Gain:2dBi
Test CH | 11b,11g,11n HT20 CH1:2412MHz CH6:2437MHz CHI11:2462MHz
Test CH | 11n HT40 CH1:2422MHz CH4:2437MHz CH7:2452MHz
Chainl Chain2 Chain3 Result
Mode CH Read Level Read | Level | Read | Level I;ro (z;aelr Limit
(dBm) (dBm) | (dBm) | (dBm) | (dBm) | (dBm)
(dBm)
CH1 -11.77 -11.17 -11.99 | -11.39 | -12.95 | -12.35 -6.84 8.00
11b CH6 -11.58 -10.98 -12.48 -11.88 | -12.76 | -12.16 -6.87 8.00
CH11 -11.59 -10.99 -10.49 -9.89 | -12.81 | -12.21 -6.16 8.00
CH1 -18.63 -18.03 -19.44 | -18.84 | -20.25 | -19.65 | -14.02 8.00
I1g CH6 -19.19 -18.59 -19.68 | -19.08 | -20.33 | -19.73 | -14.34 8.00
CH11 -19.32 -18.72 -17.01 -16.41 | -20.32 | -19.72 | -13.28 8.00
11n CH1 -19.55 -18.95 -20.18 | -19.58 | -20.45 | -19.85 | -14.67 8.00
HT20 CH6 -20.44 -19.84 -19.98 -19.38 | -20.37 | -19.77 | -14.89 8.00
CH11 -19.94 -19.34 -20.76 | -20.16 | -20.08 | -19.48 | -14.87 8.00
l1n CH1 -24.45 -23.85 -23.12 | -22.52 | -19.52 | -18.92 | -16.47 8.00
HT40 CH4 -23.45 -22.85 -22.37 | -21.77 | -20.40 | -19.80 | -16.51 8.00
CH7 -24.70 -24.10 -22.61 -22.01 | -20.52 | -19.92 | -16.91 8.00

Notel:According Exploratory test, These data rate have the maximum output power

Note2:Level=Read+ cable loss Total power=Chainl Level +Chain2 Level+Chain3
Level(Linear)
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9. MPE ESTIMATION
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9.1.Limit for General Population / Uncontrolled Exposures

Frequency Power density (mW/cm?) Averaging time (minutes)
300MHz~1.5GHz F/1500 30
1.5GHz~100GHz 1.0 30

Frequency (MHz) Power density (mW/cm?) Averaging time (minutes)
2412 0.6 30
2437 0.61 30
2462 0.62 30

Note: F = Frequency in MHz

9.2 .Estimation Result

Output power Output power Antepna MPE estimation
Mode CH (dBm) (mW) Galp result(mW/cm?)
(dBi) at 20cm

CH1:2412MHz 20.27 106.41 2 0.03
IEEE802.11b | CH6:2437MHz 20.38 109.14 2 0.03
CH11:2462MHz 20.54 113.24 2 0.04
CH1:2412MHz 22.38 172.98 2 0.05
IEEE802.11¢g CH6:2437MHz 22.53 179.06 2 0.06
CH11:2462MHz 22.56 180.3 2 0.06
IEEES02.11n CH1:2412MHz 22.69 185.78 2 0.06
HT20 CH6:2437MHz 22.65 184.08 2 0.06
CH11:2462MHz 22.6 181.97 2 0.06
CHI1:2422MHz 24.28 267.92 2 0.08
IEEE&%l I CH4:2437MH, 24.07 255.27 2 0.08
CH7:2452MHz 24.01 251.77 2 0.08
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10. ANTENNA REQUIREMENT

10.1 STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional
radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. And according to FCC 47 CFR Section
15.247 (b), if transmitting antennas of directional gain greater than 6dBi are used, the
power shall be reduced by the amount in dB that the directional gain of the antenna
exceeds 6dBi.

10.2 ANTENNA CONNECTED CONSTRUCTION

The antenna used for this product is antenna with SMA-B connector (see EUT
photo) that no antenna other than that furnished by the responsible party shall be used
with the device, The maximum peak gain of this antenna is only 2dBi.
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11.DEVIATION TO TEST SPECIFICATIONS

[ NONE]
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